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REVISION HISTORY

The revision history for this test report is shown in table.

Revision No. Date of Issue Description
0 Mar. 31, 2021 Initial Release
1 Apr. 09, 2021 Revised sec.13

This test results were applied only to the test methods required by the standard.

The above Test Report is not related to the accredited test result by (KS Q) ISO/IEC 17025 and KOLAS(Korea
Laboratory Accreditation Scheme), which signed the ILAC-MRA.
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1. Test Regulations

The tests documented in this report were performed in accordance with FCC CFR § 2.1093, IEEE 1528-2013,
ANSI C63.26-2015 the following FCC Published RF exposure KDB procedures:

- FCC KDB Publication 248227 D01 802.11 Wi-Fi SAR v02r02

- FCC KDB Publication 447498 D01 General SAR Guidance v06

- FCC KDB Publication 616217 D04 SAR for Laptop and Tablets v01r02

- FCC KDB Publication 865664 D01 SAR measurement 100 MHz to 6 GHz v01r04
- FCC KDB Publication 865664 D02 SAR Reporting v01r02

- FCC KDB Publication 616217 D04 v01r02 (Proximity Sensor)

- FCC KDB Publication 690783 D01 SAR Listings on Grants v01r03

- FCC KDB Publication 971168 D01 Power Meas License Digital Systems v03r01

In Addition to the above, the following information was used.

- April 2015 TCB Workshop Notes (Simultaneous transmission summation clarified)
- October 2016 TCB Workshop Notes (Bluetooth Duty Factor)
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2. Test Location

2.1 Test Laboratory

HCT Co., Ltd.

74, Seoicheon-ro 578beon-gil, Majang-myeon, Icheon-si, Gyeonggi-do, 17383
KOREA

031-645-6300

031-645-6401

2.2 Test Facilities

Our laboratories are accredited and approved by the following approval agencies
according to ISO/IEC 17025.

National Radio Research Agency (Designation No. KR0032)

KOLAS (Testing No. KT197)
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3. Information of the EUT

3.1 General Information of the EUT

NP340XLA

Notebook Computer

A3LNP340XLA
Application Type Certification
Applicant SAMSUNG Electronics Co., Ltd.

3.2 Atestation of test result of device under test

802.11b 2412 Wz ~ 2 472 Whz DTS 0.45
U-NII-1 5180 MHz ~ 5 240 Wkt NIl N/A
U-NII-2A 5260 MHz ~ 5 320 Mt NIl 0.59
U-NII-2C 5500 Mz ~ 5720 M NIl 0.40
U-NII-3 5745 Mz ~ 5 825 Mz NIl 0.66
Bluetooth 2 402 MHz ~ 2 480 Mhz DSS 0.33
Simultaneous SAR per KDB 690783 D01v01r03 1.386
Date(s) of Tests: Mar. 24, 2021 ~ Mar. 29, 2021
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4. Device Under Test Description

4.1 DUT specification

Device Wireless specification overview

Band & Mode Operating Mode Tx Frequency
U-NII-1 Data 5180 Wiz ~ 5240 Mz
U-NII-2A Data 52601z ~ 5 320 HHz
U-NII-2C Data 5500 Wiz ~5 720 Mz
U-NII-3 Data 57451z ~ 5 825 il
2.4 G WLAN Data 2412 Nz ~ 2 472 iz
Bluetooth / LE 5.1 Data 2402 Mz ~2 480 M
2.4 GHz WLAN/ Bluetooth 04BA5AFD0460D7E
56H WLAN 04BA5AFD4740D7E
Device Serial Numbers
The manufacturer has confirmed that the devices tested have the same physical,
mechanical and thermal characteristics are within operational tolerances expected
for production units.

4.2 Power Reduction for SAR

This device utilizes a power reduction mechanism for some wireless modes and bands for SAR compliance
under some conditions when the device is being used in close proximity to the user’s Body. FCC KDB
Publication 616217 D04v01r02 Sec.6 was used as a guideline for selection SAR test distances for device

The reduced powers for the power reduction mechanisms were conformed via conducted power measurements
at the RF Port.
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4.3 Nominal and Maximum Output Power Specifications

This device operates using the following maximum output power specifications. SAR values were scaled to
the maximum allowed power to determine compliance per KDB publication 447498 D01v06.

4.3.1 Maximum 2.4 Gz, 5 6z WIFI output power

Modulated Average (dBm)

Mode / Band SISO MIMO
Ma 1b 19 11n  1ac | 11a 11b 11g 11n  11ac
1~5CH : 1CH 15 1~5CH :
. 14 1CH :15 1CH :15 ) 17 1CH: 18 1CH :18 1CH :18
MaX|mum N/A 6CH :15 2~11CH:16| 2~11CH :16 2~111§H : N/A 6CH :18 2~11CH:19|2~11CH :19(2~11CH :19
2.4 Gz WIFI | 2450 Hhr L SLLEL 7-11CH 19
1~5CH : 1CH 14 1~5CH :
. 13 1CH :14 1CH :14 16 1CH :17 1CH :17 1CH :17
Nommal N/A 6CH :14 2~11CH :15| 2~11CH :15 C e N/A 6CH :17 2~11CH :18|2~11CH :18|2~11CH :18
7~11CH :15 = 7~11CH :18
2.4 Gz WIFI " Maximum | N/A 4.0 4.0 40 | 4.0 N/A 7.0 7.0 7.0 7.0
v et ] O™ Nominal | WA | 30 | 30 | 30 |30 NA| 60 | 60 | 60 | 60
2.4 Gz WIFI " Maximum | N/A 2.5 -2.5 25 |25 NA 0.5 0.5 0.5 0.5
s o] 2120™ [ Nominal | NA | -35 | 35 | 35 |35 NA | 05 | 05| 05 | 05
5200 Wz | Maximum | 16.0 N/A N/A 15.0 [14.0] 19.0 N/A NA | 180 | 17.0
(U-NII-1) | Nominal 15.0 N/A N/A 14.0 |13.0] 18.0 N/A N/A 17.0 | 16.0
5300 Mz | Maximum | 16.0 N/A N/A 15.0 [14.0] 19.0 N/A NA | 180 | 17.0
(U-NII-2A)|  Nominal | 15.0 N/A N/A 140 [13.0] 18.0 N/A NA | 17.0 | 16.0
5 Gz WIFI ) 16.0 19.0
(20 i) 5500 M Maximum (100ch:14) N/A N/A 15.0 | 14.0 Lioocn ) N/A N/A 18.0 | 17.0
(UNI2C) Nominal | 150 1A | na | 140 [ 130 I 18.0 | A NA | 17.0 | 16.0
(100ch:13) (100ch:16),
5800 Mz | Maximum | 16.0 N/A N/A 15.0 [14.0] 19.0 N/A N/A | 180 | 17.0
(U-NII-3) |  Nominal 15.0 N/A N/A 14.0 |13.0] 18.0 N/A N/A 17.0 | 16.0
5200 Mz | Maximum | N/A N/A N/A 14.0 [13.0] NA N/A N/A | 17.0 | 16.0
(U-NII-1) [ Nominal N/A N/A N/A 13.0 [120] NA N/A N/A | 16.0 | 15.0
5300 Mz | Maximum | N/A N/A N/A 140 [13.0] NA N/A NA | 17.0 | 16.0
5 6z WIFI |[(U-NII-2A)|  Nominal N/A N/A N/A 13.0 [ 120 NA N/A N/A 16.0 | 15.0
(40 MHz) 5500 Mz | Maximum | N/A N/A N/A 14.0 [13.0] NA N/A N/A | 17.0 | 16.0
(U-NII-2C)[  Nominal N/A N/A N/A 13.0 [120] NA N/A N/A | 16.0 | 15.0
5800 Mz | Maximum | N/A N/A N/A 14.0 [13.0] NA N/A N/A | 17.0 | 16.0
(U-NII-3) |  Nominal N/A N/A N/A 13.0 |12.0 | NA N/A N/A 16.0 | 15.0
5200 Mz | Maximum | N/A N/A N/A NA [ 120 ] NA N/A N/A N/A | 15.0
(U-NII-1) [ Nominal N/A N/A N/A NA | 11.0] NA N/A N/A N/A | 14.0
5300 Mz | Maximum | N/A N/A N/A NA | 120§ NA N/A N/A N/A | 15.0
5 6z WIFI |[(U-NII-2A)|  Nominal N/A N/A N/A NA |11.0 ] NA N/A N/A N/A 14.0
(80 M) 5500 Mz | Maximum | N/A N/A N/A NA [ 120 ] NA N/A N/A N/A | 15.0
(U-NII-2C)|  Nominal N/A N/A N/A NA | 11.0 ] NA N/A N/A N/A 14.0
5800 Mz | Maximum | N/A N/A N/A NA | 120§ NA N/A N/A N/A | 15.0
(U-NII-3) [ Nominal N/A N/A N/A NA [ 11.0] NA N/A N/A NA | 14.0
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4.3.2 Reduced 2.4 6lz, 5 62 WIFI output power Proximity Sensor activated (Grip Sensor)

Modulated Average (dBm)

Mode / Band SISO MIMO

11a | 1M1b 11g 11n 11ac  11a 11b 11g | 11n 11ac

Maximum| N/A | 13.0 | 13.0 | 13.0 | 130 | N/A | 16.0 | 16.0 | 16.0 | 16.0

2.4 Gz WIFL | 2450 M "o nal T NA | 12.0 | 12.0 | 12.0 | 12.0 | N/A | 150 | 15.0 | 150 | 15.0

24 G WIFI Maximum| NA | 40 | 40 | 40 | 40 | NA | 70 | 70 | 70 | 70

airoiane mode ON) 2450M 1" ominal | WA | 3.0 | 30 | 30 | 30 | NA | 60 | 60 | 60 | 60

24 G WIFI Maximum| N/A | 25 | 25 | 25 | 25 | NA | 05 | 05 | 05 | 05
(CH113 when 2450 Wiz 3

airvlane rode ON) Nominal | N/A | -35 | 35 | 35 | 35 | NA | 05 | -05 | -05 | -05

5200 Mz |[Maximum| 11.0 N/A N/A 1.0 | 11.0 14.0 N/A N/A 14.0 | 14.0

(U-NII-1) | Nominal | 100 | N/A | N/A | 10.0 | 10.0 | 130 | NA | NA | 13.0 | 13.0

5300 Wiz [Maximum| 11.0 | N/A | N/A | 11.0 | 11.0 | 140 | NA | NA | 14.0 | 14.0

5 Gz WIFI | (U-NII-2A) | Nominal | 10.0 | wA | NA | 100 | 100 | 130 | wa | na | 130 | 130

(20 M) | 5500 Mk [Maximum| 11.0 | N/A | NA | 11.0 | 11.0 | 140 | NA | N/A | 14.0 | 14.0

(U-NII-2C) [ Nominal | 10.0 | NA | NA | 10.0 | 10.0 | 13.0 | NA | NA | 13.0 | 13.0

5800 Wiz |Maximum| 11.0 | NAA | N/A | 11.0 | 11.0 | 140 | NA | NIA | 14.0 | 14.0

(U-NII-3) [Nominal | 10.0 | N/A | N/A | 10.0 | 100 | 13.0 | NA | NA | 13.0 | 13.0

5200 Mz [Maximum| N/A | NA | N/A | 11.0 | 11.0 [ NA | NA | NA | 140 | 14.0

(U-NII-1) Nominal N/A N/A N/A 10.0 10.0 N/A N/A N/A 13.0 13.0

5300 Mz [Maximum| N/A | N/A | N/A | 110 | 110 | NA | NA | NA | 140 | 140

5 Gz WIFI | (U-NIl-2A) | Nominal | N/A | N/A | N/A | 10.0 | 10.0 | NA | NA | NA | 13.0 | 13.0

(40 Mg | 5500Mk [Maximum| NA | NAA | NA | 11.0 | 11.0 | NA | NA | NA | 14.0 | 14.0

(U-NII-2C) [ Nominal | N/A | N/A | N/A | 100 | 100 | NA | NA | N/A | 13.0 | 13.0

5800 M [Maximum| N/A | N/A | N/A | 11.0 | 110 | NA | NA | NA | 140 | 140

(U-NI-3) | Nominal | N/A | N/A | N/A | 100 | 100 | NA | NA | NA | 13.0 | 13.0

5200 Mz |[Maximum| N/A N/A N/A N/A 1.0 N/A N/A N/A N/A 14.0

(U-NII-1) Nominal N/A N/A N/A N/A 10.0 N/A N/A N/A N/A 13.0

5300 MHz [Maximum| N/A N/A N/A N/A 1.0 N/A N/A N/A N/A 14.0

5 GHz WIFI (U-NII-2A) Nominal N/A N/A N/A N/A 10.0 N/A N/A N/A N/A 13.0

(80 W) | 5500 M [Maximum| N/A | NA | N/A | NA | 11.0 | NA | NA | NA | NA | 14.0

(U-NII-2C) Nominal N/A N/A N/A N/A 10.0 N/A N/A N/A N/A 13.0

5800 Mz [Maximum| N/A | N/A | N/A | NA | 11.0 | NA | NA | NA | NA | 14.0

(U-NI-3) | Nominal | N/A | N/A | N/A | N/A | 100 | NA | NA | NA | N/A | 13.0

4.3.3 Maximum Bluetooth Power

Mode / Band ‘ Modulated Average (dBm)
Bluetooth BDR '\aaoxr:ri]nuarln 12}2
Bluetooth EDR '\&ixrinni]nuarr gg
Bluetooth LE I\ﬁ(‘));inr?nuarln gg
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4.4 SAR Summation Scenario

According to FCC KDB 447498 D01v06, transmitters are considered to be transmitting simultaneously when
there is overlapping transmission, with the exception of transmissions during network hand-offs with maximum
hand-off duration less than 30 seconds. Possible transmission paths for the EUT are shown below paths and
are mode in same rectangle to indicate communication modes which share the same path. Modes which share
the same transmission path cannot transmit simultaneously with one another.

This device contains multiple transmitters that may operate simultaneously, and therefore requires a
simultaneous transmission analysis according to FCC KDB 447498 D01v06.

Simultaneous Transmission Scenarios

Applicable Combination

2.4 Gz Wifi Antenna 1 + 2.4 6z Wifi Antenna 2 Yes
5 Gz Wifi Antenna 1 + 5 Gz Wifi Antenna 2 Yes
2.4 Gz Bluetooth + 5 Gz Wifi Antenna 1 + 5 Gz Wifi Antenna 2 Yes

1. Bluetooth cannot transmit simultaneously with 2.4 GHz WLAN.
2. The highest reported SAR for each exposure condition is used for SAR summation purpose.

4.5 SAR Test Considerations

Since U-NII-1 and U-NII-2A bands have the same maximum output power and the highest reported SAR for U-
NII-2Ais less than 1.2 W/kg for 1g SAR and is less than 3.0 W/kg for 10g SAR, SAR is not required for U-NII-1
band according to FCC KDB 248227D01v02r02.

This device supports IEEE 802.11 ac with the following features:
a) Up to 80 Miz Bandwidth only
b) No aggregate channel configurations
c) 2Tx antenna output
d) 256 QAM is supported
e) TDWR channels are supported.
f) Straddle channels are supported.
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5. Introduction

The FCC has adopted the guidelines for evaluating the environmental effects of radio frequency radiation in ET
Docket 93-62 on Aug. 6, 1996 to protect the public and workers from the potential hazards of RF emissions due
to FCC-regulated portable devices.

The safety limits used for the environmental evaluation measurements are based on the criteria published by
the American National Standards Institute (ANSI) for localized specific absorption rate (SAR) in IEEE/ANSI
C95.1-1992 Standard for Safety Levels with Respect to Human Exposure to Radio Frequency Electromagnetic
Fields, 3 kHz to 300 GHz. 1992 by the Institute of Electrical and Electronics Engineers, Inc., New York 10017.
The measurement procedure described in IEEE/ANSI C95.3-1992 Recommended Practice for the
Measurement of Potentially Hazardous Electromagnetic Fields - RF and Microwave is used for guidance in
measuring SAR due to the RF radiation exposure from the Equipment Under Test (EUT). These criteria for SAR
evaluation are similar to those recommended by the National Council on Radiation Protection and
Measurements (NCRP) in Biological Effects and Exposure Criteria for Radio Frequency Electromagnetic Fields,”
NCRP Report No. 86 NCRP, 1986, Bethesda, MD 20814. SAR is a measure of the rate of energy absorption
due to exposure to an RF transmitting source. SAR values have been related to threshold levels for potential
biological hazards.

SAR Definition

Specific Absorption Rate (SAR) is defined as the time derivative of the incremental electromagnetic energy (dW)
absorbed by (dissipated in) an incremental mass (dm) contained in a volume element (dV) of a given density
(r). Itis also defined as the rate of RF energy absorption per unit mass at a point in an absorbing body.

SAR — d (dU)
B dm

Figure 1. SAR Mathematical Equation
SAR is expressed in units of Watts per Kilogram (W/kg)

Where:
= conductivity of the tissue-simulant material (S/m)
= mass density of the tissue-simulant material (kg/m)
= Total RMS electric field strength (V/m)

NOTE: The primary factors that control rate of energy absorption were found to be the wavelength of the incident
field in relations to the dimensions and geometry of the irradiated organism, the orientation of the organism in
relation to the polarity of field vectors, the presence of reflecting surfaces, and whether conductive contact is
made by the organism with a ground plane.
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6. Description of test equipment

6.1 SAR MEASUREMENT SETUP

These measurements are performed using the DASY5 automated dosimetric assessment system. It is made
by Schmid & Partner Engineering AG (SPEAG) in Zurich, Switzerland. It consists of high precision robotics
system (Staubli), robot controller, Pentium Ill computer, near-field probe, probe alignment sensor, and the
generic twin phantom containing the brain equivalent material. The robot is a six-axis industrial robot performing
precise movements to position the probe to the location (points) of maximum electromagnetic field (EMF) (see
Figure.2).

A cell controller system contains the power supply, robot controller, teach pendant (Joystick), and remote control,
is used to drive the robot motors. The PC with Windows XP or Windows 7 is working with SAR Measurement
system DASY5, A/D interface card, monitor, mouse, and keyboard. The Staubli Robot is connected to the cell
controller to allow software manipulation of the robot. A data acquisition electronic (DAE) circuit performs the
signal amplification, signal multiplexing, AD-conversion, offset measurements, mechanical surface detection,
collision detection, etc. is connected to the Electro-optical coupler (EOC). The EOC performs the conversion
from the optical into digital electric signal of the DAE and transfers data to the PC plug-in card.

N

/
|
="
ARRER R AR R R RN

Figure 2. HCT SAR Lab. Test Measurement Set-up

The DAE consists of a highly sensitive electrometer-grade preamplifier with auto-zeroing, a channel and gain-
switching multiplexer, a fast 16 bit AD-converter and a command decoder and control logic unit. Transmission
to the PC-card is accomplished through an optical downlink for data and status information and an optical uplink
for commands and clock lines. The mechanical probe mounting device includes two different sensor systems
for frontal and sidewise probe contacts. They are also used for mechanical surface detection and probe collision
detection. The robot uses its own controller with a built in VME-bus computer. The system is described in detail
in.
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7. SAR Measurement Procedure

The evaluation was performed using the following procedure compliant to FCC KDB Publication 865664
D01v01r04 and IEEE 1528-2013.

1. The SAR distribution at the exposed side of the head or body was measured at a distance no more than
5.0 mm from the inner surface of the shell. The area covered the entire dimension of the DUT’s head and
body area and the horizontal grid resolution was depending on the FCC KDB 865664 D01v01r04 table 4-1
& IEEE 1528-2013.

2. Based on step, the area of the maximum absorption was determined by sophisticated interpolations routines
implemented in DASY software. When an Area Scan has measured all reachable point. DASY system
computes the field maximal found in the scanned are, within a range of the maximum. SAR at this fixed
point was measured and used as a reference value.

3. Around this point, a volume was assessed according to the measurement resolution and volume size
requirements of FCC KDB 865664 D01v01r04 table 4-1 and IEEE 1528-2013. On the basis of this data set,
the spatial peak SAR value was evaluated with the following procedure (reference from the DASY manual.)

a. The data at the surface were extrapolated, since the center of the dipoles is no more than 2.7 mm away
from the tip of the probe (it is different from the probe type) and the distance between the surface and the
lowest measuring point is 1.2 mm. The extrapolation was based on a least square algorithm. A polynomial
of the fourth order was calculated through the points in z-axes. This polynomial was then used to evaluate
the points between the surface and the probe tip.

b. The maximum interpolated value was searched with a straight-forward algorithm. Around this maximum
the SAR values averaged over the spatial volumes (1 g or 10 g) were computed using the 3D-Spline
interpolation algorithm. The 3D-spline is composed of three one-dimensional splines with the “Not a knot”
condition (in X, y, and z directions. The volume was integrated with the trapezoidal algorithm. One thousand
points (10 x 10 x 10) were interpolated to calculate the average.

c. All neighboring volumes were evaluated until no neighboring volume with a higher average value was
found.

4. The SAR reference value, at the same location as step 2, was re-measured after the zoom scan. If the
value changed by more than 5 %, the SAR evaluation and drift measurements were repeated.
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Area scan and zoom scan resolution setting follow KDB 865664 D01v01r04 quoted below.

normal at the measurement location

<3 >3 i
Maxmum distance from closest measurement point 5+1 mm 5In(2)£0.5 mm
(geometric center of probe sensors) to phantom surface
Maximum probe angle from probe axis to phantom
surface 30°+1° 20°t1°

Maximum area scan Spatial resolution: AXarea, AYArea

<2 GHz: €15 mm
2-3 GHz: <12 mm

3-4 GHz: <12 mm
4-6 GHz: <10 mm

When the x or y dimension of the test device, in the
measurement plane orientation, is smaller than the
above, the measurement resolution must be < the
corresponding x or y dimension of the test device
with at least one measurement point on the test

device.

Maximum zoom scan Spatial resolution: Axzoom, Ayzoom

< 2 GHz: <8mm
2-3 GHz: <5mm*

3-4 GHz: <5 mm*
4-6 GHz: <4 mm*

3-4 GHz: <4 mm
uniform grid: Azzeom(n) <5mm 4-5 GHz: <3 mm
5-6 GHz: <2 mm
Maximum zoom scan
Spatial resolution AZz00m(1): between 1t 3-4 G <3 mm
normal to phantom two Points closest to <4 mm 4-5 GHz; <2.5 mm
surface graded | Phantom surface 5-6 GHz: <2 mm
grid
AZzoom(n>1): between <1 E. i
subsequent Points £1.5-AZz00m(n-1)
- - >
Minimum zoom scan N 3-4 GHZ: ;28 mm
volume XYz 2 30 mm 4-5 Gliz: 225 mm

5-6 GHz: 222 mm

Note: 8 is the penetration depth of a plane-wave at normal incidence to the tissue medium; see draft
standard IEEE P1528-2011 for details.
* When zoom scan is required and the reported SAR from the area scan based 1-g SAR estimation

procedures of KDB 447498 is < 1.4 W/kg, <8 mm, <7 mm and < 5 mm zoom scan resolution may be
applied, respectively, for 2 Gz to 3 GHz, 3 GH to 4 GHz and 4 GHz to 6 GHz.

F-TP22-03 (Rev.00)
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8. Description of Test Position

8.1 Device Holder
The device holder is made out of low-loss POM material having the following dielectric parameters: relative
permittivity eand loss tangent 8=0.02

8.2 Laptop host platform test requirements Per KDB Publication 616217 D04v01r02

The required minimum test separation distance for incorporating transmitters and antennas into laptop,
notebook and netbook computer displays is determined with the display screen opened at an angle of 90° to
the keyboard compartment. If a computer has other operating configurations that require a different or more
conservative display to keyboard angle for normal use, a KDB inquiry should be submitted to determine the test
requirements. When antennas are incorporated in the keyboard section of a laptop computer, SAR is required
for the bottom surface of the keyboard.

Provided tablet use conditions are not supported by the laptop computer, SAR tests for bystander exposure
from the edges of the keyboard and display screen of laptop computers are generally not required.

8.3 Proximity Sensor Considerations
This device uses a sensor to reduce output powers in certain use conditions when the device is used close the
user’s body.

When the sensor detects a user is touching the device on or near to the antenna the device reduces the
maximum allowed output power However, the proximity sensor is not active when the device is moved beyond
the sensor triggering distance and the maximum output power is no longer limited. Therefore, an additional
exposure condition is needed in the vicinity of the triggering distance to ensure SAR is compliant when the
device is allowed to operate at a non-reduced output power level.

FCC KDB 616217 D04v01r02 Section 6 was used as a guideline for selecting SAR test distances for this device
at the exposure condition. The smallest separation distance determined by the sensor triggering, minus 1 mm.
was used as the test separation distance for SAR testing. Sensor triggering distance evaluation is provided in
a separate document.

Antenna §6.2 Worst case
. . . . .. . . §6.3 §6.4 .
Configuration Wireless technologies Position | Triggering Coverage  Tilt Anale distance for
Distance 9 9 Body SAR
WLAN Ant. 1 2.4GHz/ 5GHz WLAN Rear 7 mm N/A N/A 6 mm
WLAN Ant. 2 2.4GHz/ 5GHz WLAN Rear 10 mm N/A N/A 9 mm
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9. RF Exposure Limits

UNCONTROLLED CONTROLLED

ENVIRONMENT ENVIRONMENT

General Population Occupational
(W/kg) or (mW/g) (W/kg) or (mW/g)

HUMAN EXPOSURE

SPATIAL PEAK SAR * 16 8.0
(Partial Body) ' '

SPATIAL AVERAGE SAR ** 0.08 0.4
(Whole Body) ’ '

SPATIAL PEAK SAR *** 40 20.0
(Hands / Feet / Ankle / Wrist) ' '

NOTES:

* The Spatial Peak value of the SAR averaged over any 1 g of tissue (defined as a tissue volume in the
shape of a cube) and over the appropriate averaging time.

** The Spatial Average value of the SAR averaged over the whole-body.

*** The Spatial Peak value of the SAR averaged over any 10 g of tissue (defined as a tissue volume in
the shape of a cube) and over the appropriate averaging time.

Uncontrolled Environments are defined as locations where there is the exposure of individuals who have no
knowledge or control of their exposure. The general population/uncontrolled exposure limits are applicable to
situations in which the general public may be exposed or in which persons who are exposed as a consequence
of their employment may not be mad fully aware of the potential for exposure or cannot exercise control over
their exposure. Members of the general public would come under this category when exposure is not
employment-related; for example, in the case of a wireless transmitter that exposes persons in its vicinity.

Controlled Environments are defined as locations where there is exposure that may be incurred by persons
who are aware of the potential for exposure, (i.e.as a result of employment or occupation). In general,
occupational/controlled exposure limits are applicable to situations in which persons are exposed as a
consequence of their employment, who have been made fully aware of the potential for exposure and can
exercise control over their exposure. This exposure category is also applicable when the exposure is of a
transient nature due to incidental passage through a location where the exposure levels may be higher than the
general population/uncontrolled limits, but the exposed person is fully aware of the potential for exposure and
can exercise control over his or her exposure by leaving the area or by some other appropriate means.
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10. FCC SAR General Measurement Procedures

Power Measurements for licensed transmitters are performed using a base simulator under digital average
power.

10.1 Measured and Reported SAR

Per FCC KDB Publication 447498 D01v06, when SAR is not measured at the maximum power level allowed
for production units, the results must be scaled to the maximum tune-up tolerance limit according to the power
applied to the individual channels tested to determine compliance. For simultaneous transmission, the
measured aggregate SAR must be scaled according to the sum of the differences between the maximum tune-
up tolerance and actual power used to test each transmitter. When SAR is measured at or scaled to the
maximum tune-up tolerance limit, the results are referred to as Reported SAR. The highest reported SAR results
are identified on the grant of equipment authorization according to procedures in KDB 690783 D01v01r03.

10.2 Procedures Used to Establish RF Signal for SAR

The following procedures are according to FCC KDB 941225 D01v03r01-3G SAR Measurement Procedures
The handset was placed into a simulated call using a base station simulator in a shielded chamber. Such test
signals offer a consistent means for testing SAR and are recommended for evaluation SAR measurements
were taken with a fully charged battery. In order to verify that the device was tested and maintained at full power,
this was configured with the base station simulator. The SAR measurement Software calculates a reference
point at the start and end of the test to Cheek for power drifts. If conducted Power deviations of more than 5 %
occurred, the tests were repeated.

10.3 SAR Testing with 802.11 Transmitters

The normal network operating configurations of 802.11 transmitters are not suitable for SAR measurements.
Unpredictable fluctuations in network traffic and antenna diversity conditions can introduce undesirable
variations in SAR results. The SAR for these devices should be measured using chipset based test mode
software to ensure the results are consistent and reliable. See KDB Publication 248227 D01v02r02 for more
details.

10.3.1 General Device Setup

Chipset based test mode software is hardware dependent and generally varies among manufacturers. The
device operating parameters established in test mode for SAR measurements must be identical to those
programmed in production units, including output power levels, amplifier gain settings and other RF
performance tuning parameters.

A periodic duty factor is required for current generation SAR system to measure SAR. When 802.11 frame gaps
are accounted for in the transmission, a maximum transmission duty factor of 92-96% is typically achievable in
most test mode configurations. A minimum transmission duty factor of 85% is required to avoid certain hardware
and device implementation issues related to wide range SAR scaling. The reported SAR is scaled to 100%
transmission duty factor to determine compliance at the maximum tune-up tolerance limit.

10.3.2 U-NII-1 and U-NII-2A

For devices that operate in both U-NII-1 and U-NII2A bands, when the same maximum output power is specified
for both bands, SAR measurement using OFDM SAR test procedures is not required for U-NII-1 unless the
highest reported SAR for U-NII-2Ais > 1.2 W/kg for 1g SAR or > 3.0 W/kg for 10g SAR. When different maximum
output powers are specified for the bands, SAR measurement for the U-NIl band with the lower maximum output
power is not required unless the highest reported SAR for the U-NIl band with the higher maximum output power,
adjusted by the ratio of lower to higher specified maximum output power for the two bands, is > 1.2 W/kg for 1g
SAR or > 3.0 W/kg for 10g SAR.

F-TP22-03 (Rev.00) Page 17 of 119



P..,a- FCC ID: ABLNP340XLA Report No: HCT-SR-2103-FC003-R1

10.3.3 U-NII-2C and U-NII-3

The frequency range covered by U-NII-2C and U-NII-3 is 380 HHz (5.47 GHz —5.85 GHz), which requires a minimum
of at least two SAR probe calibration frequency points to support SAR measurements. When Terminal Doppler
Weather Radar (TDWR) restriction applies, the channels at 5.60 Gz — 5.65 Gz in U-NII-2C band must be
disabled with acceptable mechanisms and documented in the equipment certification.

Unless band gap channels are permanently disabled, SAR must be considered for these channels.

10.3.4 Initial Test Position Procedure

For exposure conditions with multiple test positions, such as handset operating nest to the ear, devices with
hotspot mode or UMPC mini-tablet, procedures for initial test position can be applied. Using the transmission
mode determined by the DSSS procedure or initial test configuration, area scans are measured for all positions
in an exposure condition. The test position with the highest extrapolated (peak) SAR is used as the initial test
position. When reported SAR for the initial test position is < 0.4 W/kg for 1g SAR and < 1.0 W/kg for 10g SAR,
no additional testing for the remaining test position is required. Otherwise, SAR is evaluated at the subsequent
highest peak SAR positions until the reported SAR result is < 0.8 W/kg for 1g SAR and < 2.0 W/kg for 10g SAR
or all test positions are measured.

10.3.5 2.4 6z SAR test Requirements

SAR is measured for 2.4 GH 802.11b DSSS using either the fixed test position or, when applicable, the initial
test position procedure. SAR test reduction is determined according to the following:

1) When the reported SAR of the highest measured maximum output power channel for the exposure
configuration is < 0.8 W/kg, no further SAR testing is required for 802.11b DSSS is that exposure configuration.
2) When the reported SAR is > 0.8 W/kg, SAR is required for that position using the next highest measured
output power channel. When any reported SAR is > 1.2 W/kg, SAR is required for the third channel; i.e., all
channels require testing.

2.4 Gz 802.11 g/nfac OFDM are additionally evaluated for SAR if the highest reported SAR for 802.11b,
adjusted by the ratio of the OFDM to DSSS specified maximum output power, is > 1.2 W/kg. When SAR is
required for OFDM modes in 2.4 Gz band, the Initial Test Configuration Procedures should be followed.

10.3.6 OFDM Transmission Mode and SAR Test Channel Selection

For the 2.4 @z and 5 Gl bands, when the same maximum output power was specified for multiple OFDM
transmission mode configurations in a frequency band or aggregated band, SAR is measured using the
configuration with the largest channel bandwidth, lowest order modulation and lowest data rate and lowest order
802.11 a/g/n/ac mode. When the maximum output power of a channel is the same for equivalent OFDM
configurations; for example, 802.11a, 802.11n and 802.11 ac or 802.11g and 802.11n with the same channel
bandwidth, modulation and data rate etc., the lower order 802.11 mode i.2., 802.11a, then 802.11n and 802.11ac
or 802.11g then 802.11n, is used for SAR measurement. When the maximum output power are the same for
multiple test channels, either according to the default or additional power measurement requirements, SAR is
measured using the channel closest to the middle of the frequency band or aggregated band. When there are
multiple channels with the same maximum output power, SAR is measured using the higher number channel.

10.3.7 Initial Test Configuration Procedure

For OFDM, in both 2.4 GH and 5 GHz bands, an initial test configuration is determined for each frequency band
and aggregated band, according to the transmission mode with the highest maximum output power specified
for SAR measurements. When the same maximum output power is specified for multiple OFDM transmission
mode configurations in a frequency band or aggregated band, SAR is measured using the configuration(s) with
the largest channel bandwidth, lowest order modulation, and lowest data rate. If the average RF output powers
of the highest identical transmission modes are within 0.25 dB of each other, mid channel of the transmission
mode with highest average RF output power is the initial test channel. Otherwise, the channel of the
transmission mode with the highest average RF output conducted power will be the initial test configuration.
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When the reported SAR is < 0.8 W/kg, no additional measurements on other test channels are required.
Otherwise, SAR is evaluated using the subsequent highest average RF output channel until the reported SAR
result is 1.2 W/kg or all channels are measured. When there are multiple untested channels having the same
subsequent highest average RF output power, the channel with higher frequency from the lowest 802.11 mode
is considered for SAR measurements.

10.3.8 Subsequent Test Configuration Procedures

For OFDM configurations in each frequency band and aggregated band, SAR is evaluated for initial test
configuration using the fixed test position or the initial test position on procedure. When the highest reported
SAR (for the initial test configuration), adjusted by the ratio of the specified maximum output power of the
subsequent test configuration to initial test configuration, is < 1.2 W/kg for 1g SAR and < 3.0 W/kg for 10g SAR,
no additional SAR tests for the subsequent test configurations are required.

10.3.9 MIMO SAR considerations

Per KDB Publication 248227 D01v02r02, the simultaneous SAR provisions in KDB Publication 447498 D01v06
should be applied to determine simultaneous transmission SAR test exclusion for WIFI MIMO. If the sum of 1g
single transmission chain SAR measurements is <1.6 W/kg, no additional SAR measurements for MIMO are
required Alternatively, SAR for MIMO can be measured with all antennas transmitting simultaneously at the
specified maximum output power of MIMO operation.
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11. Output Power Specifications

This device operates using the following maximum output power specifications. SAR values were scaled to
the maximum allowed power to determine compliance per KDB publication 447498 D01v06.

Licensed bands

Test Description Test Procedure Used

- KDB 971168 D01 v03r01 - Section 5.2.4

Conducted Output Power _ ANSI C63.26-2015 - Section 5.2.1 & 5.2.4.2

Test Overview

According to ANSI C63.26-2015 Section 5.2.1 when measuring the maximum RF output power from such
devices, control over the EUT must be provided either through special test software (provided by manufacturer
specifically for compliance testing, but not accessible by an end user) or through use of a base station emulator,
communications test set, call box, or similar instrumentation that is capable of establishing a communications
link with the EUT to enable control over variable parameters (e.g., output power, OBW, etc.).

In some cases, these instruments also include basic digital spectrum analyzer and/or power meter capabilities
that can be utilized to measure the RF output power if the specified detectors and requirements can be realized
and the measurement functions have been calibrated.

Test Procedure
1. The RF port of the EUT was connected to the Communication Tester via an RF cable.
2. Conducted average power was measured using a calibrated Radio Communication Tester.

Test setup
Temperature & Humidity
Chamber
Communication
Test Sat
|
EUT
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11.1 WIFI Conducted Power measurement method

Un-Licensed bands (DTS Band)

Test Description Test Procedure Used

- KDB 558074 v05 - Section 8.3.2.3

Conducted Output Power - ANSI 63.10-2013 - Section 11.9.2.3

Test Procedure

1. Measure the duty cycle.

2. Measure the average power of the transmitter. This measurement is an average over both the on and off
periods of the transmitter.

3. Add 10 log (1/x), where x is the duty cycle, to the measured power in order to compute the average power
during the actual transmission times.

Un-Licensed bands (NIl Band)

Test Description Test Procedure Used

Conducted Output Power - KDB 789033 D02 v02r01 - Section E.3.a

Test Procedure

1. Measure the duty cycle.

2. Measure the average power of the transmitter. This measurement is an average over both the on and off
periods of the transmitter.

3. Add 10 log (1/x), where x is the duty cycle, to the measured power in order to compute the average power
during the actual transmission times.

Test setup

EUT Spectrum Analyzer
Coax Cable
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11.1.1 IEEE 802.11 (2.4 GHz) Maximum Conducted Power

IEEE 802.11 (2.4 Giz) Average
RF Conducted Power [dBm]

Frequency [Mi] Channel
Ant. 2

2412 1 13.14 12.73 15.95

2437 6 14.04 14.35 17.21

2442 7 14.65 15.41 18.06

802.11b 2 462 11 14.93 15.26 18.11
2 467 12 2.72 2.97 5.86

2472 13 -3.55 -3.89 -0.71

2412 1 13.70 13.29 16.51

2 437 6 14.63 14.87 17.76

802.11¢g 2 462 11 14.42 14.75 17.60
2 467 12 2.18 2.53 5.37

2472 13 -3.26 -4.30 -0.74

2412 1 13.45 13.04 16.26

802.11n 2437 6 14.36 14.65 17.52
2462 11 14.21 14.52 17.38

(HT20) 2 467 12 2.01 2.34 5.19

2472 13 -2.90 -4.67 -0.69

2412 1 13.64 12.73 16.22

802.11ac 2437 6 15.22 14.00 17.67
2 462 11 14.62 13.77 17.23

(HT20) 2 467 12 3.64 2.29 6.03

2472 13 -3.08 -4.25 -0.61
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11.1.2 IEEE 802.11 (2.4 GHz) Reduced Conducted Power

Frequency [Mi]

IEEE 802.11 (2.4 GHz) Reduced
Conducted Power [dBm]

Ant. 1 Ant. 2 MIMO

2412 1 12.27 11.90 15.10

2 437 6 12.16 12.33 15.26

802.11b 2 462 11 11.61 12.21 14.93
2 467 12 2.60 3.00 5.82

2472 13 -3.57 -3.90 -0.72

2412 1 11.84 11.36 14.62

2437 6 11.68 11.74 14.72

802.11g 2 462 11 11.15 11.69 14.44
2 467 12 2.14 2.54 5.35

2472 13 -3.28 -4.56 -0.86

2412 1 11.69 11.09 14.41

802.11n 2437 6 11.43 11.53 14.49
2 462 11 10.89 11.46 14.20

(HT20) 2 467 12 2.03 2.31 5.18

2472 13 -3.31 -4.78 -0.97

2412 1 11.87 10.62 14.30

802.11ac 2437 6 12.28 10.73 14.59
2462 11 12.44 10.70 14.67

(HT20) 2 467 12 3.72 2.32 6.09

2472 13 -3.04 -3.81 -0.39
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11.1.3 IEEE 802.11 (5 GHz) Maximum Conducted Power

IEEE 802.11 (5 GHz) Average

Frequency RF Conducted Power [dBm]

[H] Clrenne) 802.11a (20 Hz BW)
Ant. 2
5180 36 14.69 14.12 17.43
5200 40 15.12 14.38 17.78
5220 44 15.08 14.55 17.84
5 240 48 14.76 14.38 17.59
5 260 52 14.84 14.54 17.71
5 280 56 15.14 14.56 17.87
5 300 60 14.70 14.32 17.53
802.11a 5320 64 14.30 14.40 17.36
(20 Wiz BW)
5 500 100 13.07 12.63 15.98
5 600 120 14.83 1457 17.72
5620 124 14.39 14.28 17.35
5720 144 14.41 12.03 17.24
5745 149 14.07 14.06 17.08
5785 157 14.20 13.96 17.10
5825 165 15.28 1433 17.85

11.1.4 IEEE 802.11 (5 GHz) Reduced Conducted Power

IEEE 802.11 (5 GH) Reduced
Conducted Power [dBm]

Frequency [MHz] Channel 802.11ac (80 Hiz BW

Ant. 1 Ant. 2 | MIMO

5210 42 10.61 9.58 13.14

5290 58 10.22 9.54 12.91

802.11ac 5530 106 9.32 9.47 12.41
(80 Hiz BW) 5610 122 9.93 9.50 12.73
5690 138 10.27 9.26 12.81

5775 155 10.77 9.63 13.25

Justification for test configurations for WLAN per KDB Publication 248227 D01v02r02:

= Power measurements were performed for the transmission mode configuration with the highest maximum
output power specified for production units.

= For transmission mode with the same maximum output power specification, powers were measured for the
largest channel bandwidth, lowest order modulation and lowest data rate.

= For transmission modes with identical maximum specified output power, channel bandwidth, modulation and
data rates, power measurements were required for all identical configurations.

= For each transmission mode configuration, powers were measured for the highest and lowest channels; and
at the mid-band channel(s) when there were at least 3 channels supported. For configurations with multiple mid-
band channels, due to an even number of channels, both channels were measured.

Test Configuration

EUT Spectrum Analyzer
Coax Cable
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11.2 Bluetooth
11.2.1 Bluetooth Maximum Conducted Power

The Burst averaged-conducted power

Mode ‘ Channel Bluetooth Power [dBm]
0 11.26
DH5 39 10.71
78 10.91
0 8.63
2-DH5 39 7.89
78 8.47
0 8.61
3-DH5 39 7.88
78 8.51

Per October 2016 TCB Workshop Notes:

When call box and Bluetooth protocol are used for Bluetooth SAR measurement, time-domain plot is required
to identify duty factor for supporting the test setup and result.

Bluetooth duty cycle was measured using Bluetooth tester equipment (CBT / R&S) with Bluetooth DH5 mode.

Apleat Spectnam Anslyzer - wrpe 54

Input Mech Atten 30 dB
—»— Jrig:Free Run

) F ot
IF G oo | o fasten: 30 dB

Ref Offset 69 dB
Ref 14.90 dBm

Xa

Center 2.402000000 GHz Span 0 Hz

iRes BW 8 MHz VBW 8.0 MHz Sweep 10.00 ms (1001 pts)

MER MOOE TFC S0 \ AMCTON FNCTION WDTH FUMCTION WMLUE  ~

73
0~ b NS -

Bluetooth

Duty Cycle

= (BT-On time /BT-Full time) =(2.880/3.750) = 0.768 (DH5)
Duty factor= 1/Duty cycle : 1.302

F-TP22-03 (Rev.00) Page 25 of 119



H,a- FCC ID: A3BLNP340XLA Report No: HCT-SR-2103-FC003-R1

12. System Verification

12.1 Tissue Verification
The body simulating material is calibrated by HCT using the DAKS 3.5 to determine the conductivity and

Table for Head Tissue Verification
Measured Measured  Target Target

Conductivity Dielectric Conductivity Dielectric % devo % dev €
0 (S/m) Constant,e ¢ (S/m) Constant, €

-0.23 1.94
03/24/2021 | 21.1 | 2450H | 2450 1.808 39.921 1.800 39.200 0.44 1.84
2500 1.862 39.766 1.855 39.140 0.38 1.60
5180 4.465 37.219 4.635 36.010 -3.67 3.36
5250 4.566 37.132 4.706 35.930 -2.97 3.35

5280 | 4.751 37115 | 4.737 | 35894 | 030 | 3.40
5320 | 4.721 36444 | 4778 | 35846 | 119 | 167
03/26/2021 | 20.4 %%%%HH' 5500 | 4.839 36.643 | 4.963 35640 | -2.50 | 2.81
5600 | 4.919 | 36.541 5065 | 35530 | -2.88 | 2.85
5750 | 5158 | 36.779 | 5219 | 35360 | -1.17 | 4.01
5800 | 5.172 | 36359 | 5270 | 35300 | -1.86 | 3.00
5825 | 5.158 | 36372 | 5296 | 35270 | 261 | 3.2
5180 | 4.495 | 37.100 | 4635 | 36010 | -3.02 | 3.05
5250 | 4569 | 37.347 | 4.706 | 35930 | 291 | 3.94
5280 | 4.794 | 36810 | 4.737 | 35894 | 120 | 2.55
5320 | 4733 | 36119 | 4.778 | 35846 | -094 | 0.76
03/29/2021 | 20.8 55}3*;%""4' 5500 | 4.844 | 36534 | 4963 | 35640 | 240 | 251

5600 4.866 36.525 5.065 35.530 -3.93 2.80
5750 4.998 36.591 5.219 35.360 -4.23 3.48
5800 5.089 36.127 5.270 35.300 -3.43 2.34
5825 5.038 36.177 5.296 35.270 -4.87 2.57

12.2 System Verification
Input Power: 50 mW

1W
Amb. Liquid Target

50mW 1w

Probe Dipole| . . Measured Normalized Deviation Limit
(SIN) (e Uiauid T[er(':‘]p T[eogp- (SSPAERA%) SARy,  SARig  [%]  [%]
Wikg Whkal  Wikg]

2 450 | 03/24/2021 | 3863 | 1049 |Head| 21.1 | 21.1 51.4 2.56 51.2 -0.39 |+10
5250 | 03/26/2021 | 3968 Head| 20.5 | 20.4 79.7 3.94 78.8 -1.13 |+10
5600 | 03/26/2021 | 3968 Head| 20.5 | 20.4 82.2 4.17 83.4 +1.46 |+10
5750 | 03/26/2021 | 3968 1253 Head| 20.5 | 20.4 79.6 3.72 74.4 -6.53 |+10
5250 | 03/29/2021 | 3968 Head| 20.9 | 20.8 79.7 4.04 80.8 +1.38 |+10
5600 | 03/29/2021 | 3968 Head| 20.9 | 20.8 82.2 4.11 82.2 +0.00 |+10
5750 | 03/29/2021 | 3968 Head| 20.9 | 20.8 79.6 3.90 78.0 -2.01 |+10
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12.3 System Verification Procedure

SAR measurement was prior to assessment, the system is verified to the = 10 % of the specifications at each

frequency band by using the system verification kit. (Graphic Plots Attached)

- Cabling the system, using the verification kit equipment.

- Generate about 50 mW Input level from the signal generator to the Dipole Antenna.

- Dipole antenna was placed below the flat phantom.

- The measured one-gram SAR at the surface of the phantom above the dipole feed-point should be within 10 %
of the target reference value.

- The results are normalized to 1 W input power.

Note;
SAR Verification was performed according to the FCC KDB 865664 D01v01r04.
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13. SAR Test Data Summary

13.1 SAR Measurement Results

Wi-Fi (DTS) Body SAR(1g)

Frequency 19 . 1g
Band Tune- | Meas. | Power . Area Scan . Scaling
. Data Rate o : Test Duty Distance Meas. Scaling Reported | Plot
Mode | width Up Limit Power | Drift v Ant.  Sensor Peak SAR Factor
MHz Ch. (MNz (Mbps) @Bm)| (@Bm)  (@B) Position Cycle  (mm) (W) SAR  Factor (Duty) SAR | No.
W) ! (W/kg)
2412| 1 |802.11b| 20 1 |13.0|12.27|-0.10| Rear |Ant.1| Active |98.6| 0 | 0.718 |0.371| 1.183 [1.014]| 0.445 | 1
2437| 6 |802.11b| 20 1 |13.0{12.33| 0.01 | Rear |[Ant.2| Active |98.6| 0 | 0.521 |0.309| 1.167 |{1.014| 0.366 | -
2462| 11 |802.11b| 20 1 ]16.0{14.93|0.10 | Rear |Ant.1|Inactive|98.6| 6 | 0.413 |0.240( 1.279 |1.014| 0.311 | -
2462| 11 |802.11b| 20 1 ]16.0|15.26| 0.01 | Rear |Ant.2|Inactive|98.6| 9 | 0.428 |0.263| 1.186 [1.014| 0.316 | -
ANSI/ IEEE C95.1 - 2005 — Safety Limit Body
Spatial Peak 1.6 W/kg
Uncontrolled Exposure/ General Population Averaged over 1 gram

Wi-Fi (NIl) Body SAR(1

Frequency 19 . 1g
I E— Band Tune- Meas. Power . Area Scan . Scaling

) Data Rate 0 : Test Duty Distance Meas. Scaling Reported Plot

width (Mbps) Up Limit| Power  Drift Position eit| Gog Peak SAR Factor Factor SAR

(Mbz (dBm) | (dBm)  (dB) .
5290| 58 |802.11ac| 80 | MCSO | 11.0 (10.22| 0.01 | Rear |Ant.1| Active [91.4| 0 |0.524|0.214|1.197(1.094|0.280| -
5290| 58 |802.11ac| 80 | MCSO | 11.0 | 9.54 | 0.01 | Rear |Ant.2| Active [91.4| 0 [0.322|0.118|1.400|1.094|0.181| -
5280| 56 | 802.11a | 20 |6Mbps| 16.0 [15.14|-0.10| Rear |Ant.1 Inactive|97.4| 6 1.13 |0.475|1.219|1.027 |0.594 | -
5280| 56 | 802.11a | 20 |6Mbps| 16.0 [14.56| 0.01 | Rear |Ant.2|Inactive|97.4| 9 |0.357|0.158|1.393|1.027 |0.226 | -
5690|138|802.11ac| 80 | MCSO | 11.0 (10.27| 0.01 | Rear |Ant.1| Active [91.4| 0 |0.466|0.178|1.183|1.094|0.230| -
5610(122|802.11ac| 80 | MCSO | 11.0 | 9.50 | 0.01 | Rear |Ant.2| Active |91.4| 0 [0.436|0.157|1.413|1.094|0.243| -
5600(120| 802.11a | 20 |6Mbps| 16.0 [14.83| 0.01 | Rear |Ant.1 [nactive|97.4| 6 |0.696|0.299|1.309|1.027|0.402| -
5600|{120| 802.11a | 20 |6Mbps| 16.0 [14.57(-0.10 | Rear |Ant.2|Inactive|97.4| 9 |0.606|0.246|1.390(1.027|0.351 | -
5775|155|802.11ac | 80 | MCSO | 11.0 (10.77(-0.10| Rear |Ant.1| Active [91.4| 0 |0.688|0.266|1.054|1.094|0.307 | -
5775(155|802.11ac| 80 | MCSO | 11.0 | 9.63 | 0.01 | Rear |Ant.2| Active [91.4| 0 [0.265|0.100|1.371|1.094|0.150| -
5825(165| 802.11a | 20 |6Mbps| 16.0 (15.28]| 0.01 | Rear |Ant.1 Inactive|97.4| 6 1.35 |0.543|1.180|1.027 | 0.658 | 2
5825|165| 802.11a | 20 |6Mbps| 16.0 [14.33|-0.10 | Rear |Ant.2|Inactive|97.4| 9 |0.719|0.261|1.469|1.027 |0.394 | -

ANSI/ IEEE C95.1 - 2005 — Safety Limit Body
Spatial Peak 1.6 W/kg
Uncontrolled Exposure/ General Population Averaged over 1 gram

DSS Tethering SAR

Frequency

MHz

Ch.

Tune-

Up Limit
(dBm)

Meas.
Power

(dBm)

Power
Drift

Test

Position

Gl

(mm)

Distance

19 Meas.
SAR

(W/kg)

Scaling
Factor

Scaling
Factor

(Duty)

1g Scaled
SAR

(Wikg)

Plot

2402 | 0 |BluetoothDH5| 11.5 | 11.26 | 0.01 | Rear 0 0.243 1.057 1.302 0.334 3
ANSI/ IEEE C95.1 - 2005 — Safety Limit Body
Spatial Peak 1.6 W/kg
Uncontrolled Exposure/ General Population Averaged over 1 gram
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13.6 SAR Test Notes

General Notes:

1.

2.

The test data reported are the worst-case SAR values according to test procedures specified in FCC
KDB Publication 616217 D04v01r02 and KDB Publication 447498 D01v06

Batteries are fully charged at the beginning of the SAR measurements. A standard battery was used
for all SAR measurements.

Liquid tissue depth was at least 15.0 cm for all frequencies.

The manufacturer has confirmed that the device(s) tested have the same physical, mechanical and
thermal characteristics and are within operational tolerances expected for production units.

SAR results were scaled to the maximum allowed power to demonstrate compliance per FCC KDB
447498 DO1v06.

Per FCC KDB 865664 D01v01r04, variability SAR measurement were not performed becasuse the
measured SAR results for a frequency band were not greater than or equal to 0.8 W/kg for 1g SAR.
This device utilizes power reduction for some wireless mode and technologies, as outlined in sec. 4.3
The maximum output power allowed for each transmitter and exposure condition was evaluated for
SAR compliance based on expected use conditions and simultaneous scenarios.

WLAN Notes:

1.

Per KDB 2482227 D01v02r02 justification for test configurations of 2.4 Gz WiFi Single transmission
chain operations, the highest measured maximum output power channel for DSSS was selected for
SAR measurement. SAR for OFDM modes (2.4 6Hz 802.11 g/n) was not required due to the maximum
allowed powers and the highest reported DSSS SAR.

Per KDB 2482227 D01v02r02 justification for test configurations of 5 Gz WiFi Single transmission
chain operations, the initial test configuration was selected according to the transmission mode with
the highest maximum allowed powers. Other transmission mode were not investigated since the
highest reported SAR for initial test configuration adjusted by the ration of maximum output powers is
less than 1.2 W/kg for 1g SAR and less than 3.0 W/kg for 10 g SAR.

When the maximum reported 1g averaged SAR is < 0.8 W/kg, SAR testing on additional channels was
not required. Otherwise, SAR for the next highest output power channel was required until the reported
SAR result was < 1.20 W/kg or all test channels were measured.

The device was configured to transmit continuously at the required data rated, channel bandwidth and
signal modulation, using the highest transmission duty factor supported by the test mode tools. The
reported SAR was scaled to the 100% transmission duty factor to determine compliance. Procedures
used to measure the duty factor are identical to that in the associated WLAN test reports.

Bluetooth Notes:

1.

Bluetooth SAR was measured with the device connected to a call box with hopping disabled with DH5
operation and Tx Tests mode type. Per October 2016 TCBC Workshop Notes, the reported SAR was
scaled to 100% transmission duty factor to determine compliance. Please see sec.11 for the time-
domain plot and calculation for duty factor of the device.
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14. Simultaneous SAR Analysis

14.1 Body SAR Simultaneous Transmission Analysis.
SAR Simultaneous Transmission Analysis of this device was performed using the highest reported SAR
among all SAR measurement results of the reference model and depopulation model.

Simultaneous Transmission Summation Scenario with 2.4 6z WLAN
> 1-g SAR SPLSR

2.4 Gz WLAN Ant.1 2.4 Giz WLAN Ant.2

Exposure SAR SAR
condition (W/kg) (W/kg) (W/kg)
1 2 1+2
Body SAR 0.445 0.366 0.811 No

(Yes/No)

Simultaneous Transmission Summation Scenario with 5 6z WLAN
5 6Hz WLAN Ant.1 5 GHz WLAN Ant.2
Exposure SAR SAR 2, 17 SR SIFEEIR
condition (W/kg) (W) (W/kg)
1 2 1+2
Body SAR 0.658 0.394 1.052 No

(Yes/No)

Simultaneous Transmission Summation Scenario with 5 6z WLAN & Bluetooth

Bluetooth SAR ~ ° 0L WLAN =5 &t WLAN = oy 0 cpR SPLSR

Exposure Ant.1 SAR Ant.2 SAR

condition (W) (W/kg) (W/kg) (W/kg)
1 2 3 1+2+3

Body SAR 0.334 0.658 0.394 1.386 No

(Yes/No)

14.2 Simultaneous Transmission Conclusion

The above numerical summed SAR Results are sufficient to determine that simultaneous transmission cases
will not exceed the SAR Limit and therefore no measured volumetric simultaneous SAR summation is required
per FCC KDB Publication 447498 D01v06 and IEEE1528-2013.
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15. Measurement Uncertainty

The measured SAR was <1.5 W/Kg for 1g SAR and <3.75 W/Kg For 10g SAR for all frequency bands. Therefore,
per KDB Publication 865664 D01v01r04, the extended measurement uncertainty analysis per IEEE1528-2013

was not required.
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16. SAR Test Equipment

Manufacturer Type / Model SIN Calib. Date Calib.Interval Calib.Due |
SPEAG ELI Phantom - N/A N/A N/A
HP SAR System Control PC - N/A N/A N/A
Staubli CS8Cspeag-TX90 F17/ 59CHA1/ C/ 01 N/A N/A N/A
Staubli CS8Cspeag-TX90 F/20/0018446/C/001 N/A N/A N/A
Staubli TX90 XLspeag F17/59CHAL/ A/ 01 N/A N/A N/A
Staubli TX60 Xlspeag F/20/0018446/A/001 N/A N/A N/A
Staubli Teach Pendant (Joystick) 010963 N/A N/A N/A
Staubli Teach Pendant (Joystick) D21142608A N/A N/A N/A
SPEAG DAE4 868 09/29/2020 Annual 09/29/2021
SPEAG DAE4 652 01/21/2021 Annual 01/21/2022
SPEAG E-Field Probe EX3DV4 3863 09/28/2020 Annual 09/28/2021
SPEAG E-Field Probe EX3DV4 3968 09/28/2020 Annual 09/28/2021
SPEAG Dipole D2450V2 1049 08/26/2020 Annual 08/26/2021
SPEAG Dipole D5GHzV2 1253 08/31/2020 Annual 08/31/2021
Agilent Power Meter E4419B MY41291386 10/23/2020 Annual 10/23/2021
Agilent Power Meter N1911A MY45101406 08/31/2020 Annual 08/31/2021
Agilent Power Sensor 8481A SG1091286 10/05/2020 Annual 10/05/2021
Agilent Power Sensor 8481A MY41090873 10/05/2020 Annual 10/05/2021
Agilent Power Sensor N1921A MY55220026 08/31/2020 Annual 08/31/2021
SPEAG DAKS 3.5 1031 04/28/2020 Annual 04/28/2021
SPEAG DAKS_VNA R140 0141013 04/06/2020 Annual 04/06/2021
H.P Network Analyzer /8753ES JP39240221 01/11/2021 Annual 01/11/2022
Agilent WIRELESS COMMUNICATION E5515C MY48360252 08/06/2020 Annual 08/06/2021
Agilent WIRELESS COMMUNICATION E5515C GB44051865 06/01/2020 Annual 06/01/2021
Agilent Signal Generator N5182A MY47070230 05/06/2020 Annual 05/06/2021
Agilent 11636B/Power Divider 58698 02/26/2021 Annual 02/26/2022
[oN]] 4Way Power Divider 9 07/15/2020 Annual 07/15/2021
oSl 4Way Power Divider 11 07/15/2020 Annual 07/15/2021
TESTO 175-H1/Thermometer 40331915309 01/26/2021 Annual 01/26/2022
TESTO 175-H1/Thermometer 44606559906 01/26/2021 Annual 01/26/2022
EMPOWER RF Power Amplifier 1084 07/01/2020 Annual 07/01/2021
EMPOWER RF Power Amplifier 1011 07/30/2020 Annual 07/30/2021
MICRO LAB LP Filter / LA-30N - 10/05/2020 Annual 10/05/2021
MICRO LAB LP Filter / LA-60N 32011 10/05/2020 Annual 10/05/2021
Agilent Attenuator (3dB) 8693B MY39260298 09/18/2020 Annual 09/18/2021
HP Attenuator (20dB) 8493C 09271 09/18/2020 Annual 09/18/2021
Agilent Directional Bridge 3140A03878 06/08/2020 Annual 06/08/2021
Agilent MXA Signal Analyzer N9020A MY50510407 10/23/2020 Annual 10/23/2021
HP Dual Directional Coupler 16072 10/05/2020 Annual 10/05/2021
R&S Bluetooth CBT 100272 02/26/2021 Annual 02/26/2022

* The E-field probe was calibrated by SPEAG, by the waveguide technique procedure. Dipole Verification measurement is
performed by HCT Lab. before each test. The brain/body simulating material is calibrated by HCT using the DAKS 3.5 to
determine the conductivity and permittivity (dielectric constant) of the brain/body-equivalent material.
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17. Conclusion

The SAR measurement indicates that the EUT complies with the RF radiation exposure limits of the ANSI/ IEEE
C95.1 - 2005.

These measurements were taken to simulate the RF effects exposure under worst-case conditions. Precise
laboratory measures were taken to assure repeatability of the tests. The results and statements relate only to
the item(s) tested.

Please note that the abortion and distribution of electromagnetic energy in the body are very complex
phenomena the depend on the mass, shape, and size of the body, the orientation of the body with respect to
the field vectors, and the electrical properties of both the body and the environment. Other variables that may
play a substantial role in possible biological effects are those that characterize the environment (e.g. ambient
temperature, air velocity, relative humidity, and body insulation) and those that characterize the individual (e.g.
age, gender, activity level, debilitation, or disease). Because various factors may interact with one another to
vary the specific biological outcome of an exposure to electromagnetic fields, any protection guide should
consider maximal amplification of biological effects as a result of field-body interactions, environmental
conditions, and physiological variables.
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19. Appendix A. DUT Ant. Information & SETUP PHOTO

Please refer to test DUT Ant. Information & setup photo file no. as follows:

Description

0 HCT-SR-2103-FC003-P-R1
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Appendix B. — SAR Test Plots
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Test Laboratory: HCT CO., LTD

EUT Type: Notebook Computer
Liquid Temperature:  21.1 °C

Ambient Temperature: 21.1 °C

Test Date: 03/24/2021

Plot No.: 1

Communication System: UID 0, 2450MHz FCC (0); Frequency: 2412 MHz;Duty Cycle: 1:1
Medium parameters used (interpolated): f = 2412 MHz; o = 1.767 S/m; & = 40.026; p = 1000 kg/m3
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN3863; ConvF(7.37, 7.37, 7.37) @ 2412 MHz; Calibrated: 2020-09-28
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn652; Calibrated: 2021-01-21

Phantom: ELI V4.0

Measurement SW: DASY52, Version 52.10 (4)

802.11b Body Rear 1Mbps 1ch/Area Scan (8x10x1): Measurement grid: dx=12mm, dy=12mm
Maximum value of SAR (measured) = 0.592 W/kg

802.11b Body Rear 1Mbps 1ch/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 2.301 V/m; Power Drift = -0.10 dB

Peak SAR (extrapolated) = 0.819 W/kg

SAR(1 g) =0.371 W/kg; SAR(10 g) = 0.185 W/kg

Maximum value of SAR (measured) = 0.633 W/kg

-h.6b

-11.33

-16.99

-22.65

-28.32

0 dB = 0.592 W/kg = -2.28 dBW/kg
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Test Laboratory: HCT CO., LTD

EUT Type: Notebook Computer
Liquid Temperature:  20.4 °C

Ambient Temperature: 20.5 °C

Test Date: 03/26/2021

Plot No.: 2

Communication System: UID 0, WIFI 5GHz (0); Frequency: 5825 MHz;Duty Cycle: 1:1
Medium parameters used (interpolated): f = 5825 MHz; o = 5.165 S/m; & = 36.372; p = 1000 kg/m?
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN3968; ConvF(4.94, 4.94, 4.94) @ 5825 MHz; Calibrated: 20-09-28
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn868; Calibrated: 20-09-29

Phantom: ELI V4.0 (20deg probe tilt)

Measurement SW: DASY52, Version 52.10 (4)

802.11a Body Rear 6Mbps 165ch Antl/Area Scan (11x9x1): Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (measured) = 1.18 W/kg

802.11a Body Rear 6Mbps 165ch Antl/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=4mm,
dy=4mm, dz=1.4mm

Reference Value = 0 V/m; Power Drift = 0.01 dB

Peak SAR (extrapolated) = 2.26 W/kg

SAR(1 g) = 0.543 W/kg; SAR(10 g) = 0.187 W/kg

Maximum value of SAR (measured) = 1.32 W/kg

802.11a Body Rear 6Mbps 165ch Antl/Zoom Scan (7x7x7)/Cube 1: Measurement grid: dx=4mm,
dy=4mm, dz=1.4mm

Reference Value = 0 V/m; Power Drift = 0.01 dB

Peak SAR (extrapolated) = 2.17 W/kg

SAR(1 g) =0.527 W/kg; SAR(10 g) = 0.180 W/kg

Maximum value of SAR (measured) = 1.26 W/kg

-6.0%

-12.09

-18.14

-24.18

-30.23

0 dB = 1.18 W/kg = 0.73 dBW/kg
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Test Laboratory: HCT CO., LTD

EUT Type: Notebook Computer
Liquid Temperature:  21.1 °C

Ambient Temperature: 21.1 °C

Test Date: 03/24/2021

Plot No.: 3

Communication System: UID 0, Bluetooth (0); Frequency: 2402 MHz;Duty Cycle: 1:1.302
Medium parameters used (interpolated): f = 2402 MHz; o = 1.756 S/m; & = 40.048; p = 1000 kg/m3
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN3863; ConvF(7.37, 7.37, 7.37) @ 2402 MHz; Calibrated: 2020-09-28
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn652; Calibrated: 2021-01-21

Phantom: ELI V4.0 (20deg probe tilt)

Measurement SW: DASY52, Version 52.10 (4)

Bluetooth Body Rear DH5 Och/Area Scan (10x16x1): Measurement grid: dx=12mm, dy=12mm
Maximum value of SAR (measured) = 0.372 W/kg

Bluetooth Body Rear DH5 Och/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 0 V/m; Power Drift = 0.01 dB

Peak SAR (extrapolated) = 0.542 W/kg

SAR(1 g) = 0.243 W/kg; SAR(10 g) = 0.120 W/kg

Maximum value of SAR (measured) = 0.421 W/kg

-4.99

-9.98

-14.98

-19.97

-24.96

0 dB = 0.421 W/kg = -3.76 dBW/kg
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Appendix C. — Dipole Verification Plots
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m Verification Data (2 450 lliz Head)

Test Laboratory: HCT CO., LTD
Input Power 0.05W

Liquid Temp: 21.1 °C

Test Date: 03/24/2021

DUT: Dipole 2450 MHz D2450V2; Type: D2450V2;

Communication System: UID 0, CW (0); Frequency: 2450 MHz;Duty Cycle: 1:1
Medium parameters used (interpolated): f = 2450 MHz; o = 1.808 S/m; & = 39.921; p = 1000 kg/m3
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN3863; ConvF(7.37, 7.37, 7.37) @ 2450 MHz; Calibrated: 2020-09-28
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn652; Calibrated: 2021-01-21

Phantom: ELI V4.0

Measurement SW: DASY52, Version 52.10 (4)

2450MHz Head Area Scan (7x7x1): Measurement grid: dx=12mm, dy=12mm
Maximum value of SAR (measured) = 4.22 W/kg

2450MHz Head Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 49.87 V/m; Power Drift = -0.10 dB

Peak SAR (extrapolated) = 5.56 W/kg

SAR(1 g) = 2.56 W/kg; SAR(10g) = 1.17 W/kg

Maximum value of SAR (measured) = 4.36 W/kg

-4.67

-9.3%

-14.02

-18.70

-23.37

0 dB = 4.36 W/kg = 6.39 dBW/kg

F-TP22-03 (Rev.00) Page 42 of 119
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m Verification Data (5 250 lliz Head)

Test Laboratory: HCT CO., LTD
Input Power 0.05W

Liquid Temp: 204 °C

Test Date: 03/26/2021

DUT: Dipole D5GHzV2; Type: D5GHzV2;

Communication System: UID 0, CW; Frequency: 5250 MHz;Duty Cycle: 1:1
Medium parameters used: f = 5250 MHz; o = 4.566 S/m; & = 37.132; p = 1000 kg/m3
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN3968; ConvF(5.45, 5.45, 5.45) @ 5250 MHz; Calibrated: 2020-09-28
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn868; Calibrated: 2020-09-29

Phantom: ELI V4.0

Measurement SW: DASY52, Version 52.10 (4)

5250MHz Head Area Scan (7x7x1): Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (measured) = 8.56 W/kg

5250MHz Head Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=4mm, dy=4mm, dz=1.4mm
Reference Value = 46.98 V/m; Power Drift = 0.18 dB

Peak SAR (extrapolated) = 16.2 W/kg

SAR(1 g) = 3.94 W/kg; SAR(10g) = 1.12 W/kg

Maximum value of SAR (measured) = 10.1 W/kg

-b.00

-10.00

-15.00

-20.00

-25.00

0 dB = 10.1 W/kg = 10.04 dBW/kg
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m Verification Data (5 600 iz Head)

Test Laboratory: HCT CO., LTD
Input Power 0.05W

Liquid Temp: 20.4 °C

Test Date: 03/26/2021

DUT: Dipole D5GHzV2; Type: D5GHzV2;

Communication System: UID 0, CW; Frequency: 5600 MHz;Duty Cycle: 1:1
Medium parameters used: f = 5600 MHz; o = 4.919 S/m; & = 36.541; p = 1000 kg/m3
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN3968; ConvF(4.78, 4.78, 4.78) @ 5600 MHz; Calibrated: 2020-09-28
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn868; Calibrated: 2020-09-29

Phantom: ELI V4.0

Measurement SW: DASY52, Version 52.10 (4)

5600MHz Head Area Scan (7x7x1): Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (measured) = 7.98 W/kg

5600MHz Head Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=4mm, dy=4mm, dz=1.4mm
Reference Value = 44.41 V/m; Power Drift = 0.15 dB

Peak SAR (extrapolated) = 18.3 W/kg

SAR(1 g) =4.17 W/kg; SAR(10 g) =1.16 W/kg

Maximum value of SAR (measured) = 10.8 W/kg

-b.71

-11.42

1713

-22.84

-28.55

0dB =7.98 W/kg = 9.02 dBW/kg
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m Verification Data (5 750 lliz Head)

Test Laboratory: HCT CO., LTD
Input Power 0.05W

Liquid Temp: 20.4 °C

Test Date: 03/26/2021

DUT: Dipole D5GHzV2; Type: D5GHzV2;

Communication System: UID 0, CW; Frequency: 5750 MHz;Duty Cycle: 1:1
Medium parameters used: f = 5750 MHz; o = 5.158 S/m; & = 36.779; p = 1000 kg/m3
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN3968; ConvF(4.94, 4.94, 4.94) @ 5750 MHz; Calibrated: 2020-09-28
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn868; Calibrated: 2020-09-29

Phantom: ELI V4.0

Measurement SW: DASY52, Version 52.10 (4)

5750MHz Head Area Scan (7x7x1): Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (measured) = 6.89 W/kg

5750MHz Head Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=4mm, dy=4mm, dz=1.4mm
Reference Value = 39.36 V/m; Power Drift = 0.08 dB

Peak SAR (extrapolated) = 17.3 W/kg

SAR(1 g) =3.72 W/kg; SAR(10 g) = 1.03 W/kg

Maximum value of SAR (measured) = 9.86 W/kg

-10.00

-20.00

-30.00

-40.00

-h0.00

0 dB = 9.86 W/kg = 9.94 dBW/kg
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H,a- FCC ID: A3BLNP340XLA Report No: HCT-SR-2103-FC003-R1

m Verification Data (5 250 lliz Head)

Test Laboratory: HCT CO., LTD
Input Power 0.05W

Liquid Temp: 20.8 °C

Test Date: 03/29/2021

DUT: Dipole D5GHzV2; Type: D5GHzV2;

Communication System: UID 0, CW; Frequency: 5250 MHz;Duty Cycle: 1:1
Medium parameters used: f = 5250 MHz; o = 4.569 S/m; & = 37.347; p = 1000 kg/m3
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN3968; ConvF(5.45, 5.45, 5.45) @ 5250 MHz; Calibrated: 2020-09-28
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn868; Calibrated: 2020-09-29

Phantom: ELI V4.0

Measurement SW: DASY52, Version 52.10 (4)

5250MHz Head Area Scan (7x7x1): Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (measured) = 8.27 W/kg

5250MHz Head Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=4mm, dy=4mm, dz=1.4mm
Reference Value = 47.10 V/m; Power Drift = 0.11 dB

Peak SAR (extrapolated) = 16.4 W/kg

SAR(1 g) = 4.04 W/kg; SAR(10 g) = 1.14 W/kg

Maximum value of SAR (measured) = 10.2 W/kg

-b.00

-10.00

-15.00

-20.00

-25.00

0 dB = 10.2 W/kg = 10.09 dBW/kg
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H,a- FCC ID: A3BLNP340XLA Report No: HCT-SR-2103-FC003-R1

m Verification Data (5 600 iz Head)

Test Laboratory: HCT CO., LTD
Input Power 0.05W

Liquid Temp: 20.8 °C

Test Date: 03/29/2021

DUT: Dipole D5GHzV2; Type: D5GHzV2;

Communication System: UID 0, CW; Frequency: 5600 MHz;Duty Cycle: 1:1
Medium parameters used: f = 5600 MHz; o = 4.866 S/m; & = 36.525; p = 1000 kg/m3
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN3968; ConvF(4.78, 4.78, 4.78) @ 5600 MHz; Calibrated: 2020-09-28
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn868; Calibrated: 2020-09-29

Phantom: ELI V4.0

Measurement SW: DASY52, Version 52.10 (4)

5600MHz Head Area Scan (7x7x1): Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (measured) = 7.88 W/kg

5600MHz Head Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=4mm, dy=4mm, dz=1.4mm
Reference Value = 44.64 V/m; Power Drift = 0.08 dB

Peak SAR (extrapolated) = 18.2 W/kg

SAR(1 g) = 4.11 W/kg; SAR(10 g) = 1.14 W/kg

Maximum value of SAR (measured) = 10.7 W/kg

-h.b1

-11.22

-16.83

-22.44

-28.05

0 dB = 7.88 W/kg = 8.96 dBW/kg
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H,a- FCC ID: A3BLNP340XLA Report No: HCT-SR-2103-FC003-R1

m Verification Data (5 750 lliz Head)

Test Laboratory: HCT CO., LTD
Input Power 0.05W

Liquid Temp: 20.8 °C

Test Date: 03/29/2021

DUT: Dipole D5GHzV2; Type: D5GHzV2;

Communication System: UID 0, CW; Frequency: 5750 MHz;Duty Cycle: 1:1
Medium parameters used: f = 5750 MHz; o = 4.998 S/m; & = 36.591; p = 1000 kg/m3
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN3968; ConvF(4.94, 4.94, 4.94) @ 5750 MHz; Calibrated: 2020-09-28
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn868; Calibrated: 2020-09-29

Phantom: ELI V4.0

Measurement SW: DASY52, Version 52.10 (4)

5750MHz Head Area Scan (7x7x1): Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (measured) = 7.36 W/kg

5750MHz Head Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=4mm, dy=4mm, dz=1.4mm
Reference Value = 42.18 V/m; Power Drift = 0.13 dB

Peak SAR (extrapolated) = 18.1 W/kg

SAR(1 g) = 3.9 W/kg; SAR(10 g) = 1.06 W/kg

Maximum value of SAR (measured) = 10.4 W/kg

-6.08

-12.16

-18.24

-24.31

-30.39

0 dB = 7.36 W/kg = 8.67 dBW/kg
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Appendix D. — SAR Tissue Characterization

The brain and muscle mixtures consist of a viscous gel using hydrox-ethyl cellulose (HEC) gelling agent and
saline solution (see Table 3.1). Preservation with a bacteriacide is added and visual inspection is made to
make sure air bubbles are not trapped during the mixing process. The mixture is calibrated to obtain proper
dielectric constant (permittivity) and conductivity of the desired tissue. The mixture characterizations used for
the brain and muscle tissue simulating liquids are according to the data by C. Gabriel and G. Harts grove.

Ingredients Frequency (Miz)
(% by weight) 2 450 - 2 700 3500 - 5 800
Tissue Type Head Body Head Body
Water 71.88 73.2 65.52 78.66
Salt (NaCl) 0.16 0.1 0.0 0.0
Sugar 0.0 0.0 0.0 0.0
HEC 0.0 0.0 0.0 0.0
Bactericide 0.0 0.0 0.0 0.0
Triton X-100 19.97 0.0 17.24 10.67
DGBE 7.99 26.7 0.0 0.0
Diethylene
glycol hexyl - - - -
ether
Salt: 99 % Pure Sodium Chloride Sugar: 98 % Pure Sucrose
Water: De-ionized, 16M resistivity HEC: Hydroxyethyl Cellulose
DGBE: 99 % Di(ethylene glycol) butyl ether,[2-(2-butoxyethoxy) ethanol]
Triton X-100(ultra-pure): Polyethylene glycol mono[4-(1,1,3,3-tetramethylbutyl)phenyl] ether

Composition of the Tissue Equivalent Matter
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Appendix E. — SAR Tissue Characterization

Per FCC KCB 865664 D02v01r02,SAR system validation status should be document to confirm measurement
accuracy. The SAR systems (including SAR probes, system components and software versions) used for this
device were validated against its performance specifications prior to the SAR measurements. Reference
dipoles were used with the required tissue- equivalent media for system validation, according to the
procedures outlined in IEEE 1528-2013 and FCC KDB 865664 D01v01r04. Since SAR probe calibrations are
frequency dependent, each probe calibration point was validated at a frequency within the valid frequency
range of the probe calibration point, using the system that normally operates with the probe for routine SAR
measurements and according to the required tissue-equivalent media.

A tabulated summary of the system validation status including the validation date(s), measurement
frequencies, SAR probes and tissue dielectric parameters has been included.

Probe Dielectric Parameters CW Validation ‘Modulaﬂon VaI|dat|on
Calibration | Dipole Date Measured Measured Probe | Probe | MOD. | Duty
Sensitivity,
Point Permltthlty Conductivity| Linearity | Isotropy | Type | Factor

1 3863 | EX3DV4 |Head | 2450 | 1049 |2020-10-13 39.4 PASS PASS PASS |OFDM PASS|
4 |3968 | EX3DV4 |Head | 5250 | 1253 |2020-09-09 35.7 4.70 PASS PASS PASS |OFDM| N/A PASS
4 |3968 | EX3DV4 |Head | 5600 | 1253 |2020-09-09 356.3 5.05 PASS PASS PASS |OFDM| N/A PASS
4 |3968 | EX3DV4 |Head | 5750 | 1253 |2020-09-09 35.6 5.24 PASS PASS PASS |OFDM| N/A |PASS

SAR System Validation Summary 1g

Note;

All measurement were performed using probes calibrated for CW signal only. Modulations in the table above
represent test configurations for which the measurement system has been validated FCC KDB Publication
865664 D01v01r04. SAR system were validated for modulated signals with a periodic duty cycle, such as
GMSK, or with a high peak to average ratio (>5 dB), such as OFDM according to KDB 865664 D01v01r04
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Appendix F. — Probe Calibration Data
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Calibration Laboratory of L& S Schweizerischer Kalibriers
Schmid & Partner = C Sorvice suisse detalonnage
Engineering AG 5 g Servitio svizzaro dl taratura
Zoughausstrasse 43, 5004 Zurich, Switsardand '@ Swiss Calibration Service
Accredtad by ihe Swiss Accreditaion Sevice (SAS) Accraditation No.: SCS 0108

The Swiss Accreditation Servics is onw of the signatonias to the EA

Client

Calbeation dete: SepembeRzefcoOMEEN T

Triw catbeation carsficate docaments the irsceabilty 1o national standords, which resize the physica! units of {St).
The messurements and the uncartainties with confidencs probabiity are given an the falowing pages snd sre part of the canifcate

All callt have been conductsd In tha closed lab y fncity: sompscaturg (22 + 3)°C and humidity < 70°%.

Caltwation Equpment used (MATE critic for calivation)

Primary Standsnis n Cal Dste (Cartificats Na ) Scheduiad Catbration
Powas mater NRP S 104778 01Ape-20 (Ne. 217-03100M3101) Apr-21
Power sensor NRP-Z81 SN 103244 01-Apr-20 (No. 217.03100) Apr-21
Powst sansot NRP-Z91 SN 103245 01-Apr20 (No. 217-03101) Aprdt
20 dB A SN OC2682 {200 31-Mer-20 [No. 217-03108) Apr-21
DAE4 SN; 880 727-Dec-19 (No. DAE4.660 Dactd) | Dec-20
Refarence Probe ES30VZ SN 3013 31-Dec-18 (No. ES3-3313_Dec19) Dec-20
Secordary Standerds 1s] Chack Date (in house} S lec Check
'_fo_aymeMWB SN GBA1296874 w@mwggmmmmg I hosss chock: Jun-22
Pawur sensor E4412A EN: MY41498087 06-Apr-16 (in howuse check Jun-20) In house check: Jun 22
Power sansor E4412A SN 00110210 06.Apr 18 {in howss check Jun-20) I house check. Jun-22
RF HP 85480 SN. US3642L01 700 Wimmmmm| In house check: Jun-22
M ok Anah EB358A SN USatcensrr 31-Mar-14 (n housa chack Oct-1 I house check: D20
Namo Functioo
Approved by

Issund: September 30, 2020

This catbration f shall not ke reeroduced axcept 0 ful without wiiltten upprovil of the laboratory:

Cenfficate No: EX3-3663_Sep20 Page 10 23
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Calibration Laboratory of A,

1 Sch rischor Kafitirierd
Schmid & Partner % g Service suisse d'étakonnage
Engineering AG z & s Servizio svizzaro i taratura
Zaughausstrasse 43, 8004 Zurich, Switzoriand ’@;f Swiss Calibration Service
Accredited by the Swiss Accroditation Service (SA5) Acceeditation No.: SCS 0108
The Swiss Accreditation Service Is one of the signaionies 1o the EA
Multilateral Agreement for the recognition of calibration certificates
Glossary:
TSL tissus simudating kquid
NORMx.y,z sensitivity in free space
ConvF sensitivity in TSL / NORMx,y.2
DCP dicde compression point
CF crest factor (1/duty_cycle) of the RF signal
AB,C D modulation dependeant finearization parameters
Polarization @ @ rotation around probe axis
Polarization 8 9 rotation around an axis that i In the plane normal to probe axis (st measurement center),
l.e. 8 =0 s normal to probe axis
Connector Angle information used in DASY system to align probe sensor X 10 the robot coordinate system

Calibration is Performed According to the Following Standards:

a) IEEE Std 1528-2013, “IEEE Recommended Practice for Determining the Peak Spatial-Averaged Specific
Absorption Rate (SAR) in the Human Head from Wireless Communications Devices: Measurement
Techniques”, June 2013

b} IEC 82209-1, *, “Measurement procedure far the assessment of Specific Absorption Rate (SAR) from hand-
held and body-mounted devices used next to the ear (frequency range of 300 MHz to 6 GHz)', July 2016

¢} IEC §2208-2, "Procedure to determine the Specific Absorption Rate (SAR) for wirsless communication devices
usad in close proximity to the human body (frequency range of 30 MHz to & GHz)", March 2010

d) KDB 865664, *SAR Measurement Requirements for 100 MHz to 6 GHz"

Methods Applied and Interpretation of Parameters:

e NORMxy,z: Assessed for E-field potarization 8 = 0 (f < 900 MHz in TEM-cell. f > 1800 MHz: R22 wavegulde).
NORMx y.z are only intermediate vakues, i.e., the uncertainties of NORMx.y,z does not affect the E*-field
uncertainty inside TSL {see balow ConvF)

«  NORM{Ox.y,z= NORMx,y,z * frequency._response (see Frequency Response Chart). This finearzation Is
implemented in DASY4 software versions later than 4.2, The uncertsinty of the frequency response is included
in the stated uncartainty of ConvF.

« DCPx,y.z: DCP are numerical linearization parameters assessed based on the data of power sweep with CW
signal (no uncertainty required), DCP does not depend on frequency nor media,

« PAR: PAR Is the Peak 1o Average Ratio that s not calibrated but determined based on the signal
characieristics

o Axyz Bxyz Cxy.z Oxy.z VRxy.r A B, C, D are numerical linearization paramelers assessed based on
the data of pawer sweep for specific modulation signal. The parameters do not depend on frequency nor
media. VR is the maximum callbration range expressed in RMS voltage across the diode.

» ConvF and Boundary Effect Parameters; Assessed in fiat phantom using E-field (or Temperature Transfer
Standard for f < 800 MHz) and Inside waveguide using analytical field distributions based on powes
measurements for f > 800 MHz. The same setups are used for assessment of the parameters applied for
boundary compensation (alpha, depth) of which typical uncertainty values are glven. These parameters are
used in DASY4 software 1o Improve probe accuracy close 10 the boundary. The sensitivity in TSL comesponds
to NORMY,y,z * CanvF whereby the uncertainty comesponds to that given for CanvF. A frequency dependent
ConvF is used in DASY version 4.4 and higher which allows extending the valdity from + 50 MHz to + 100
MHz,

« Sphenical lsotropy (3D deviation from isolropy): In a field of low gradients realized using 2 flat phantom
exposed by a patch antenna,

« Sensor Offset: The sensor offset corresponds 1o the offset of virtual measurement center from the probe tip
(on peobe axis). No tolerance required.

« Conneclor Angle: The angle is assessed using the information gained by determining the NORMx (no
uncertainty required).

Cenificate No: EX3-3863_Sep20 Page 20f 23
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EX3DV4 - SN-3863 Saptember 26, 2020
DASY/EASY - Parameters of Probe: EX3DV4 - SN:3863

Basic Calibration Parameters

Sensor X Sansor Y Sensor Z Unc (k=2)
Norm (eVi(Vim)')* | 0.35 0.50 0.44 2101 %
DCP (mV)" ] 99.9 105.1 100.4
Calibration Results for Modulation Response
(V]+] Communication System Name N A 8 [ ] VR Max Max
d8 | dBgv dB mv dev. Unc®
(k=2)
0 oW % | 000 | 000 | 1,00 | 000 | 1296 | +38% | *47%
Y | 000 | 000 | 100 149 5
Z | 000 | 000 | 100 129.2
10352- | Pulse Wavelorm (200Hz. 10%) X | 507 | 7313 | 1450 | 10.00 | 600 | £25% | =96%
AAA Y | 164 | 6114 | 660 60.0
2 | 2000 | 9038 | 2029 50.0
10353 | Pulse Wavelorm (200Hz, 20%) X | 877 | 6081 | 1586 | 699 | B0O | $19% | +96%
ARA Y | 081 | 6000 | 497 800 |
Z | 2000 | 9197 | 1978 80.0
10284. | Pulse Waveform (200Hz. 40%) % | 2000 | 90.79 | 17.58 | 368 | 960 | £23% | 296%
AAA Y | 031 | 14887 | 078 95.0
Z | 2000 | 876 | 2013 850 3
10355- | Pusise Wavedorm (200Hz, 60%) X | 2000 | 9631 | 1898 | 222 | 1200 | +13% | 296%
AAA Y | 923 | 15912 | 16.10 120.0
Z | 2000 | 102.00 | 21.80 [ 1200
10387- | GPSK Wavaform, 1 Mz X | 1B3 | 6752 | 169% | 100 | 1500 | +27% | 296%
ABA Y | 055 | 6418 | 1207 150.0
Z | 173 | 6580 | 14.98 ~150.0
10380~ | QPSK Waveform, 10 MHz X | 245 | 6268 | 16.71 | 000 | 1500 | =12% [ £96%
AR Y | 136 | 6648 | 1416 150.0
Z | 228 | 8800 | 1568 150.0
10396- | G4-0AM Waveform, 100 kHz X | 342 | 7416 | 2064 | 301 | 1500 | #11% | +96%
AAA Y | 166 | 64.26 | 1661 150.0
Z | 284 | 7067 | 16.85 150.0
10369 | HA-QAM Wavetorm, 40 MHz X | 367 | 6706 | 1620 | 000 | 1500 | =1.3% | £96%
AAA Y | 283 | 6856 | 1523 150.0
Z | 342 | 6655 | 1547 150.0
10414- | WLAN CCDF, 64-QAM, 20MHz X | 484 | 6560 | 1566 | 000 | 1500 | *+24% [+96%
Aa | Y | 376 | 6618 | 15.30 [ 150.0
Z | 480 | 6523 | 1528 | 190 |
Note: For details on UID parameters see Appendix
The rled uncertainty of measurement is stated as the standard uncertainty of measurement
multiplied by the coverage factor k=2, which for a normal distribution corresponds to a coverage
probability of approximately 95%

: The uncertninties of Noom X.Y.2 do not affect tha E*-fskd uncananky inside TSL (see Pagas 5 and 6],
R : oty

T y not
'Mﬁyudmb;—wmglmmu.mhmmu'av. D patying gulnr dstribution and i oxpressed far the squars of tha
fiald vala

Certifcate No: EX3-3863_Sep20 Page 3 of 23
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FCC ID: ASLNP340XLA

Report No: HCT-SR-2103-FC003-R1

EX3DVv4- SN-3863

Seplember 28, 2020

DASY/EASY - Parameters of Probe: EX3DV4 - SN:3863

Sensor Model Parameters ; o
c1 c2 a T ] T2 T3 | T4 5 T6
fF fF v msV? | msV™ ms v v
X 474 347.30 34 49 75 0.61 4,98 1.77 0.10 1.01
Y B8 63.10 32.82 2.58 0.00 4.90 044 0.00 1.00
Z | 493 363.18 3475 8.82 0.1 503 126 | 019 1.01
Other Probe Parameters
Sensor Arrangement [ Triangular
Connector Angte (") 1316
Mechanical Surface Detection Mode anabled
Optical Surface Detection Mode digabled
| Probe Overall Length 337 mm
Probe Body Diameter 10 mm
Tip Length 9 mm
Tip Diameter 2.5 mm
Probe Tip to Sensor X Calibration Poin T mm
Probe Tip to Sensar Y Callbration Point 1mm
Probe Tip to Sensor Z Cafibration Point 1 mm
Recommended Measurement Distance from Surface

1.4 mm

Note: Measurernent distance from surface can be increased to 3-4 mm for an Arpa Scan job.

Certfficate No: EX3-3863_Sep20
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EX30V4- SN3663 September 28, 2020

DASY/EASY - Parameters of Probe: EX3DV4 - SN:3863

Calibration Parameter Determined in Head Tissue Simulating Media

_f(MHz) va;y' Ccm(g:.:;ivﬂy ConvF X | ConvFY | ConwFZ | Alpha® m" u(u:;)
750 419 0.89 9.08 0.98 ge8 | 047 | 080 | $120%
835 415 090 9.75 8.75 975 | 041 | 080 | £120%
900 415 087 940 | o049 949 | 042 | 080 | £120%
1450 405 120 864 864 ged | 035 | o080 | £120%
1750 40.1 1.37 822 | 82 822 | 028 | 087 | s120%
1900 40.0 1.40 7.96 7.96 796 | 021 | 087 | £120%
2000 40.0 1.40 7.01 7.91 791 | 033 | 087 | £120%
2300 395 1,67 7.51 751 751 | 03t | opeo | s+120%
2450 392 1.80 7.37 7.37 737 | o021 | o087 | £120%
2600 39.0 1.96 747 747 707 | 038 | o0%0 | s120%
3300 38.2 271 6.97 6.57 607 | 030 | 135 | £1314%
3500 37.9 291 686 | 686 686 | 035 | 135 | 2131%
3700 77 3,12 650 6.50 650 | 030 | 135 | s131%
3500 315 332 639 6.39 639 | 035 | 150 | £131%
4100 a7z 353 624 6.24 824 | 035 | 150 | £13.1%
4400 36.9 3.84 6.41 611 611 | 040 | 180 | £131%
4600 36.7 404 8.08 608 609 | 040 | 180 | +131%
4800 364 4.25 588 588 588 | 040 | 180 | +131%
4950 6.3 440 567 5.67 567 | 040 | 180 | £131%
5250 359 471 515 5.5 515 | 040 | 180 | £131%
5600 35.5 5.07 456 4,56 as6 | 040 | 180 | s131%
5750 354 522 475 475 475 | 040 | 180 | 2131%

“ Frequency valdty above 300 Mtz of £ 100 MHz coly appliss Sar DASY w4 and highwr (s0a Page 2), sise Rt 5 resticled to £ 50 MHz. The
uncertainty & the RSS of the ConvF unoarsinty at calibmtion frequency and the Lncadainty for fhe indicated fraqueocy barxd, Frequency valiity
el 300 MHz 5 = 10, 25, 40, 50 and 70 MHz for Comd™ assesaments a1 30, B4, 128, 150 and 220 Mz respectively, Vahdity of Convf assassad st
um;wmmc«wamuumus-mmmmmfmmuuymbewwxﬂoum

* At froguencies below 3 GHe, the vaidity of issus parameters (¢ and «) can be retaxed to + 10% # liquid compensaton formula i appled 10
maasured SAR values. thmaoﬂx the valkity of $ssue parametors (z and a) is restriched 10 = 5%. The uncarntsinty is the RSS of
the Comvi uncadiainty loc ndicaled 1arget tiasue

% AlphaDopth are dalemined durng calbration. SPEAG wanrants thet Me remaining deviation due to the boundary eflect after campersation &
Myshmomxmhv|mnocub&ba30Hundbclow:Q%mhmMMGmumydmmmmmmmmw
diameter from the baundaey.
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H_a- FCC ID: ASLNP340XLA Report No: HCT-SR-2103-FC003-R1

EX30V4.- SN 3863 September 28, 2020

DASY/EASY - Parameters of Probe: EX3DV4 - SN:3863

Calibration Parameter Determined in Head Tissue Simulating Media

[ = ‘ Relative Conductivity | Daopth” Unc |
f(MHz)® | Permittivity " (Stm)" ConvF X | ConvFY | ConvFZ | Alpha" | (mm) (k=2)
1 8500 345 6.07 | 540 | 540 540 020 | 250 £186% |

Calbration procedurs for fraquancies above B G in pending acceedaation, Frequancy validity above §GHz is £ 700 MHz, The uncartainty is the
RSS of the ConvF uncartanty ot cafibration frequency anc tha uncertamty for the indcated Sequancy band
* Al fraquencies B-10 GHz, the vaidity of tis2s persmelees [ and ) can ba relexed (o & 0% ¥ Squid compansation formula is appbed to messwes
BAR valoes. The uncertardy I8 the RSS of the ComF unceraity for indicated tirget tissua parametens,
U AlphaiDepth are determingd during calbration. SPEAG werrants that tha remaining deviation due 10 $ie boundary sfact atter compansation i
iways lesa than 2 1% far frequencies befow 3 GHZ; bafow + 2% for frequanties butween 3-8 GHz, and balow £ 4% for freguencies between B-10
GHz at ary dimtance larger han hall the probe tip diamater fram the boundary
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Frequency Response of E-Field
(TEM-Cell:ifi110 EXX, Waveguide: R22)
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Uncertainty of Frequency Response of E-field: £ 6.3% (k=2)
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Receiving Paitern (¢), 9 =0°

=600 MHz. TEM f=1800 MHz R22
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Uncaertainty of Axial Isotropy Assessment: £ 0.5% (k=2)
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EX3DV4- SN:3863 Saptamber 28, 2020

Dynamic Range f(SARead)
(TEM cell , fyn= 1900 MHz)
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Uncertainty of Linearity Assessment: £ 0.6% (k=2)
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Conversion Factor Assessment

t= 835 MHzZ WGLS RS (H_comf) f = 1900 MHzZ. WGLS R22 (H_convF)

Deviation from Isotropy in Liquid
Error (6, 8), f = 900 MHz

40 08 0B 04 02 00 02 04 05 08 12
Uncertainty of Spherical Isotropy Assessment: £ 2.6% (k=2)
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h._a FCC ID: A3LNP340XLA Report No: HCT-SR-2103-FC003-R1

EX30VA- SN:3863 Saptember 28, 2020
Appendix: Modulation Calibration Parameters
uio Rev | Communication System Name Group PAR | Unc
(dB) =2
0 W W 000 | 47 %
10010 CAA | SAR Vaidalion (Square. 100ms, 10ms) Test 1000 | £96%
70011 | CAB | UMTS-FDO (WCOMA) WCOMA 291 | +96%
10012 | cag | EEE B2 110 Wiri 24 GHz (0558, 1 Mbps) WLAN 187 | £56%
10013 | GAR | IEEE 802 119 WiFi 24 GHz [DSSS-OFDM, § Mbps} WLAN 546 | 286%
10021 | DAC | GOM-FDD {1DMA, GMSK] GSM 930 | =86%
0023 | DAG | GPRS-FDD [TOMA. GMSK, TN 0) GSM 957 | £06%
0024 | DAC | GPRS-FDD (TDMA, GMBK, TN G+1) GSM 656 | £90 %
10025 | DAC | EDGE-FOD (TOMA, BPSK_ TN 0) GEM 1262 | +96%
10026 | paC | EDGE-FOD (TOMA, BPSK, TN 0-1) GSM 855 | £06% |
10027 | DAC D [TOMA, TNG12) GSM 480 | 296%
{0026 | DAC | GPRS-F0D (TOMA, GMSK, TN 0-1-2-3) _ GSM 365 | 496%
10029 | pac | EDGEFOD (TOMA BPSK, TN 0-1-2) GSM 778 | 296%
70030 | GAM | TEEE B02.15.1 Blusioath (GFSK, OHY) Blusicoth 530 | +96%
"0031 | cAA | IEEE B02.15.1 Biuatooth (GFSK. DH3) “Bluaiooth 187 | +96 %
10032 | CAA | IEEE 802 15.1 Biustood (GF SK. DHS) Bluetooth 116 | £06%
10033 | GAA | IEEE 802.15.1 Bluetaosn (PI4-DOPSK, DH1) Betooth 774 | 9.6 % |
70034 | CAA | JEEE B02.15.1 Bluetoath (PUA-DAPSK, DH3) Bltoot 463 | 196%
70035 | can | [EEE 602.15.1 Biveicolh (PU4-OQPSK, OH5) Bluctooth 383 | 206%
10058 CAA 1EEE #02.15.1 Biustooth {8-DFSIC Dri1) Bluetooth 8.01 £86 %
100397 | CAA | |EEE 80215 1 Blustooth (8-DPSK, DH3) _ 377 | 96 %
TO038 | CAA | JEEE B0Z215.) Biustooth (B-DPSK, DHS) Blostooth 4.10 | £58%
10030 | CAB | COMA2000 (1xRT1T, RC1) COMAZ000 457 | 296%
10042 | GAB | 594/ 15-130 FOD (TOMAFDM, PHA-DQOPSK, Halfrate) A 778 | 296%
10044 | CAA | IS-91EIATIA-553 FDD (FOMA, FM) ANPS 000 | 296%
50048 | CAA | DECT (TDD, TOMAFOM, GFSK, FUl Siol, 24) DECT 1380 | +96 %
10048 | CAA | DECGT (TDD, TOMAFOM, GFSK, Ooubie Siol. 12) DECT 10,79 | 956 %
10056 | GAA | UMTS-TDD (TD-SGOMA. 1.28 Mcps) TO-SCOMA 1101 | £8.6%
“T0088 | pAC | EDGE-FOD (TOMA, BPSK, TN (-1-2-3) GSWM 652 | =696%
10068 | GAB | IEEE 802.11b Wiri 2.4 GHEZ (0S99, 2 Mbps) WLAN 212 | =06 %
0060 | Cam | JEEE BOZ.11DWiF] 24 GHz (DSSS. 5.5 Mbpe) WLAN 283 | £96% |
10061 | CAB | IEEE BOZ.11b WIF| 2.4 GHz (DSSS, 11 Mbps) WLAN 360 | +96%
10082 | CAD | IEEE BG2.11alh WiFi 5 GRz (OFDM, & Mbps) WLAN 868 | t96%
10083 | CAD | IEEE BOZ 11am Wikl 5 GHz {OFOM, 8 Mbps) WLAN BEI | 290%
10064 | GAD | IEEE 802110/ WiF| 5 GHz (OFDM, 12 Mbps) WLAN 508 | 296 %
0066 | GAD | JEEE 802110 Wit 5 GHE (OF DM, 18 Mbgs) WLAN 600 | 296%
70066 | GAD | JEEE BOZ.11aM WIF! 5 GHz (OFDM, 24 Mbpa) WLAN 938 | 296%
0067 | cAD | 1EEE B0Z.11a/n WIFI 5 GHZ (OF DM, 36 Maps) VALAN 1092 | 296 %
0088 | CAD | JEEE 802 11a/h WiFI 5 GHI (OFOM, 48 Mape) VELAN 1024 | 256 %
70068 | CAD | IEEE 802 11am WIF| & GHz (OF0OM, 58 Mbps) WLAN 1066 | £96%
10071 | GAR | IEEE 802,113 Wit 2.4 GHz (DS56/0FOM, 8 Mbgs) WLAN 983 | 206% |
10072 | cap | VEEE H02.11p WiFi 2.4 OHz (DSSS/OFOM, 12 Mbps) WLAN 662 | =96%
50073 | CAB | IEEE B02.110 WIFI 2.4 GHz (DSSSVOTOM, 18 Mbps) 994 | +96%
0074 | GAB | IEEE B0Z.11g WiFl 24 GHz (DSSS/OFDM, 24 Mbps) WLAN 1030 | +96%
16076 | CAB | IEEE Ba2.110 V| 2.4 GHz (DSSS/OFDM. 36 Mhps) WLAN 1077 | +96%
0076 | GAB | IEEE 802 11g Wiri 2.4 GHZ {DSSS/OFDM, 48 MBps) WLAN 1094 | 96 %
10077 | caB | IEEE 802119 Wiri 2.4 GHz (DSSSIOFDM, 54 Mops) WLAN 11.00 | £96%
TOOB1 | CAB | COMAZ2000 {XRTT, RC3) COMAZ000 307 | £96%
10082 | GAB | 1554 / 15-136 FDD (TDMAFOM, PV4-OQPSK, Fudirats) ANPS 377 | 296%
0080 | DAC | GPRS-FDD (TOMA, OMSK, TN 0-8) GS 656 | +96%
70097 | CAC | UMTS-FDO (HODPA) WCOMA 390 | +96%
10036 | pAC | UMTS-FDD (HSUPA, Sublest 2) WEOMA 358 | t96%
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10096 | cAC | EDGE-FOD (TOMA, 8PSK, TN 0-4) GSM 055 | =06 %
70100 | GAG | LTE-FDD (SC-FOMA, 100% RB, 20 MHz, GFSK) LTE-FOD 567 | +98%
10101 | GAB | LTE-FDD (SC-FOMA, 100% RS, 20 MHz, 16-0AM) LTEFOO 642 | 2968%
10102 | GAB | LTEFDD (SC-FOMA, 100% RB, 20 MHz, 64-0AM) LTE-FDO 880 | +96%

"i6103 | DAC | LTE-TDD (SCFOMA, 100% RB, 20 MHz, QPSK) LTE-TDO 920 | +96 %
10108 | CaE | LTE-TO0 (SG-FOMA. 100% RE, 20 MHz, 16-0AM) LTE-TDD 997 | t96%
10105 CAE | LTE-TDD (SC-FDMA_100% RB, 20 MHz, 64-0QAM) LTE-TDD 10.01 | +06% |
10706 | CAE | LTE-FDD (SG-FDMA, S00% REB, 10 MHz, GPSK) [TE-FOD 580 | +96%
10108 | cAG | LTE-FOD (SC-FDMA, 100% BB, 10 MHZ 16-QAM) LTE-+0D 643 | +96% |
10110 | CAG | LTE-FOD [SC-FOMA, 100% HB, & MHz, QPSK} LTEF0D 875 | £96%
10111 | CAG | LTE-FDD (SC-FOMA, 100% RS, § Mz, 16-GAM) LTEFOD 644 | £96%
10112 | GAG | LTE-FUD (SC-FOMA, 100% RS, 10 MHZ, 64-GAM) LTE-FOD B58 | 296%
10193 | GAG | LTEFDD (SCFOMA, 100% RB, 3 MHz, 64-GAM) LTE-FDO 662 | t96%
10112 | caG | IEEE 802.11n {HT Greenfield, 13,5 Mopa, BPSK) WLAN 810 | 486%
10115 | caG | JEEE 802.11n (H1 Grognbied, 61 Mbgs, 16-GAM) WLAN B46 | +96%
10118 | CAG | IEEE 802 110 (HT Greensex, 135 MDps, B4-QAM) WLAN 815 | +88%
F17T | CAG | JEEE 802 11n (HT Mixed, 13.5 Maps, BPSH) WLAN BO7 | £96% |
10798 | CAD | JEEE 802.11n (HT Mixed, 81 Mbps, 16-GAM) WLAN B6E | £96%
10118 | GAD | IEEE 8021 1n (HT Wixad, 135 Mbps. 64-GAM) WLAN B13 | 296 %
10140 | CAD | LTEF0D (SC-FDMA, 100% R8, 15 MHz, 10-0AM) LTE-FOD 64D | 2G6%
0181 | can | LTEFUO (SC-FOMA, 100% RB, 15 MHz, 64-0AM) TE-FOO 653 | 496%
10142 | CAD | LTE-FOO (SC-FDOMA, 100% RB, 3 MRz, QPSK) LTE-FOD 573 | t956%
10143 | CAD | LTE-FDO (SC-FDMA. 100% RB, 3 MRz, 16-OAM) LTE-FDD 635 | 06 %
10148 | CAC | LTE-FDD (SC-FOMA, 100% RE. 3 MHzx, 64-QAN} LTE-FOD 665 | £96% |
10745 | GAC | LTE-FDD {SC-FOMA, 100% RB, 14 Mz GFSK) LTE-FDD 576 | +96%
10146 | GAC | LTE-FDD (SC-FOMA, 100% RS, 14 MHz, 16-QAM) LTEF00 641 | +98%
10147 | GAG | LTEFOD (SC-FOMA, 100% RS, 1.4 MHz, 54-0AM) LTEFDD 672 | =06%
10148 | GAE | LTEFDOD (SCTDMA, 50% RB, 20 MHz, 16-0AM) LTE-F00 642 | 206%

90180 | GaE | LTE-FOD (SC-FOMA, 50% 88, 20 Miz. B4-QAM) LTE-FDO 660 | +9.6%
10161 | GAE | LTE-TOO (SC-FOMA, 50% RB, 20 MHZ, QPSK) LTE-T00 928 | +96%
10952 | CAE | LYE-TDO (SC-FOMA. 50% RS, 20 MHz. 16-QAN) LTE-TDD 082 | t96%
10153 | CAE | LTE-TDD (SG-FDMA, 50% RB, 20 MHz, 64-GAM) LTETDD 1005 | 96 %
10154 | CAF | LIE-FDD {SC-FDMA, 50% KB, 10 MHz, QPSK] LTE-FDD 575 | +26%
10158 | CAF | LTE-FOD (SC-FDMA, 50% RB, 10 MHz, 16-QAM) LTEFOD 643 | £06%
10158 | GAF | LTE-FOD (SC-FOMA, 50% RE, 5 MHz, QPSK) LTEFDO 579 | £96% |
10157 | GAE | LTE-FOD (SC-FDMA, 50% RHB, & MHzZ, 16-QAM) LTE-FOD 649 | z06%
10168 | GAE | LTEFD0 (SC-FDMA, 50% RS, 10 MHz. GL.OAM) LTE-FOO 662 | =96%
10150 | GAG | LTEFDO (SG-FOMA, 50% RS, 5 Mz, 54-0AM) .TE-FDD 656 | +96%

30160 | CAG | LTE-FDO (SC-FOMA, 50% RS, 15 MHz, GPSK) LTE-FDD 582 | +96%
10161 | CAG | LIE-FDO (SC-FDMA, 50% RB, 15 MHz, 18-0AM) LTE-FDD 643 | 96 %
10162 | CAG | LTE-FDO (BC-FDMA, E0% RE, 15 MHz, 64-0AM) LTE-FDD 658 | +96% |

76166 | CAG | LTE-FDD (SC-FDMA, 50% RB, 1,4 Mz, QPSK) LTE+DD 546 | +96%
10167 | CAG | LTE-FDD (SC-FOMA, 50% RB, 1.4 MHZ 16-0AM) LTEFDD 621 | £00% |
10168 | GAZ | LTE-FDD (SC-FOMA, 50% RB, 1.4 MHE G4-QAM) LTEFDD 6.79 | £96%
10168 | cAG | LTE-FDD (SC-FOMA, | kB, 20 MHz, PSK) LTE-FDD 573 | =06 %
10170 | GAG | LTE-FOD (5G-FOMA, 1 RB, 20 MHz, 16-QAM) LTE-FDO 662 | 96 %
0171 | CAE | LTE-FDO (SC-FOMA, 1 RB, 20 Mz, 64-GAM) LTE-FDD 64D | +98%
10173 | CAE | LTE-TDD (SG-FOMA. 1 RB. 20 MHz, QPSK) E-TDD 921 | +96%
10173 | CAE | LTE-TDO (SG-FOMA, ¢ BB, 20 MHz, 16-QAM). TeT00 948 | £96 %
10174 | caF | LYE-TDD (SC-FDMA, 1 RB, 20 MHz. £2-QAM) LTE-TDD 1025 | +96%
10175 | CAF | LTE-FDD {(SG-FDMA, 1 A8, 10 Mz, QPSK) LTE-FOD 572 | t96%
10176 | CAF | LTE-FDD [SC-FDMA, 1 RS, 10 MHZ 16-GAM) LTEFOD 652 | +06%
10177 | CAE | LTEFDD (SC-FOMA, 1 RB, 5 MHz, QPSK) LTE+FDD 573 | =96%
10178 | GAE | LTE-FOD (SC-FOMA, 1 RS, 5 MHz, 16-QAM) LTEFDO 652 | £96%
10179 | AME | LTEFDD (SCFOMA, 1 RB, 10 MHz, 64-GAM) LTE-FDD 650 | £96%
10180 | CAG | LTEFDO (SC-FOMA, 1 RB, 5 MHz. 64-GIAM) TOEFDO 650 | 296%
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10181 | CAG | LTE-FDD (SC-FOMA, 1 RB, 156 MHz, QPSK] LTEFDO 572 | 296%
10182 | caG | LTE-FDO (SC-FOMA, | RB, 15 Mz, 16-QAM) LTE-FOD 6562 | +96%

30183 | CAG | LTE-FDO (SG-FOMA, 1 HB, 15 MHz. 64-QAM) LTE-FDD 850 | t96%
10984 | caAG | LTE-FDD (SC-FDMA. 1 RB. 3 MHz, GPSK) LTEFDD 573 | t96%

710985 | cAl | LTE-FDD (SC-FDMA, 1 RB, 3 MHz, 16-GAM) LTE-FDD 651 | £66%
{0186 | cAG | LTE-FOD (SC-FOMA, 1 R, 8 MHz, 84-QAM) LTeF00 550 | 06 %
10187 | cAG | LTE-FDD (SC-FOMA, 1 RS, 1.4 MHz, QPEK) LTEFOD 573 | £96%

10188 | CAG | LTE-FOD (SC-FDMA, 1 RS, 14 MHz, 16-QAM) LTE+00 652 | 96%
10188 | GAE | LTE-FOD (SCFDMA, 1 RS, 1.4 MHZ, 54-GAM) LTEFOD 650 | =06 %
10183 | GAE | IEEE 802.11n (HT Gresaheid, &5 Mbps, BPSK) WLAN BOS | £9.6% |
10194 | aAD | TEEE B0Z 11n (HT Groonfioid, 39 Mups. 16-QAM] WLAN 812 | 96%
10185 | cas | FEEE B02.11n (HT Greenneld, 65 Mbps, 66-0AM) WLAN 821 | 290%
10198 | cae | JEEE B0Z.11n (HT Mixed. & 5 Mops. BPSK) WLAN B10 | +96%
10167 | AAE | TEEE 602,110 {MT Mixed, 38 Mops, 16-QAM) WLAN 813 | 496%
10198 | CAF | EEE B0Z.11n [HT Mixed, 65 Mops, B4-GAM) WLAN 827 | 296%
10218 | caF | JEEE B02.13n (HT Mixed, 7.2 Mbgs, BPSK) WLAN 803 | +96%

70220 | AAF | IEEE BOZ 190 (HT Mixed, 43,3 Mops, 16-CAM) WLAN B13 | 190 %

(70221 | CAC | IEEE 802.11n (HT Mixnd, 72,2 Mops, 64-00M) WLAN 827 | t06%
10222 | cAC | IEEE B32.11n (HT Mixed, 15 Mbps, BPSK) WIAN B06 | ub6%

10223 | GAD | IEEE 802.11n (HT Mixed, 80 Mbps, 16-QAM) WLAN 848 | £96%
10224 | GAD | IEEE 802.11n (HT Mixed, 150 Mbps, 64-0AM) WLAN BOB | 206%
10225 | cAD | UMTSF0D [(HSPAS) WODMA 597 | +86% |

CAD | LTE-TOD (SC-FOMA, | RB, 1.4 MHz, 16-GAM) LTE-TDO 949 | 296%
10227 | CAD | LTE-TOD (SGFOMA, 1 RB, 1,4 Mz, 64-OAM) LTE-T00 1026 | 96 % |
10228 | cap | LTE-TDO (SC-FOMA, 1 RB, 1.4 Mz, QPSK) LTETOO 922 | +96%

170220 | pAC | LTE-TDO (SG-FOMA. 1 RB. 3 MHz, 16-QAM] LTE-TDD 948 | 196 %
10230 | CAC | LTE-TDO (SC-FDMA, | HB, 3 MHz, 64-QAM) LTE-T00 1025 | +96 %

10231 | cAC | LTE-TDD (SC-FOMA, 1 RB. 3 MHz, OP5K) LTE-TDD 919 | 296 %

710232 | cap | LTE-TDD (SC-FDMA, 1 RB, 5 MHz, 106-GAM) LTE-TDD 948 | +96%
10233 | CAD | LTE-TDD (SC-FOMA, 1 RB, 5 MHz, 64-QAM) LTe-T0D 1025 | +88%

10234 | CAD | LIE-TDD (SC-FOMA, 1 RB, 5 MHz, QPSK) LTE-TOD 021 | £96%

Kl CAD | LTE-T0D (SC-FOMA, 1 RS, 10 MHz, 16-QAM) LTET0D 8545 | £86%
10236 | GAD | LTE-TOD [SC-FOMA, 1 RS, 10 MRz, BA-QAM) LTET00 1025 | =06 %

10237 | cAD | LTE-TOD 1RE, 10 MHz, OPSK) LTE-TOD 921 | +96%
10238 | GAB | LTE-TDD (SCFDMA, 1 RB, 15 MHz, 16-GAM) LTE-TOD 948 | =06 %

(70238 | cap | LTE-TOD (SCFOMA, 1 RB, 15 MHzZ, 64-GAM) LTE-TOO 1025 | 296%
10240 | caAm | LTE-TDD (SCFOMA, 1 RE, 16 MHz, OPSK) LTE-T00 621 | 296% |
10241 | GAB | LTE-TDO (SC-FOMA, 50% RS, 1.4 MHz, 16-GAM) E-T0D 082 | 406%
10242 | GAD | LTE-TDO (SC-FDMA, 50% RS, 1.4 MHz, 54-QAM) LTE-TRO 986 | +96%

70243 | CAD | LTE-TDO (SC-FDMA, 50% R®, 14 MHz, GPSK) LTE 0D G46 | +96%
10248 | CAD | LTE-TDO (SC-TDMA. 50% RB, 3 MHz. 16-QAM) TET00 1006 | +96 %
10245 | CAG | LTE-TDD (SC-FOMA, 50% RB, 3 Mz, GA-QAM) LTE-TDD 1006 | +96%

10246 | CAG | LTE-TDD (SC-FDMA, 50% RB, 3 MHz, OPSK) LTE-TDD 930 | +96%
10287 | CAG | LTE-TDD (SC-FDMA, 50% RB, 5 MHz, 16-QAM) LTE-TOD 981 | +96%

10248 | CAG | LTE-TDD (SC-FOMA, 50% RB, 5 MHZ, 64-QAM) LTETOD 10.00 | =66 %
10248 | CAG | LTE-TDD (SC-EDMA, 50% RE. 5 MHz, QPSK) LTE-TOD 828 | 296%

10250 | caG | LTE-TDD (SC-FOMA, 50% RB, 10 MHZ 165-QAM) LTE-TDO 661 | =96%

90251 | GAF | LTE-TOD (SC-FOMA, 50% €8, 10 MHz. G4-QAM) LTE-TOD 1017 | 296 %

10282 | caF | LTE-TDD (SC-TOMA, 50% RE, 10 MHz QPSK) LTE-TD0D 924 | 296%

10253 | gas | LTE-TOD (SC-FOMA, 50% RB, 15 MPZ. 16-LaA] LYE-TCO 990 | 96 %

0258 | caAg | LTE-TOD (SC-FOMA, 50% AR, 15 MHz, B4-QAM) LTE-TDD 10.34 | £96%
10255 | cag | LTE-TDO (SO-FOMA. 50% RB, 15 MAZ QPSK) LTE-TDO 920 | +96%
10258 | caB | LTE-TDD (SC-FOMA, 100% RB, 1.4 MHz. 16-QAM) LTE-TDD 996 | +96%
10257 | CAD | LYE-TDD (SC-FDMA, 100% RB, 1.4 MHz, 64-0AM) LTE-TDD 1008 | +96%
10258 | cap | LTE-TDD (S0-FOMA. 100% RB. 1.4 MHZ, QPS%) LTETDD 934 | +86%
10250 | CAD | LTE-TDD {SG-FOMA, 100% RB. & MHz, 16-QAM) LTE-TDD 798 | +96%
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10280 | CAG | LTE-TOD (SCFOMA, 100% RS, 3 MH2, 54-0AM) LTE-TOD G097 | 29.6%
10261 | CaG | LTE-TDD (SCFOMA, 100% RB, 5 MHzZ, QPSK) LTE-TOD 024 | 206%
10262 | CAG | LTE-TOO (SC-FOMA, 100% RB, § M. 16-0AM| LFE-T00 083 | +90%
10263 | GAG | LTE-TOD (SO-FOMA, 100% RB, 5 MH2 64-QAM) LTE-TDD 1016 | 498 %
10264 | CAG | LTE-TDO (SC-FDMA, 100% RB, 5 MRz, QPSK) LTE-10D 923 | +96%
10285 | cAG | LTE-TDO (SG-FOMA, 100% RB. 10 MHz, 16-QAM) LTE-TDD 992 | +36%
10266 | CAF | LTE-TDD (SC-FOMA, 100% B, 10 MHz. 64-GAM) LTE-TDD 1007 | £t96%
10267 | CAF | LTE-TDD {SC-FDMA, 100% RB. 10 MHz, QPSK) LTE-T0D 0% | +96% |

10266 | CAF | LTE-TOD (SG-FOMA, 100% RB, 15 Nz, 16-GAM) LTE-TOD 1006 | £96%

10268 | cAB | LTE-TOD (SC-FDMA, 100% RB, 15 MHz. 64-QAM| LTE-TOD 1013 | £96%
10270 | CAB | LTE-TOD (SC-FOMA, 100% RS, 15 MRz, QPSK) LTE-TOD G958 | =06 %
10274 | GAB | WMTS-FOD (HSUPA, Sublest 5, 3GPP Reil. 10) WEOMA 487 | £96% |
10275 | CAD | UMTSFOD (HSUPA, Subleet 5, 30PP ReiBA) WCDWMA 396 | +96%
10277 | CAD | PHS (QPSK) PHS 1981 | 296%
10278 | cAD | PHS (QPSK, 8vV 884MHz, Rolofl 0.5) 1181 | £96%
10278 | CAG | PHB (QFSK, B SB4MHz, Rolof 0.36] PHS 1218 | £86%
10290 | CAG | COMAZ000, RCE, SO55, FUll Rato COMA2000 381 | £06%

10231 | CAG | COMAZ000, RG3, S055, Ful Rate COMAZ000 345 | £00%

10282 | CAG | COMAZ000, RC3, SOA2, Ful Rale COMAZ000 338 | £956%
10283 | CAG | CDMA2000, RCS, SO3, FUll Rase CDMAZOO0 350 | =06%

70285 | CAG | COMAZ000, RC1, 803, 1/8th Rate 25 fr. COMAZO00 1249 | 296% |

70207 | CAF | LTEFDD (SC-FOMA, 50% RB, 20 MHZ QP&K) LE-FOD 581 | 496%
10298 | cAF | LTE-FDO (SG-FDMA, 50% RS, 3 MHz, GPSK) LTE-FDD 572 | +96%

70203 | gaAf | LTE-FDO (SG-FOMA. 507% RS, 3 Mitz, 16-QAM) LTE-FOD 639 | +96 %

70300 | cAC | LTE-FDO (SC-FDMA 50% RD, 3 AL G4-@AM) CTE-FDD 660 | 196 %
10307 | CAC | IEEE B02 166 WIMAX (20:18, 5ms, 10MHz, QPSK, PUSC) WIMAX 1203 | 286 %
10002 | CAB | IEEE 802 169 WIMAX (25-18, Gma, 10MHZ GPSK, PUSC, SCTRLY | WIMAX, 1257 | 06 %
10503 | CAB | |EEE 80Z 16 WiMAX (31:15, 5m8, 10MHz. 64QAM, PUSC) WIMAX 1252 | £06%
10804 | CAA | IEEE 802.168 WIMAX (29:18, Sms, 10MHZ. GHOAM, PUSC) WINAX 1186 | 286%

10305 | Gan | IEEE 802168 WIMAX (31:15, 10ms, 10MHz, GA0AM. PLSC) WINAX 1524 | 968 %
10308 | GAA | IEEE 802,166 WIMAX (29.18, 10ms, 10MHz, 64GAM. PUSC) WINAX Y467 | $96%
0307 | aaB | IEEE 802,168 WIMAX (29:18, 10ms, 10MiHz, QPSK, PUSC) WIAX 7449 | 06 %

0308 | AAB | IEEE 802 18c WIMAX (23:18, 10ms, 10MHZ, 16GAM, WIRAX 1446 | $96%
10008 | AAB | IEEE B02. 166 WIMAX (2918, 10ms, 100z, 1AM AMC 253) WIMAX 1458 | +G8% |
10310 | AAR | IEEE 802,106 WIMAX (28:18, 10ms, 10MHE, QPSK, AMG 253 TWIMAX 1457 | +96%
10317 | AAB | LTE-FDD (SC-FDMA, 100% RB., 15 MHZ, QPSK) LTE-FDD 600 | +96%
10313 | AAD | IDEN 13 iDEN 1051 | +96%
10314 | AAD | IDEN V6 DEN 1348 | 96 %
10476 | aAD | JEEE 802.110 WiFi 2.4 GHz (0855, 1 Mbps, 96pc dc) WLAN 171 | £86%

10316 | AAD 807,11 WiFi 2.4 GHz (ERP-OFDM, 6 Mbps, S6pc 0a) WLAN B3 | =06%
10317 | aAA | JEEE 802.11a WiFi § GHz (OFDM. 6 Mbps, 98pc dc) WLAN 636 | =96%

I0352 | AAA | Pulse Wavelorm (200R2 10%) Gerenc 1000 | 296% |

70353 | paa | Puise Wavetorm (200K, 20%) Ganenc 699 | =96%

56364 | AAA | Pulse Wavelorm (200Hz, 40%) Ganoric 398 | £96%
10355 | AAA | Pulse Wavelom) (200Hz, 60%) Gonerc 222 | +986%
10356 | AAA | Pulse Waveform (200Hz, B0%) Generio 097 | +96%
10387 | ARA | OPSK Wavelorm, 1 MHZ Genoric 510 | 296%
10388 | ARA | GPSK Wavelorm, 10 MHz Generic 522 | +90%

10396 | AAA | BH-QAM Waveform, 100 kHz Generic 627 | £96%
10388 | AAA | CA-QAM Wavelarm, 40 MHz Ganerc 627 | 266% |

TI0400 | AAD | IEEE 802.11ac WIF (20MHz. 54-OAM, 86pc 02) WLAN 637 | 29.8%
TOM01 | AAA | IEEE 802.11ac WiFi (S0MHz B4-OAM, 89pC OC) WLAN 860 | =06%
10402 | aas | IEEE 802.118¢ WIFi (B0MAZ EA-QAM. 99pc dc) WLAN 853 | +06%

90403 | AR | COMAZ000 {1%EV-DO, Rev. 0) COMA2000 376 | 296%
10408 | AaR | COMAZ000 {1xEV-DO, Rev. A) COMA000 377 | 296%
10406 | AAD | COMA2000, RC3, 5032, SCHU, Full Ratn COMAZ000 622 | +90%
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0410 T AAA | LTE-TDD (GC-FOMA, 1 RB. 10 MMz, OPSK, UL SUb=2,3.4,7.88) | LIE-TDD 782 | t95%
10414 | Anh | WLAN GCOF, 64-QAM, S0MHz Generit 854 | 06%
10415 | AAA | IEEE BOZ.110 WiFi 2.4 GHz (0558, 1 Mbps. S9pc 0o} WLAN 154 | =56%
10416 | AAA | 1EEE BOZ 119 WiFi 2.4 GHz (ERP-OFDM, 6 Mops, S9pc o) WLAN B23 | 206%
TO4T7 | AAA | TEEE 80Z.11am Wil 5 GHz (OF DM, 6 Mips, 88p¢ 00) WLAN B.23 | 286 %

10418 | AMA | VEEE B02.11g WiFi 2.4 GHz (DSS5-OF DM, 6 Mbps, 99pc. Long) | WLAN 814 | 206%
10818 | AAA | IEEE B02.11g WiFi 2.4 GHz (DSSS-OFDM, & Mbps, 98pc, Shart) | WLAN 810 | +96%
10422 | ARA | IEEE BOZ 110 (HT Greanfind, 7.2 Mbps, SPSK WLAN 832 | 196 %
10423 AAA | IEEE 802 11n (HT Greenfeid, 43.3 Mbps, 16-Q4AM) WLAN 847 +96 %

10424 | AAE | IEEE BOZ11n (HT Groundan, 12.2 Mbps, G4-QAM) WILAN B40 | £56% |
10425 | AAE | IEEE 802.11n (HT Greenteld, 15 Mbps, BPSK) WLAN 641 | t96%
TOR26 | AAE | JEEE B0Z 110 (HT Greenheld, 80 Mops, 16-GAM) WLAN BAS | 206 %
10427 | aap | JEEE 802110 (HT Graenfield, 150 Mbps, 64-QAN) WLAN BAY | 296 % |
1083 | aAB | LTE-FOD (OFDMA, 5 MHz E-TM 3.1) LYE-FDD B2B | £98%
70431 | AAC | LTEFDD (OFDMA, 10 MHZ E-TM 3.1) LTE-FOO 836 | t06%
10432 | AAB | LTE-FDO (OFDMA, 15 Mz, E-1M 3.1) LTE-FDO B34 | £98%
10433 | AAG | LTE-FDO (OFDMA, 20 MMz, E-TM 11) LTE-FOD 834 | +96%
10438 | AAG | W-CDMA (BS Teat Model 1, 64 DPCH) WCOMA BED | +66%
10435 | AAj | LTE-TOD (SC-FOMA, 1 RS, 20 MHz. OPSK, UL Sub) LTE-T0D 782 | 296 %
10447 | asA | LTE-FDD (OFDMA, 5 MHz, E-TM 3.1, Clipping 44%) LTEFDD 756 | £86%
10448 | AAA | LTEFDD (OFDMA. 10 MHz, E-TM 3.1, Ciippin 44%) LTEF00 753 | 206%
10843 | AAC | LTE-FDD (OFDMA, 16 MHzZ, E-TM 3.1, Ciping 44%) LYEFDO 761 | 20.6%

10850 | AAA | LTE-FOD (OFDMA, 20 MHZ, E-TM 3.1, Choping 44%) LTE-FOD 748 | +96%
10451 | AAA | W-CDMA (BS Teal Model 1, 64 DPGH, Clipping 42%) WCOMA 753 | 296 %
10453 | AAC | Valication [Square, 10ms, 1ms) Toot 1000 | 296 % |
10456 | AaC | IEEE 802 11ac WEFI (160MHz, G4-0AM. B39C dg) WLAN 863 | +86%
1457 | AAC | UMTS-FOD (DC-HSDPA) WCDMA, 662 | £06%
10488 | AAC | COMAZ000 (15£V-DO, Rev, 8, 2 carrians) COMAZO00 655 | £9.6%
10858 | aaC | COMAZ0OD {1XEV-DO, Rev. B, 3 carmiers) COMAZO00 825 | +98%
70460 | AAG. | UMTS-FDD (WCDMA, AMRR) WCDMA 230 | +96%
T0461 | AAC | LTE-TDO (SC-FOMA, 1 RE, 1.4 MHz, QPSK, UL Sub) LTETDD 782 | £96%

70482 | AAC | LTE-TDD (SC-FDMA. 1 RB. 1.4 1Rz, 16-QAM, UL Sub) TE70D 830 | 06 %
10463 | AAD | LTE-TDD (SC-FOMA, 1 HB, 1.4 Mz, G4-QAM. UL Sub) LTE-T0R 856 | t96%
10488 | Aap | LTE-TOD (SC-FOMA, 1 RS, 3 MHz, GPSI, UL Sub) LTE-TOD 782 | £96%
10465 | AAG | LTE-TOD (SC-FDMA, 1 RS, 3 MHz, 16-QAM, UL 5ub) LTE-TOD 832 | =06%
10466 | AAC | LTE-TOD (SC-E0MA, 1 RS, 3 Mz, G4-QAM, UL Sub) LTET00 B5T | £9.6% |
0467 | AAA | LTE-TDD (SG-FOMA, 1 RB, 5 MHz, QPSK, UL Sub) LTE-TDO 782 | 206%
10468 | AAF | LTE-TDO (SCFDMA, 1 RB, 5 MHZ, 16-GAM, UL Sub) L7E-TDD 832 | 296%
10463 | AAD | LTE-TDO (SC-FOMA, 1 RE, & MHz, B4-0AM, UL Sub) [YE-TDD 866 | +96%
10470 | AAD | LTE-TDD (SC-FDMA, 1 RE, 10 MH2, QPSK, UL Sub) LTETDD 782 | +96%
10477 | aaC | LTE-TDD (SC-FDMA. 1 1B, 10 MHz, 16-QAM, UL Sut) LTE-T00 832 | +96%
TO472 | pAC | LTE-TDD [SC-FOMA, 1 B, 10 MHz, 64-QAM, UL Sub) LTE-T0D 857 | 296 %
TO4T3 | AMA | LTE-TOD (SC-FOMA, 1 RS, 15 MHZ, OPSK, UL Sub) CTE-T0D 782 | =06%
10474 | AAC | LTE-TDD (SCFOMA. 1 kB, 15 MHz, 16-QAM, UL Sub) LTE-TOD Baz | 06%
10475 | AAD | LTE-TDD (SC-FOMA, 1 RB, 16 MHz, 64-QAM, UL Sub) LTE-TDD 857 | 296%
0477 | AAC | LTE-TDD (SC-FOMA. 1 RB, 2D Mz, 16-GAM, UL 5ub) E-T00 832 | 296%
10478 | AAC | LTE-TDO (SC-FOMA, 1 RB, 20 MHz, 54-0AM, UL Sub) LTE-TDD 857 | £96%
10478 | ARG | LTE-TDD (SG-FOMA, 50% RE, 1.4 Mz, QPSK, UL Sub) LTE-TOD 774 | 96 %

70480 | AAA | LTE-TDD (SC-FDMA, 50% RB, 1.4 Mz, 16-QAM, UL Sub) LTE-TDD 818 | +t06%
0407 | aas | LTE-TOD (SC-FOMA, B0% RB, 1.4 Mrkr, 64-GAM, UL Sub) (TETOD BA5 | 96 % |

IGABZ | AMA | LTE-TDD (SC-FDMA, 50% RB, 3 MHzZ, GPSK, UL Sub) LTE-TOD 771 | 96%
TORB3 | AAA | LTE-TDD (SC-FOMA, 50% RB. 3 MHz, 16-QAM, Subj LTE-TOD 839 | =96%
T0882 | AAB | LTE-TDD (SC-FOMA, 50/% RB, 3 Mitz, 63-0AM, UL Sub) LTE-TDO BAT | £96%
10485 | paB | LTE-TOD (SC-FOMA_ 50% RB, 5 Mriz, QPSK. UL Subj LTE-TDO 759 | $95 %

0486 | AAB | LTE-TDD (SC-FDMA, 50% RS, 5 Mz, 1&-QAM, UL Sub) LTE-T0D 838 | +96%
0487 | AAC LTE-TDD (SG-FOMA, 50'% RB, 5 MHe. 64-QAM. UL 5ub) LTe-100 860 | £98%
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10488 | AAG | LTE-TDD (SG-FOMA. 80% RB, 10 MHZ, CPSK, UL Sub) LTE-TDD 770 | £96%
TMB9 | AAC | LTE-TDD {SC-FDMA, 50% RB, 10 MHz, 16-QAM, UL Sub) LTE-TDOD B3l | =06 %
10450 | AAF | LTE-TOD [SC-FDMA, 50% KB, 10 Wiz, 64-QAM, UL Sub) LTE-TOD BS54 | =96 %
10481 | AAF | LTE-TOD (SC-FOMA, 50% RB, 1§ MHz, OPSK, UL Sub) LTE-TOD 774 | 298%
TO4E2 | AAF | LTE-TOD (SC-FOMA, 50% RB. 15 Mz 16-GAM, UL Sub) LTE-TDD 841 | 2968%

I0493 | AAF | LTE-TOD (SC-FOMA, 50% 1B, 15 MHZ, 64-GAM, UL Sub) ET00 855 | +96%
10494 | AAF | LTE-TDO 20 Mz, GPSX, UL Sw) LTE-TOD 774 | +96 %
10885 | aap | LTE-TDO (SG-FOMA. S0% RS, 20 MHz, 16-QAM, UL Subj LTE-TDD 837 | +96%
70496 | AAE | LYE-TDD (SC-FDMA. 50% B, 20 MHZ, 54-QAM, UL Sub) LTE-T0D 854 | +96%
10497 | AAE | LTE-TDD (SC-FOMA, 100 RB, 1.4 MHz OPSK, UL Sub) {Te- 10D 767 | £95% |
10428 | AAE | LTE-T0D (SC-FOMA, 100% RB, 1.4 MHz, 16-0AM, UL Sub) LTETOD B40 | *96%
TM89 | AMC | LTE-TDD (SC-FOMA, 100% RB, 1.4 MHZ, 64-0AM, UL Sub) LTET00 BBE | 2006%

10500 | aAF | LTE-TOD (SCFOMA, 100% RB, 3 MHz, QPSK, UL Sub) LTE-TOO 757 | 98% |
10501 | AAF | LTE-TO0 (SC-FOMA, 100% RB, 3 MHE 16-GAM, UL Sub) UTETC0 844 | $96%
0502 | AAB | LTE-TDO (SC-FOMA. 100% RB, 3 MHZ, 64-QAM, UL Sub) LTE-1D0 852 | +96 %

"T0U03 | AAB | LTE-TDD (SC-FOMA, 100% BB, 5 MHz, OPSK, UL Sub) LTETOD 772 | £96% |
WE04 | AAB | LTE-TDD (SC-FDMA, 100% RE. 5 MHz, 16-QAM, UL Sub) LTE-TOD B3l | +06%

0505 | AAC | LTE-TDD {SC-FDMA, 100% RB, 5 MHz, 64-QAM, UL Sub) LTE-TDD B854 | £56%
10606 | AAC | LTE-TOD (SC-FDMA, 100% RS, 10 MHz. QPSK, UL Sub) LTe-100 774 | £9.6% |
10507 | AAC | LTE-TDD (SCFDMA, 100% R8, 10 MHZ, 16-QAM, UL Sub) LTE-TOD B.36 | =96%

0508 | AAF | LTE-TOD (SC-FOMA, 100% RE, 10 MHz, 64-QAM, UL Sub) LTET00 B55 | 206 %
0508 | AAF | LTE-TOO (SC-FOMA. 100% RE, 15 MHz, OPSK,_ UL Sub) LTETDD 799 | +96%

70510 | AAF | LTE-TDO (SC-FDMA, 100% B, 15 MHz, 16-QAM, UL Sub) LTE-T00 B40 | t06 %

70511 | AAF_ | LTE-TDD (SC-FDMA, 100% RB, 15 Mz, 54-0AM, UL Sub) LTE-TDD 851 | 00 %
10812 | aar | LTE-TDD (SC-FDWMA, 100% RS, 20 MH=. QPSK, UL Sub) LTETDD 774 | £96%

10613 | aaF | LTE-TOD (SC-FOMA, 100% RS, 20 MRZ, 16-GAM, UL Sub) LTE-T00 BAZ | =96%

70514 | AAE | LTE-TOD (SCFDMA, 100% RB; 20 MHz, B4-QAM, UL Sub) LTE-T00 B45 | £96% |
10515 | AAE | JEEE 802.11D WIFi 2.4 GHz (DSSS, 2 Mbps, 93pc dc) WLAN 156 | +98%
10518 | AAE | IEEE BOZ. 11D WIF| 2.4 Gz (DSSS, 5.5 Mbps, pc dc) WLAN 157 | +96%

(90617 | AAF | JEEE B42.11b WiFi 24 GHz (D85S, 11 Mbps. S8pc oc) WLAN 158 | +96%
10518 | AAF | JEEE BOZ.11aih WIF| 5 Gz (OFOM, 8 Mbps, 960¢ 0C) WLAN 23 | t96%
10618 | aag | | "Tiaih WIEI 6 GHz [OFDM, 12 Mbps, Sape dt) WLAN B39 | =06 %

10520 | AAB | TEEE B0Z11am Vil 5 GHz (OFDOM, 18 Mbps, S9pc dc) WLAN B12 | £96% |
T0521 | aAB | VEEE B02.115M Wirl 5 GHz (OF DM, 24 Mbgs, 390G Gc) WLAN 787 | 206%
0522 | AAR | IEEE B0 11mn WIFs 5 GHz (OF DM, 36 Mops, 99pc dc) WLAN 845 | 96 %

30623 | AAC | IEEE 80211 WIFi 5 GHE (OFDM, 48 Mops, 99pc 6c) WLAN 800 | +96%
10624 | AAC | TEEE 802 11/ WiFi & GHz [OFDM, 54 IMbps. 89C 02) WLAN 827 | z96%
10625 | AaC | IEEE 502 17ac WiFi (ZOMHZ MCSD, 99pc 06} WLAN 836 | £56%

10536 | par | IEEE B02.11ac Wi (20MHz, MCS1, 99pc de) WLAN B42 | =068%
10827 | AAF | TEEE 802.11ac WIFI {20MHz. MCSZ, 99pC dc) WLAN 821 | 296%
10628 | aar | TEEE B0Z.11mc WIFi (20MHE, IACS3, 99pc do) WLAN 536 | +96%

30523 | AAF | IEEE G02.118C WiFi (20MHz, MCS4, 98pa de) WOAN 836 | £96%
10631 | AAF | IEEE B0Z 11mc VIF| (20MHz, MCSB, 990 0C) WLAN 843 | £96%
10532 | AAE | IEEE BOZ 1182 Wil (20MHZ, MCST, 99pc dg) WLAN 829 | t96%
10538 | AAE | IEEE 802 11a¢ WIFi (20M#Hz, MCSB, 89pc do) WLAN 838 | t96%
53 | At | IEEE 802 11ac WiFi (40MHz, MCSO0, 9pc do) AN BA5 | 206 % |

10535 | AAE | EEE 802.118¢ WiFi (A0MHZ MGCS1, 997 dc) WIAN 845 | =96 %
0536 | AAF | JEEE 802, 11ac WiFI {(40MHz, MCS2, 280 00) WLAN 832 | =96 %
0557 | AAF | IEEE B0Z.11ac WIFI (40MHZ, MCS3, 99pc dc) WLAN 844 | 296%

"J0E38 | AAF | IEEE BOZ 1180 WiFI (0MHz, MCS4, 96pc oc) WLAN 854 | :98%
10640 | Aap | IEEE B02. 11ac V| (40MHz, MCSE. §9pC 0¢) WLAN 839 | +96% |
10541 | AAa | IEEE BOZ 11ac Wikl (40MHz, MCS7, B9pC O5) WLAN BAG | 906 %
10542 | AAA | JEEE 802 11ac WiF: (40MHzZ, MCS8, S9pc dc) WLAN 865 | £96%
10643 | aac | IEEE 802 11ac WIFI (40MHz. MCSS, B3pe dc) WLAR BE5 | =06% |
0544 | AAC BO2,11ac WIF) (S0MHZ, MGS0, 99pe dc) WLAN B47T | £96%

"i0848 | AAC | TEEE 802,116 WIFI (S0MHz, MCS1, 98pc dc) WLAN 856 | 296 %
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70548 | AN | TEEE B02.11ac WIF1 (30MPL, MCS2, 95pc dc) WLAN 835 | t86%
10547 | AAC | 'EEE B0Z2.178C WiFi (80MHz, MCS3, 98pc ¢c) WLAN 840 | +96%
T0B4B | AAC | IEEE B02 11ac WIFI (HOMHZ, MCS4, 280C 0c) WLAN 837 | t96%
10650 | AAC | IEEE BO2.11ac Wik (BOMHZ, MCS6, i19pS o9) WLAN 838 | +856%

90551 | AAC | IEEE BGZ 11ac Wiri (B0MHz, MGS1, 899 Og) WLAN 850 | 96%

10852 | AaG | JEEE 8021 1ac WIF (BOMHx, MCS8, Bape oc) WLAN BA2 | £06%
10563 | AAGC E 802 5 1ac WiT {(BOMHZ, MGS9, Fipe dc) WIAN B45 | 96 %

"I0584 | AAC | JEEE A02118C WIFI | 160MHz, MCSO, 9696 (6) WLAN BAB | 296%
10655 | AAC | IEEE 802,11ac WIFI (1EOMHZ, MCS1, 99pC 00) WLAN 847 | +06%
70655 | Aac | IEEE BO2 118 WiFi (180MHzZ, MCS2, 99pc do) WIAN 850 | +96%

10857 | AAC | IEEE B02.118C Wirl (160MHz, MGS3, 99p0 dc WLAN 852 | +96% |
10658 | AAC | IEEE BO2 1 1ac WIF) (1B0MHZ. MCS4, 89pG d) WLAN BG1 | £056%
10560 | AnG | JEEE 802 11ac Wik (160MHz, MCSH, 99pc dc WLAN B3 | £98%
10561 | AAC | IEEE B02.118¢ Wiri | 160MHz, 1ACS7, 98pe dc) WULAN BS56 | 206%
10562 | AAC | IEEE 802.11ac WiFi | 1606MHz, MCSB, 89pc dc) WLAN 860 | t96%
10563 | AAC B02.11ac WIFi (160MH2, MCSY, S9pc 08) WUAN 877 | $96%
70554 | AAC | 1EEE BOZ.110 WiFi 2.4 GHz (D5SS.OFDM, § Mbps, 96p< o¢) VILAN 825 | +96%
10865 | AAC | JEEE B02.11g WiF| 24 GHiz (OSSS-OFDM, 12 Mbps, 99pc dt) WLAN 845 | 86 %
10566 | AAC B2 11g Wil 2.4 GHE (0SS5-OF DM, 18 Mbgs, 98pc dc) WLAN B3 | £66% |

10567 | AMC | 1EEE 802119 WiFi 2.4 GHz (DSSS-OFDM, 24 Mbps, 99pc c) WLAN B.O0 | =96%
10588 | aac | IEEE #02.11g WIFI 2.4 GHz (DSSS-OF DM, 36 Mops, 95pc tic) WLAN B37 | 296% |
10568 | AAC | TEEE 802.11g WiFl 2.4 GHZ (D585-OF DM, 48 Mops. 86896 o5 WLAN B0 | £9.6 %

"J0570 | AAC | FEEE B02.11G WiF] 2.4 GHz (DSSS-OF DM, 54 Mops, 9900 o4} WLAN 830 | +96%
0571 | AAC | VEEE B02.11b WIFI 24 GHz (DSSS, 1 Mbps, 90ps 6c) WLAN 199 | 290 %

70572 | AAC | JEEE BOZ.110 WiFi 24 S5, 2 Mibps, 909¢ G0 WLAN 199 | £96%

70873 | AaG | JEEE 802 11D WiFl 2.4 GHz [DSSS, 5.5 MUps, 90pe 90) WLAN 198 | =906%
10574 | AAC | IEEE 802,115 WiFi 2.4 GHz (0555, 11 Mbps, 90pc dc) WLAN 108 | £96%

{0575 | mAC | TEEE 802,110 WiFi 4.4 GHz (DSSS-OFDM. & Mbps, BIpe de) WLAN 650 | =96%

0578 | aac | IEEE 802.11g WiF| 2.4 GHz (DSSS-OF DM, B Mbps, 90po dc) WLAN 860 | +96%

705 AAG | IEEE B0Z,11g WIFI 2.4 GHz (DS595-OF UM, 12 Mups, 80pc o2 WLAN 870 | +9.6%

90578 | AAD | EEE BOZ.11p WiFi 2.4 GHz (D5SS-OFDM, 18 Mbps, S0pC dc) WUAN B49 | +96%

T0678 | AAD | JEEE B0Z.11g WFI 24 GHz (OSSS-OFOM, 24 Mbps, Sapc dc) WLAN 836 | 00 %

TI0580 | AAD B02.11g Wiri 2.0 GRz [0555-OF M, 36 Mbps, 80pc dc) WLAN B76 | 296 %

10586 AAD | [EEE 80211 WiF 2.4 DM, 4B Mbps, 90pc 0C) WLAN B35 | 206%
10682 | pAD | VEEE 802,115 WIFI 2.4 GHz (DSSS-OF DM, 54 Maps, #0pc oc) WLAN B67 | =96 %
0583 | AAD | JEEE 802.11aM WiFs 5 GHZ (OFOM, 8 Mbps, S0pc dc) WLAN 850 | $96% |
0584 | AAD | JEEE B02.118/ WiFi 5 GHz (OFDM. & Mbps, 80pc dc) WLAN 860 | 96 %

70685 | AaD | IEEE 802.11a/h WIFI 5 GHz (OFDM, 12 Mbps, 90pc de) WLAN 870 | +98%
10586 | AAD | JEEE 8021 1Al WiFi 5 GHz {OFOM, 18 Mbps, S0pc 0¢) WLAN 849 | 96 %

"T0B87 | Ama | JEEE B02.11am WiE| & GHz (OFDM, 24 Mbps, 80pc dc) WLAN B36 | £96%
10588 | AaA E802.11ai W 5 GHz (OF DM, 36 Mbps, 89pc do) WLAN B76 | 295 % |
70568 | AMA | IEEE 802.11am Wiri 5 GHz (OFDM, 48 Mbgs, 90 dt) WLAN 835 | 296%

190580 | AAA | VEEE 802.118M WIFi & GHz (OFDM, 54 Mbps, 909t oc) WLAN 867 | 296%
105881 | AAA BO2.11n (MT Mixed, 20MH2, MCSO0, 50pc da) WLAN 863 | +96%

30592 | AAA | JEEE BOZ.11n (HT Mixed, 20MHz, MCS1, 90pc dc) WLAN 879 | *96%
10693 | Aan | IEEE 802110 (HT Mixed, 20MHz, MGS2, 99pc dc) WLAN 864 | £00%
10584 | AnA | IEEE 802 11n (HT Mixed, 20MHz. MGCS3, 90pa dc) WLAN B4 | £96%

10568 | AmA | VEEEBC2,110 (HT Mixnd, A0MHz, MCS4, S0pc 4C) WLAN B74 | =96%
105068 | amA | IEEE 802 11n (HT Momd, 20MHz, MCS5, #0pC 00) WLAN B71 | 296%

30507 | AAA | IEEE BCZ.11n (HT Mixed, 20MHz, MCSE, 80pc 62) WUAN 872 | +98%

0658 | AAA | JEEE B02.19n (H1 Mixod, 20MHz, MCS7. S0C 0c) WLAN 850 | 296% |
0598 | AAs | IEEE B02.11n (HT Mixed, 40MHZ, MGSO, BOpE do) WLAN 879 | +948%
10600 | AAA | IEEE BO2 11n (HT Mixed, 40MH2. MCST, 90pc dc) WLAN BE8 | +96%
10601 | Amn | IEEE 832 110 (HT Mixed, 40MHz, MCS2, 80pc dc) WLAN BE2 | £06%
10802 | AAA EB02.110 (HT Maxed, SOMAZ, MCS3, 90pa 6c) WLAN B84 | £96%
10508 | AAA | TEEE B02.11n (HT M, A0MHz, MCS4, 90pc 6c) WLAN 603 | £0.8% |
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10804 | AMA | JEEE BOZ.11r {HT Mined, A0MHz, MCS5. 80pc oc) WLAN 876 | t96%
0006 | AAs | JEEE B02.11n (HT Mbxod, 40MHz, MCSB, E0pc o) WLAN 897 | 96 %
0606 | AAG | JEEE BOZ.11n (HT Mixed, A0MH2, MCST, BOpC do) WLAN 882 | t96%
10607 | AAC | JEEE BOZ 11ac Wi (20MHzZ, MCSD, 80pc da) WLAN BEL | £98%
10608 | aac | IEEE 802 11ac WIFI (20MHz, MCS 1, S0pc 0C) WLAN 8.77 | t96%
TI0608 | AAC | 1EEE BUZ 11ac Wir (200Hz, MGS2. 80pc da) WLAN 857 | =05 %
10810 | aAC | TEEE 802.11aC WIF {20MHz, MCS3, S0pc dc) WIAN 878 | #66% |
0611 | AAC E 8021190 WIFI {20MHz, MCS4, B0pe ot WLAN 870 | t06%
10512 | AAC | 'EEE B0 11ac WiFl (20MRz, MGas, 90po da) WLAN B77 | £96%
10613 | AAC | IEEE BOZ.118c WIF| (200MHz, MCSS, 90pc dc) WLAN 894 | £96%
0618 | AAC | IEEE BO2 1180 WIFI (20MHz, MCS7, 800¢ 62) WLAN 8953 | t96%
10615 | AAC | IEEE BO2.1182 Vi1 (20MHZ, MCS6, S0pG 00| WLAN 882 | +96%
10616 | AAC | EEE BOZ 11ac WiFi (40MHz, MCSO, 80pc oo} WLAN B82 | +96%
10617 | AnC | IEEE 802 118G WIFi (40Mz, MCS1, S0pc do) WLAN BB | 286 %
70618 | anc | IEEE 802.11ac WiFi (40MHZ, MGS2, B0pe dc) WLAN BSE | <06 % |
10578 | AAC | VEEE BO2.118C WIFI (#0MHZ. MGES, B0pc dc) WLAN 886 | :06%
70620 | AAC | \EEE BOZ.118¢ Wil (4UMHz, ICSS, 90pc dc) WLAN Bar | +96%
10621 | AAC | TEEE 802 1180 WiF| (40MHz, MCSS. S0pc 6e) WLAN 877 | £96%
50622 | AAC | JEEE BOZ 11a% VAFI (40MHZ, MCSE, 909G ) WUAN 868 | £06 %
10623 | AAG | IEEE BOZ 118c Vil (40MHz, MGST. &0pc da) WiAN 882 | £96%
G624 | AAC | IEEE 802 11ac WiFi (40MH2, MCS8, 90pcC dc) WLAN 806 | z06% |
70626 | Amc | 1EEE 802.1180 WIFs (40MHz, MGSE, Spc do) WIAR BOB | 20.8% |
10626 | AAC | IEEE 8021186 WIFI (B0MHz, MCSO, 90pc do) WLAN B83 | 296%
10627 | AAC | EEEE B02.115C WiFi (B0MIL MCS1, 90pc do) WLAN B8E | x98%
0628 | AAC | TEEE 8021180 WIF| (BUMME, MCS2, 90pc de) WLAN B71 | 296% |
70628 | AAG B02.110c WiFi (B0MHE, MCS3, 90pc 00) WLAN 885 | £96%
10630 | AAC | JEEE BO2.178z Wi (B0MHZ, MGSA, S0pc 6c) WILAN 872 | 96 %
10631 | AAG | IEEE 802 11ac VeiF) (B0MHz, MCSS, B00¢ dc) WLAN B8] | +896%
10632 | AaC | IEEE 802.11ac WiFi (B0MIHz, MCSE, GOpe 0C) WLAN B74 | +86%
10633 | AAC | IEEE 802.118¢ WiF) (B0MHZ. MCST, B0pe do) WLAN BB3 | £0.6%
10634 | aac | IEEE B02,11ac WIF) (90MHz, MCSE, 90pc dc) WLAN 680 | £96%
10835 | AAC E 802,11ac WIF| (80MHZ, 14CS4, 9000 4] WLAN BE1 | *06%
(90635 | AAC | JEEE BO2.1380 Wir| (160MHZ, MGSD. 20pc 02) WLAN 883 | t96%
(90637 | AAC | IEEE BGZ 11mc WIFI (160MHzZ, MCS1, B0pC do) VAN @79 | +96%
10638 | AAG | IEEE B02.17ac VéF) (1B0MHE, MCS2. 80pc de) WLAN 486 | t96%
10639 | AAC | IEEE BGZ2.17aC Wir (160MHZ. MCS3, 90pc de) “WLAN B85 | +86%
10640 | anc | EEE 802.11ac WiFs (160MHAz, MCSS, 90ps ) WLAN 808 | =06%
10641 | AAC | IEEE B0Z.11ac Wiri (160MHZ, MCSS, 30pc oc) WLAN P06 | 296%
10642 | pAC | 'EEE BOZ.118C WIFl (160MHz, MCSB, 80pc o2 WLAN 906 | +98%
10643 | AAC | IEEE 802 11ac WIF| (160MHZ, MCST, 90pC 00} WLAN 880 | 296%
10644 | AAG | TEEE B02.11ac WiF1 (160MHZ, MGSB, G0pC 0o) WLAN 905 | 296%
10645 | AAC | IEEE BOZ 17ac Wikl (100MHz, MCSS, 90pc dc) WLAN G11 | +90%
10646 | AAG | LTE-TDD (SC-FDMA 1 BB, 5 MHz, QPSK. UL Sub=2.7) LTETOD 1106 | 06 %
10647 | AAC | LTE-TDD (SC-FDMA, 1 RS, 20 MHz, QFSK, UL Sub=2,7) LTe-T00 1196 | 96 % |
10648 | apC | COMA2000 (1x Aovenced) COMA000 345 | 496 %
106852 | AAC | LTE-TDD (OFDMA. & MHz, E-T1 3.1, Glippirg A4%) E700 601 | =06%
90553 | AAC | LTE-TDD (OFDMA. 10 MHz, E-TM 3.1, Capping 44%) LTE-TDD 742 | 296%
10054 | pac | LTE-TDO (OFDMA, 15 MHz. E-TM 3.1, Cipping 44%) LTETDD 696 | +96%
10655 | AAG | LTE-TDD (OFDMA, 20 MHZ, E-TM 3.1, Cloping 44 %) LTE-T00 721 | +96%
0658 | AAC | Pulse Waveform (200Hz, 10%) Tast 1000 | £96%
10658 | AaG | Puise Wavefarm (200Hz, 20%) Test 609 | +96%
10660 | AAC | Puime Wavelorm |200Hz, A0%) Teat 388 | £96%
10661 AAC | Puise Wavelorm (200Mz, 60%) Test 222 £36%
10662 | anC | Pulse Wavelorm (200Hz, 807%) Test 087 | 2965%
50670 | AAC | Bostooth Law Energy Bletoot 218 | z96%
0671 | AAD | FEEE 802,118 (20MHz. MCE0, 90pc dc) WLAN 900 | t96%
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"T0672 | AAD | TEEE B0 118 (20MHz. MGS1, 90pa do) WLAN 8567 | 2986%
0673 | AAD | JEEE B0Z.11ax {20MHz, MCS2, 90pc dc) VWLAN 878 | +96%
(70874 | AAD | IEEE 602.1%8x {20MAE, MGS3, 90pc 0c) VILAN 874 | t96%
10675 | AAD | 1EEE 802 11ax {20MHz, MCSA, 90pe do) WLAN 890 | +96%
10678 | AAD | IEEE BOZ 13ax (20MHE, MCSS, 90p¢ 6¢) WLAN 877 | +96%
0677 | AAD | IEEE 802 118X (20MHz, MCSB, S0pc 00) WLAN 873 | 06 %
10678 | AAD | IEEE 802.17ax (20MHz, MCS7, S0pc 62 WLAN B78 | :96%
10678 | Aap | IEEE 502 11ax (20MHz, MGSB, (0Dt 02) WLAN BEG | 06%
70680 | AAD | IEEE B0Z.11ax (20MHz, MOSS, S0pc og) WLAN 880 | £56%
10881 | AAG | IEEE B02.11ax (20MHz, MCS10, 90pc o¢ WLAN B62 | £96% |
10882 | AAF | IEEE 802.11ax (20MHz, MCS11, 90pc 4C WLAN BB3 | £96%
V0683 | AMA | IEEE 802,118 (20MMz, MOS0, S9pe oc) WLAN 642 | £00%
10584 | aAC | \EEE 802.11ax (20MHz, MGS1, Bpc dc) WLAN B.26 | 266%
10385 | AAC | VEEE 802.11ax (20MHz. MCS2, 89pe dt) WLAN B33 | 298%
70688 | paC | VEEE 802.118x (20MHz, MGS3, 99pc dc) WLAN 828 | 96 %
T0587 | AME | TEEE D02.11ax {20MHz, MCS4, 99pe do) WLAN 845 | 266%
10088 | AAE | TEEE 021 mx [20MMz, MCSS, 98pc dc) WLAN 820 | 196%
10088 | AAp | IEEE G02.1 1ax [20MIE, 1ACSS, 96p¢ dc) WLAN 855 | 196%
70600 | AAE | IEEE B02.116K (20MHz, MCS7, 99p0 00) WLAN 829 | 98 %
10097 | AAB | IEEE B0219ax [20MHz, MCS8, 98pc 6o} WLAN 825 | +96%
10692 | AAA | IEEE 6021 1ax (20MHZ, MCS9, 99pC 03] WILAN 829 | 298%
0693 | AnA | IEEE 802.11ax (20MHz, MCS10, 98pc dc) WLAN B25 | t06%
10694 | AnA | IEEE 802.11ax (20MHz, MCS11, 99pc dc) WLAN 857 | +96%
0685 | Amh | IEEE 802.113x (40MHZ, MGS0, 90pC 00) WLAN B78 | £06%
T10656 | anA | IEEE 802.11ax (40MHz, MCS1, 80pc do) WLAN BBt | 20.6%
TT0687 | amA | JEEE B02.114x (AOMH2, MCS2, B0pe d¢) WLAN B61 | £06%
10508 | AAA | IEEE 802.11ax (40MHz, MGS3, S0p0 de) WLAN 868 | =0.6%
10659 | AAA | IEEE 802.11ax (A0MHz, MCS4, B0pc dc) WLAN BBZ | £9.0% |
10700 | aaa | IEEE 802.118x (40MHZ MCSS, 90pc dc) WLAN B73 | 186%
G701 | AAA | IEEE 802 11ax (#0MHz, MCS5, 90pe 9c) WIAN 886 | =96%
0702 | AAA | TEEE B02.118x (A0MMz, MGS7, 90ps ) WLAN 870 | £96%
70703 | AAA | IEEE 802116 (40MAZ, MGSH, 90p0 06) WLAN Bd2 | +96%
10704 | AAA | IEEE BO2.1ax (40MHz, MCSS, 90pa oc) WLAN 856 | t96%
70705 | AAA | IEEE B2.11ax (40MHE, 1ACS 10, B0pc d6) VILAN B89 | 196%
1‘6_‘705 AAC | IEEE 802 19ax (40MHzZ, MCS11, 93pc do) WLAN 866 | t96%
10707 | AAC | IEEE 802 11a% (40MHz, MCS0, 88pc dc) WLAN 532 | +96%
0708 | AAG | JEEE BOZ 112 (4DMHE, MCS1. B9pc ae) WLAN 855 | +86%
10708 | AAC | IEEE 802.11ax (A0MHz, MGSZ. 94pc o) WLAN 833 | t96%
10710 | AAC | EEE BOZ.11ax (A0MHz, MCS3, S8pc dz} WLAN 829 | 266%
10791 | aac | IEEE 902.11ax (A0MHE, MCS4, G9pe 40) WLAN B38 | =0.6% |
10712 | aaC | IEEE 802.11ax (40MHz, MCSE, Spc doy WLAN B67 | =06%
10713 | AAG | TEEE 802.11ax (40MHz, MCSE, B3pc dc) WLAN 633 | £0.0% |
10718 | AAC | JEEE 802,118 (J0MHE, MCST, 9ape dc) WLAN B26 | £96%
10715 | pAG | IEEE B02.118% (40MHZ MCSS, 90pc dc) WLAN 845 | =06 %
10716 | AAC | JEEE 802.1 tax {40MHz, MCES, 98pc dc) WLAN 830 | 296%
10717 | AAC | JEEE B02.118x (40MHZ NCS10. 09pc 02 WLAN 848 | 296%
70718 | AAG | JEEE BOZ.11ax (40MHZ, AGS11, S9pC 0c) WOAN 824 | 206%
0718 | AAC | JEEE BO2.11ax (90MHz, MCS0, 90pe 6c) WLAN 881 | 196 %
10720 | AAC | JEEE £02.11ax (30MHzZ, MGS1, 90pC 00) WLAN 847 | t968%
10721 | AAC | JEEE 802.11ax (S0MHz, MCS2, S0pc oo WLAN 876 | +96%
10722 | aAG | JEEE 802 11ax (B0MHZ, MCS3, 909G 65) WLAN 855 | +96%
10723 | AAC | IEEE 802 11ax (A0MHz, MCS4, 80pc o) WLAN 870 | +96%
10728 | AAC | IEEE 802 11ax (8OMHz, MCS5, £0pc oc) WLAN 890 | +56%
10725 | AnG | IEEE 802.11ax (BOMHZ, MCS6. B0pE 0¢) WLAN 874 | £96% |
10726 | AAC | IEEE 802.11ax (BOMHz, MCST, S0pc do) WIAN 872 | 296%
10727 | aAC | JEEE 80Z.118x (B0MHz, MGSE, G0pc do) WLAN D66 | +96%
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10728 | AAC | IEEE B02.1718X (BOMHZ, MCS9, BOpC 0oy WLAN 865 | t96%
10728 | paC | JEEE 802 11ax (BOMHz, MCS10, 90pc oc) WLAN 864 | 296%
10730 | AAC | JEEE 802.11ax (BOMHZ MCS11, 80pc 62} WLAN 867 | 296%
10731 | aaC | FEEE B02.11mx (SOMHE MCSO, 90pc 9¢) WLAN 842 | +96%
30732 | AAC | JEEE 802,11ax (80MHz. MCS1, 88pc dc) WLAN 846 | +96%
10733 AAC | TEEE BO2.1tax (BOMMHz, MCSZ, 36pc tc) WILAN 840 | +96%
10730 | AAG | IEEE BOZ 118X (G0MHz, MCS3, 50 95) WLAN 825 | £86%

0735 | AAC | JEEE BOZ 11ax (A0MHz, MCS4, 89p¢ 62) WLAN 833 | t006%
10736 | AAC | IEEE BOZ 112X (80MHz, MCSS, 99p¢ 00 WLAN 827 | £S6% |
16737 | AAG | IEEE BUZ 1 1ax (DOMHz, MGSB, S9pc da) WLAN B36 | =06 %
10738 | aac | JEEE BOZ 11ax (BOMHz, MCS7, 29pc de) WLAN BAZ | =06%
10738 | AAC | JEEE 802 11ax (80MHz, MCS8, 99pc dc) WLAN B25 | 29.6% |
10740 | AAC | JEEE B02.118x (BOMHz. MGSY, Giipe dc) WLAN B4B | 200 %
10741 | AAC | [EEE B02.11ax (80NN, MCS10, 88pc da) WLAN 8B40 | +96%
10742 AAC 1EEE BO2,11ax {80MHz, MCS11, B9pc da) WLAN 8.43 +96%
10743 | AAC | IEEE B02.17ax (160MHE MGS0, 90pc dg) WLAN 994 | 296 %
10748 | AaC | IEEE BOZ 11ax (160MHz, MCS1, 80pe do) VILAN 916 | +96%
10745 | AAC | IEEE B02 11ax (160MHz, MCS2, 90pc dc) WLAN 853 | £96% |

70746 | AAC | JEEE BOZ11ax (16OMIZ. MCS3, 90pe c) WLAN 011 | £968%

10747 | AAC | IEEE B02.118X (160MHzZ, IMCS4, 90pS dc) WLAN 004 | =86%
10748 | paC | IEEE B0Z2 11ax (160MHz, MCSS, G0pc 6c) WLAN BO3 | +96% |
10748 | AAC | IEEE 802.118x {160MHz, MCS6, 90pC 0C) WLAN B90 | 49.6% |
0750 | AAC | JEEE BO2.118x {160MHz, MGST, S0pc oa) WLAN 879 | 295%
10751 | AAC | IEEE 802.11ax (160MHz, MCSE, S0pc dc) WLAN B82 | t96 %

70782 | AAC | IEEE B2 11ax (1B0MHz, MCS9, 90pe 0oy WLAN 881 | +98%
10753 | Aag | IEEE 802.11ax (160MHz, MCS10, 90pc de) WLAN 900 | £96%

10754 | AAC | JEEE 802 1 Tax (160MHz. MCS11, 90p¢ 05 WIAN 804 | £06%
10755 | AAC | IEEE B0Z 1 1ax (180MHZ, MCS0, 99pc 9c) WLAK 8B4 | 206%
10756 | aac | IEEE 802.118x (160MHZ, 1AGS1, 96p0 cc) WLAN B77 | =96%
T0757 | AAC | IEEE 802.11mx (150MMz, MCS2. 89pc Oc) WLAN BT | 2968 % |

10788 | AAC | JEEE 802.118x {160MHzZ, MCS3, Yaps 00} WLAN 868 | 296%

70753 | AAC | IEEE 602,11ax [160MHz, MCSA, 98pc 02} WLAN B56 | 96 %
70760 | AAG | IEEE BOZ 11ax (160MHZ, MCS5, 99pcC dg) VLAN 849 | t96%
16761 | AAC | IEEE B02 1 1A (160MHz. MGS6, 98pc do) WLAN B58 | 200 %
10762 | aaC | JESE 892.11ax (160MIZ MCST, 98pc de) WLAN 845 | 456%

10763 | AAC | IEEE 802118 (160MHZ MGSS, 09pc 0c) WLAN B53 | t06%

TT0764 | aac | IEEE 802.418x (160MHz, MCSS, 96pc 6c) WLAR B54 | £0.0%
10765 | AAC | IEEE B02.11ax { 160MHE, MCS 10, 83pc do). WLAN B854 | =06%
10766 | AAC | JEEE B02.118x {160MHz, MC511, 89pc dc) WLAN 851 | =96%

90787 | AAD (CBIFOM, 1 RB, 5 MHz, QPSK, 15 kHZ) SGNRFRITOD | 7056 | +96%

30768 | AAG | 56 NR (CP-OFDM, 1 RB, 10 MHZ, GPSK, 15 kiz) EG NR FR1 TOD 801 | £t98%
10768 | AAC | 5G NR (CP-OFDM, 1 RB, 15 MHz, GPSK, 16 xHz) 5G NRFR1 TOD 801 | +96%
0770 | AAC | 50 NR (CP-OFDM, 1 RB, 20 MHz, QPSK. 15 khz) 53 NA FRY 100 B02 | £t90%
0771 | AAG | 56 NR (CR-OFDM, 1 RB, 25 MHz, QPSK, 15 KHZj &G NR FR1 10O 802 | +86%
10772 | AAC | 5G NR (CP-OFDM. 1 RB, 30 Mz, GPSK, 15 KHz) 5G NR FR1 100 B23 | =96%
10773 | AAC | 5G NR {CP-OFOM, 1 RE, 40 MHz, QPSK, 15 kHz) 5G NR FR1 TDD 8O3 | 286% |
10774 | AMC | %G NR (CP-OFDM, 1 RB, 50 MRz, QPSK, 15 kHz) SGNRFRITDD | B02 | £9.6%

0778 | AAC | 5 NR [CP-OFOM, 50% RB, § MHz, GPSK, 15 kHz) SGNRFRITDD | 841 | =86%

50776 | AAG [ . 60% RB_ 10 MHz, GPSK, 15 KHzZ) BGNRFRITOD | B30 | 296%
0177 | AAC | 5G NR (CP-OFOM, 50% RB, 16 MHz, QPEK, 15 kHz) SGNRFRITOD | 840 | 296 %
10778 | AAG | 50 NR (CP-OFDM, 50% RB, 20 MHz, OPSK, 15 kHZz) 17100 834 | +96%
10778 | AANC | BG NR (CP-OFDM, 50% RB, 25 Mz, QPSk, 15 KHz) EG NR FR1 TDD 842 | 296%
10780 | AAC | 5G NR (CP-OFDM, 50% R, 30 MHz. GPSK, 15 kiiz) 5G NR FR1TD0 838 | +86%

TT0781 | G | B0 NA (GP-OFDM, 50% RS, 40 MHz, GPSK, 15 kHz) 5G NR FR1TDO 838 | +66%

10782 | AAC | BG NR (CP-OFDM. 50% B, 50 MHz, OPSK, 15 kHa) 5G NR FR1 700 B43 | 206%
T0783 | AAC | 5G NR (CP-OF DI, 100% RB, & MHz, OPSK. 15 K4z SGNRFRITOD | B3 | =06%
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10788 | AAC | 56 NR [CP-OFDM, 100% RS, 10 MHz, GPSK, 15 kHz) SGNRFR! TDD | 820 | £96%
0785 | AAC | 50 NR (GP-OFOM, 1007% RS, 15 MHz, GPSK, 15 kHz) NRFRITOD | 840 | £96 %

70785 | AAC | 5G NR (CP-OFDM, 100% RB, 20 MHz, GPSK, 15 ¥Hz) EGNAFRITOD | 835 | +96%
10787 | AAC | 5C NR (CP-OFDM, 100% 128, 25 MH2, QPSK_ 15 kHz) SCNRFRITDO | 544 | +06%
10788 | AAC | 50 N (CP-OFDM, 100% RE, 30 MHz, OPSK_ 15 kHz) 53 NR FR1 100 B39 | £96%
10788 | AAC | 56 NR (GP-OFDM, 100% RB. 40 MHz, QPSK, 15 kHz) SGNRFR1TD0 | 8,37 | £9.6 % |
10790 | aAC | 5G NR (CP-OFDM. 100% RB, 50 MHz, QPSK, 18 kMz) SGNRFRITDD | 838 | 206 %
0781 | ane | 50 NR (CP-OFOM, 1 AB, b MHz, GPSK. 30 kHz) SGNRFRITDD | 783 | 298% |

10792 | AAC | G NR (CP-OFOM, 1 BB, 10 MHz, OPSK, 30 KHz) SGNRFR1 10D 792 | £9.6%
10783 | AAC | 5G NR [CP-OFDM, 1 B, 15 MHz. QPSK, 30 kHz) SGNRFRITOD | 705 | +06%
798 | AAC | 58 NR (CP-OFOM, 1 RS, 20 MHz, OFSK, 30 kHz) SGNRFRITOD | 7.82 | +96%
0795 | AAC | UG NR (CP-OFDM, 1 RB, 25 MHz, CPSK, 30 hHz) ¥G NR FRT TOD 708 | t98%
10796 | AAC | 5G MR (CP-OFDM, 1 RB, 30 MHz, QPSK, 30 kHz) EGNRFR1TOO | 782 | +96%
10797 | ARG | 56 NR (CP-OFDM. 1 RB, 40 Mz, QPSK, 30 Kiz} SGNAFRITDO | BO1 | £006%
10798 | ApC | BG R (CP-OFDM, 1 RB, 50 MHz, GPSK, 30 kHz) SGNRFRITDD | 709 | £9.6% |
10788 | AAC | 5G NR (CP-OFDWM, 1 RB, 60 MHz. QPSK, 30 KHz) SGNRFA1TDD | 7.8d | 286 %
10801 | aaC | 5C NR {CP-OFDM. 1 AB, B0 MHz. QPSK, 30 Kz} SGNRFRITOD | 7.80 | 06 %
10802 | AAC | 56 NR (GP-CFDM, 1 RB, 20 MHz. OFSK, 30 KkHz) SGNRFRITOD | 7.87 | £9.8%
10803 | AAE | 5G NR (CP-OFOM, 1 RS, 100 MHz, GPSK. 30 KHz) SGNRFR1TDD | 7.03 | +868%
10805 | AAD | 50 NR (CP-OFOM, 50% RB. 10 MHz, QPSK, 30 KHz} SGNRFRITOD | B34 | +96%
10808 | AAD | 9G NR (CP-OFDM, 50% RB, 15 MHz. QPSK, 30 kHz) £G NR FR1 100 Ba7 | t96%
10808 | AAD | 5C NR (CP-OFDM, 505 RB, 30 Mz, QPSK, 30 kHz) SGNRFRITOD | B34 | £96%
0810 | Aap | 5G N (CP-OFDM, 50% RB, 40 MHz, OPSK, 30 kHz) 5G NR FR1 100 B34 | z06%
10812 | AAD | 56 NAL (CP-OFDM, 50% R8, 60 MHz, QPSK. 30 &H2) G NR FR1 T0DO B35 | £66%
16817 | AAD | 5G NR {CP-OFDM. 100% RB. 5 MHzZ, GPSK, 30 kHz) 5G NR FR1 10D B35 | 20.6%
10818 | pap | 5G NR (CP-OFDM, 100% RE. 10 MHz. QPSK, 30 kHz) 5G NR FR1 10D B34 | x88%
10818 | AAD | 90 NR (CP-OFDM, 100% RB, 15 MHL QPSK, 30 kHzy GGNRFRITOD | B33 | 96 %
10820 | AAD | BG NR (CP-OFDM, 100% RB, 20 MRz, QPSK, 30 kH2) G NR FR1 70D B30 | 296%
10821 | AAC | 50 NR (CP-OFOM, 100% RS, 29 MHz, QPSK, 30 kiHz) SG NR FR1 TDD 841 | 296%
10822 | AAD | 5G NR (CE-OFDM, 100% RB, 30 MHz, OPSK, 30 kHz) EGNAFRTTOD | 841 | 00 %
10823 | AAC | 5G NR (CP-OFOM, 100% R, 40 MHz, GPSK, 30 kHZ) §G NR FR1 TDD 038 | +86 %

70824 | aap | 50 NR (GP-OFDM, 100% RB, 50 MHz, QPSK_ 30 KHiz) SGNRFRITOD | B39 | 206%

16625 | aAD | 5G NR (CP-OFDM, 100% RB, 60 Mz, GPSK. 30 kHz) SGNRFRITOOD | B41 | £56% |
10827 | AAD | 50 NR (CP-OFDM, 100% HB. 80 Wz, QPSK, 30 KHz) SGGNRFRITO0 | BA42 | =06%

10828 | pAE | 55 NR [CP-OFDM, 100% REB. 80 Mz QPSK, 20 KHz} 5G NR FR1 TDD BA3 | =06%
10829 | AAD | 5G NR (CP-OFDIM, 100% RB, 100 MRz, GPSK, 30 kHz) %G NR FR1 1DD BA0 | £6.6% |
10830 | aAD | 50 NR (CP-OFDM, 1 RS, 10 MHz, QPSK, 60 kHz) SGNRFRI TOD | 7.63 | =06 %

50831 | AAD | 56 NR (CP-OFDM, 1 R8, 15 MHEZ, GPSK, 60 kHi2) 5G NR FR1 TDD 773 | +96%

70632 | AAD | 50 NR (CP-OFDM, 1 R8, 20 MHz, QPSK, 60 kHz) EGNRFR! TDD 774 | *96%

70833 | AAD | 5G NK (CP-OFOM, 1 R8, 25 MHz, OPSK. 60 kHz) 56 NR FRY TOD 770 | +96%

70634 | AaD | 5G NR (CP-OFDM, 1 RB, 30 MHz, QPSK. 60 kHz) %G NR FR1 TOD 775 | t96%

10835 | AAD | 5G Nt (CP-OFDM, 1 RB, 40 MHz, GPGK, 60 KHz) 5G NR FR1 100 770 | +96%
10836 | AAE | 50 NR (GP-OFDW, 1 AB, 50 MHz, QPSK, B0 KHz) 58 NR FR1 TDO 766 | +96%
10637 | AAD | 5G NR {CP-OFDM. 1 AR, 0 MHz. QPSK, 60 KRz} %G NR FR1 TDD T6B | 006 %
10838 | aaD | 5G NR (CP-OFDM, 1 RB, 80 Mrz. QPSK, 60 kHz) SGNRFRITOD | 7.70 | 206 %
10840 | AAD | 56 NR (CP-OFOM, 1 RS, 80 MHz. OPSK, 60 KHz) 5G NR FR1 10D 767 | 296%
0841 | AAD | 5G NR (CP-OFDM, 1 RS, 100 MHz, GPSK, 60 kHz) SGNRFRITOD | 7.71 | 4#9.6%
0843 | AAD | 50 NR (CP-OFOM, 50% RB, 16 MHz, QFSK, 60 kHz) SGNRFRITDD | 849 | +96%
TOBH | AAD | 5G NR (CP-OFDM, 50% RB, 20 Mz, OPSX, 60 KHz) EGNRFRITOD | 834 | 296 %
T0BSE | AAD | BG NR (CP-OFDM, 50% HB, 30 M 60 kHz) BGNRFRITOD | 841 | 296 %

TI0850 | AAD | 56 NR (CP-OFDM, 100% RE, 10 MMz, QPSIC 60 kH2) &G NR FR1 100 834 | +06%

70855 | AAD | 5G NR (CP-OFDM, 100% RB, 15 MHz, QPSK. 60 kHz) EGNRFRITDD | 836 | +96%
10856 | paD | 56 NR (CP-OFDM, 100% RB, 20 MH7, QPSK. B0 kHz) EGNRFRITDD | 837 | 256%
10857 | AAD | 5O NR (GP-OFDM, 100% BB, 25 Wiz, QPSK, B0 kHZ) 5G NR FR1 100 B35 | =06%
10858 | AAD | 56 NR (CP-OF DM, 100% RB, 30 MHz. QPSK. 63 kHz) ZGNRFRITDD | 836 | £9.6% |

I0858 | AAD | 5G NR (CP-OFDM, 100% FB, 40 MHz, OPSK, b0 kHz) SGNRFRITOD | B.34 | =96 %
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0860 | AAD | 50 NR (GP-OFOM, 100% RS, 50 MRz, OPSK, 650 KHz) SGNRFR1TDD | 841 | £96%
70881 | AAD | 5G NR (CE.OFOM, 100% 18, 50 MHz, QPSK, 60 kHz) SGNRFRITOD | B840 | +96%
10863 | AAD | 506 NR (CP-OFDM, 100% RB, B0 MHz, GPSK, 80 kHz) SGNRFRITOD | 8A1 | 96 %
0064 | AAE | 50 NR (CP-OFDM, 100% RE, 90 MHz, GPSK, 60 kHz) 5GNAFRITOO | 837 | t96%
10865 | AAD | 5G NR (CP-OFDM, 100% 1B, 100 MHZ. OPSK, 50 kHz) 5G NR FR1 100 841 | t86%
10806 | AAD | 5G NR (DF T-6-OFOM, 1 RE, 100 MHz, OPSK, 30 kHz) SG NR FR1 TOD 568 | 296%

0868 | AAD | 5O MR (OFT->-CEDM, 100% RB, 100 MHE, GPSK, 30 kHz) SGNRFA1TDD | 580 | £08% |
10868 | AAD | 5G NR (OFT-=-OFDIA, 1 RS, 100 MHz, GPSK, 120 KHz) 5G NR FR2 TDD 575 | £0.6%
0870 | AAD | 56 NR [OF T-5-OFDM, 100% RB, 100 MHz, GPSK, 120 KMz} SGNRFRATOD | 586 | 96 %
0871 | AAD | 9G NR (DFT-5-OFDM, 1 R8, 100 MHz, 100AM, 120 kHz) §G NRFR2 TOD 575 | 296%
10872 | AAD | 50 NR (DFT-5-OFDM, 100% RS, 100 MHz, 16QAM, 120 kHz) SGNRFR2TOD | 652 | +96 %
10873 | AAD | 5G NR (DFT-8-OFDM, 1 B, 100 MHZ. GAQAM, 120 KHz) 5G N FR2 T0D 661 | +96%
10874 | AAD | 50 NR (DF T-8-OF DM, 100% RB, 100 MiHz, Ba0AM. 120 kHz) G NR FR2 100 665 | +96%
10875 | AAD | 5G NR (CP-OFDM, | RB, 100 MHz, QPSK, 120 kHz) §G NR 72 TDO 778 | +96%

"T0876 | AAD | BC NR (CP-OFDM, 100% RB, 100 MHz. QPSK, 120 kHz) SGNRFRZ 100 | B.40 | 06 %
10877 | AAD | 53 N (CP-OFDM, | RE_ 100 MMz, 16QAM, 120 kHz) 5G NR FR2 TDD 785 | 296%

10678 | aAD | 56 NR (CP-OFDM, 100% RE. 100 MHz, 160AM, 120 kHz) 5G NR FR2 10D B41 | +98%
10879 | AAD | 5G NR (CP-OFDM, 1 RB, 100 MHz, GSQAM, 120 kHz) 5GNRFRZTOD | B2 | 20.6% |
0860 | aAD | 50 NR (GP-OFGM, 100% RS, 100 MHz, BA0AM, 120 kHz) SGNRFRITOD | B3R | £96%

70881 | AAD | 5G NR (CF T--OFDM, 1 RE, 50 MHZ, OPSK, 120 kHz) 5G NR FR2 TOD 576 | +96%
10882 | AAD | GG NR (DFT-8-OF DM, 100% RB, 50 MHz, GPSK, 120 kHz) SGNRFR2TOD | 506 | 296%
10683 | AAD NR (DF1-5-OFDM, 1 RB, 50 MHz, 160AM, 120 kHz) EGNAFRZTOD | 657 | 66 %

10634 | AAD | 9G NR (DF T-5-OFDM, 100% RB, 50 MHz, 10QAM, 120 kHz} 5G NR FR2 T0D 653 | t86%

0B85 | AAD | 5G NR (DF T-5-0FDM, 1 AB, 50 Neiz, GAGAM, 120 kHz) BGNRFR2TO0 | 6,61 | £06%
10886 | AAD | 50 NR (OF T-5-OF DM, 100% RB, 50 MHz, BA0AM, 120 KHz) 50 NR FR2 10D 665 | t96%

10887 | AAD | 5G NR (CP-OFOM. 1 RE, 60 IAHZ QPSK, 120 kH2) %G NR FRz2 TDD TTE | 290% |
10868 | AAD | 5G NR [CP-OFDM, 100% RB, 50 IAHZ, GFSK, 120 kiz) SGNRFRZIDD | B.35 | 20.6%

0868 | pAD | 50 NR [CP-OFDM, 1 RB, 60 Wiz, 1GOAM, 120 kriz) 5G NR FR2 TDD 802 | 296 %
10890 | AAD | 56 NR (CE-OFDM, 1007% RB, 50 MHZ. 160AM, 120 kHz) SGNRFR2TOD | 84D | 296%
0881 | AAD | 50 NI (CP-OFDOM, 1 AB, 50 MHz, BSQAM, 120 kHz) SCNAFR2TOD | B.13 | 296 %

0692 | AAD | 50 NR (CPIOFDN, 100% RE, 50 MHz, GAQAM, 120 kHz) G NR FRZ 100 541 | 296 %

10847 | AAD | 5G NR (DFT-5-OFDM, 1 RB. 5 MHz, GPSK, 30 krz) EGNRFRITOD | 506 | £96 %
10698 | AAD | 5G N (DFT--OFDM. 1 B8, 10 MHz, QPSK_ 30 Kiiz) 5G NR FR1 100 567 | t86%

70699 | AAD | DG NR (DFT-5-OFDM. 1 BB, 15 Mz, GPSK, 30 hHZ) SENRFAITDO | 567 | £50%
10900 | pAD | BG NR (OFT-=-OFDM, 1 RB, 20 Mz, QPSK, 30 kHz) 5G NR FR1 7DD 68 | £06%
10801 | AAD | 5O NR {OFT-5-GFDM, 1 RS, 25 MHz, OPSK, 30 kHz) SGNRFRITDD | G568 | =0.6%

10902 | AMD | 506 NR (OFT-0FDM, 1 RS, 30 IHz. QPSK, 30 kHz) SGNRFRITDD | 568 | £66%
0000 | AAD | 56 NR (DFT-5-OFDM, 1 RS, 40 MHz. QPSK, 30 kHz) SGNRFRITOD | 568 | £9.6% |
0004 | AAD | 50 NR (DFT-5.0F0M, 1 RE, 50 MHz, OPSK, 30 ki) 5G NR FR1 TDD 566 | +96%

30905 | AAD | 5G NR (OF T-5-OFDM, 1 RB, 80 MRz, GPSK, 30 kHz) 5G NR FR! TOD 568 | t96%

70806 | AAD | 50 NR (DFT-8-OFGM, 1 RB, 80 MHz, GPSK, 30 AHz) 5G NR FR1 TOD 508 | +96%

90807 | AAD | 5G NR (DFT-3-OFDM, 50% R, 5 Mz, QPSK, 30 kHz) EGNAFRITOD | 578 | +96%
10508 | AAD | 5C NR (DFT-5-OFDM. 50% RB, 10 MHZ GPSK, 30 kHz) 5G NR FR1 TD0 593 | +96% |

10008 | A | 5G NR (DF T-5-OF DM, 60% RS, 15 MHz, QPSK, 30 kHz) 5G NR FR1 TDO 586 | +96%

10610 | AAD | 5G NR (DFT-=-OFDM., 50% K8, 20 MHz, GPSK, 30 krz) 50 NR FR1 TDO 583 | 06 %
10911 | pAD | 5G NR (DFT-5-OFDM, 50% RB, 25 MAz, GPSK, 30 kHz) 5G NR FR1 TD0 563 | £06%
10812 | aAD | 50 NR (OF T-5-GFOM, 50% RB, 30 MHz, GPSK, 20 kHz) SGNR FR1 TDD 584 | 206%

10813 | pAD | BG NR (OFT=-0FOM, 50% RB, 40 MHZ, PSK, 30 kHz) SGNRFRITOD | 684 | =06 %

(0818 | aap 5G NR (OF 1-5-OFDOM, 50% HB. 50 MHz, GPSIC. 30 kHa] SGNRFRIIDD | 585 | 26.6% |
10815 | AaD R 5-0OFDM, 50% RE. 80 MHz, QPSK, 30 kHz} 5G NR FR1 10D 583 | 296%
TOU1E | AAD | 5G NR (DFT-5-OF DM, 50% RB, 80 MHz, QFSK, 30 kHz) EG NR FR? 70D 587 | +96%
0617 | AAD | 58 NR (DF T-8-OFDA, 50% RS, 100 MHz, GPSK, 30 kHz) SGNRFRITOD | 504 | 296 % |
10618 | AAD | 50 NR (DFT-6-OFDA, 100% RB, § MHz, QPSK, 30 kHiz) SGNRFR1TOD | 588 | +96 %
10818 | AAD | 5G NR (DF T-2-OF DM, 100% RB, 10 MHZ, GPSK, 30 kHz) EANRFRTTOD 586 | +90%
10920 | AAD | 5 N (DFT-8-OFDM, 100% HB, 16 MHz, GPSK. 30 k) SGNRFRITDD | 587 | +96%

TI0921 | AAD | B0 NR (DF T-5-OF DM 100% RB. 20 Wiz, QPSK_ 30 KHE) %G NR FR1 D0 584 | +06%
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10622 | AAD | BG NA [DFT-3-OFDM, 100% R, 25 MHZ. QroK, 30 kHz) SGNR FR1 70D 582 | 206%
10923 | aAD | 5G NR (OF T-5-OF DM, 100% RE, 30 MHz. QPSK, 30 kHz) SGNRFRITOD | 584 | 296%
10928 | AAD | 5G NR [DFT-5-OFDM, 100% RS, 40 MMz, OPSK, 30 kHz) 3G NR FR1 TDD 584 | £96%
10825 | AAD | 56 NR (DFT-=-OFDM, 100% RB, 50 MHZ, OPSK, 30 kHz) G NR FR1 100 595 | 496 %
10626 | AAD | 5G NR (DF 1-8-OFDM, 100% RB, 60 MHz, GPSK, 30 kHz) §G NR FR1 TOOD 584 | +96%
10827 | AAD | 50 NR (DFT-5-OF DM, 100% RB, 80 MHz, GPSK, 30 £H2) EGNRFRITO0 | 504 | 196 %
10628 | AAD | 3G NR (DFT-5-OFDM, 1 RB, 5 MHz, QPSK, 15 kHZ) 5G NR FR1 FDO 552 | £96 % |
10925 | AAD | 5CG NR (DFT-5-OFDM. 1 RB, 10 MHz, QPSK, 18 kHz] 5G NR FR1 FDO 552 | +06%
10530 | AAD | 5C NR (DF T-2-OF0M, 1 B, 16 MHz, QPSK, 15 kHz) SGNRFRIFDD | 5562 | =86 % |
T0831 | AAD | 5 NR (OFT-=-OFDW, 1 RB, 20 IHz. QPSK, 15 kHz) 5GNR FR1 FOD 551 | £96 % |
10932 | an@ | 5G NR (OF T->-OFDIA, 1 RD, 25 MHZ QPSK, 15 kHz) 5GNR FR1 FOD 551 | 296%
10933 | AAA | 5G NR [OF T-5-OFOM, 1 RB, 30 Mz, QFSK, 15 kHz) 50 NA FRT FOD 551 | 196%
10934 AAA 5G NR (DFT-5-0OFDM, 1 RB, 40 MHz, QPSK, 15 kHz) 5G NR FRY FDD 5 196 %
10035 | AAA | 5G NR (DFT-2-OFDM, 1 RB, 50 MHz, GPSK, 15 kHz) 5G NR FR1 FOD 351 | t96%
10536 | AAC | 5C NR (DFT-5-OF DM, 50% B, & MHz, QPSK. 16 kHz) SGNRFAIFOO | 580 | 06 %
10837 | ARB | 50 NR (OF T-5-0OF DM, 50% AB, 10 MHZ, GPSK, 15 kHz) 5G NR FR1 FOO 577 | £98% |
70938 | aam | 5G NR (DFT-3-OFDM, 50% RB, 15 MHz, GFSK, 15 kHz) 5G NR FR1 FDD 580 | +96%
10035 | AAD | 5G NR (DF T-8-OF DM, 50% RB, 20 MHz, GPSK, 15 kiz) 5G NR FR1 FDD 562 | =056 %
10840 | ang | 50 NR (OFT-5-OFDM, 50% RB, 25 MHz, QPSK. 15 kHa) SGNRFRIFDD | 585 | 296 % |
10041 | AAB | 5G NR (OF T-=-OFDM, 50% RB, 30 MHz, QPSK, 16 kHz) 5G NR FRR1 FDD 583 | *96%
10042 | AAB | 56 NR (DFT-5-OFDM, 50% RB, 40 MHz, OPSK. 15 KHZ} 5G NR FRI FDD 585 | 29.6%
30943 | AAR | 506 NR (DET--0OFDM, 50% RB, 50 MH2, QPSK, 15 kHz) SGNRERT FOD 595 | 496 % |
1044 | AAB | AG NR (DF T-5-OFDM, 100% RB, 5 MRz QFSK, 15 kHz) 5G NA FR1 FDD 581 | :96%
10585 | Aap | 50 NR (OFT-8-OFDM, 100% RB, 10 MHz, CPSK_ 15 ¥H2) 5G NR FR1 FOR 585 | t06%
70848 | AAC | 56 NR (OF 1-s-OFDM. 100% RB, 15 MHz, GPSK. 15 kHz) 5G NR FR1 FDD S63 | £96 %
10947 | AAB | 5G NR (OFT-5-OFDM, 100% RB. 20 MHz, QPSK, 15 kHz) “5G NR FR1 FDO 587 | =B6%
10048 | aag | 5G NR {DFT-2-OFDM, 100% RE, 25 MHz, QPSK, 15 kHZ) 5G NR FRI FDO 594 | £9.6%
10849 | aaB | 5G NR {DFT-5-.OFDM, 100% RS, 30 MHz. QPSXK, 15 kHz) §G NR FR1 FDD 587 | £96%
10950 | AAB | 56 NR (OF T=-OFDM, 100% RS, 40 Mz, QPSK, 15 kHz) 5G NR FRR1 FDD 594 | 96 %
10861 | AAB | 58 NR (DF T-5-OF DM, 100% RS, 50 MHz, QPSK, 15 kHZ) 5G NR FRY FOD 592 | £96%
70852 | AAB NR DL (CP-OFDM, TM 3.1, 5 MHz, B4-0AM, 15 kHz) 5G NA FR1FDO 825 | t96%
10553 | AAB | 5G NR DL (CP-OFDM, 1M 3,1, 10 MHz, 64-QAM, 15 kHz) 50 NR FR1 FOO B15 | 06 %
10850 | AAB | 50 NR DL (GP-OFDM, Th 3.1, 15 MHz, B4-0AM, 15 RHZ) NR FRY FDO B23 | t96%
10855 | a8 | 5G NR DL ([CP-OFDM, TH 3.1, 20 MHZ, BA-AM, 15 kHz) 5G NR FR1 FDD B42 | 206%
10956 | AAB | 56 NRDL (CP-OFOM, TM 3 1, 5 MHz, E4-0AM, 30 kHa) 5G NR FR1 FDD 614 | =06%
10857 | AAC | 5G NR DL (CP-OFOM, TM 3.1, 10 MHz, B&-GAM, 30 kHz) 5G NR FRY FDD 831 | 296 %
10858 | AAB | 50 NR DL (CP-OFDGM, TA1 3.1, 15 MHZ, 5a-QAM, 30 kHZ) SGNRFRIFDD | 861 | 96 %
10055 | AAB | 5G NR DL (CP-OFDM, TM 3.1, 20 MHz, 53-0AM, 30 WHz) 5G NRFR1 FOD 833 | 206%
70860 | aag | 50 NR DL (GP-OFDM, TM 3.1, 5 MHz, 64-0AM, 15 kHz) BGNRFRITOD | 932 | 190%
10661 | AAB | 5G NR DL [CP-OFDM, TM 3.1, 10 IR, G4-QAM, 16 kHz) 5G NR FR1 100 938 | +96%
10962 | AAS | 50 NR OL (CP-DFOM, TM 3.1, 15 MHz, G3-QAM. 15 kHz) 56 NR FR1 TDD 240 | 296 %
10853 | ang OL (CP-OFDM, TH 3.1, 20 Mz, B4-QAM, 15 KHE) GENRFRITDO | 9656 | 296 % |
10964 | AAB | G NR DL (CP-OFOM, TM 3.1, 5 MHZ. 64-QAM, 30 kHz) 5G NR FR1 100 820 | z06%
10865 | aaB | 50 NR Dk (CP-OFDM, TH 31, 10 MHz, B&-0AM, 30 kHz) 5G NR FR1 70D 637 | 9.6 %
90365 | AR | 56 NR DL (CP-OFDM, TM 3.1, 15 MH2, 54-QAM, 30 kHz) SGNRFR1TDD | 065 | 296%
10967 | AAB | 5G NR DL (CP-OFDM, TM 3.1, 20 MHz, 64-QAM, 30 kHz) SGNRFRITOD | 842 | 296 %
0860 | AAR | 50 NR OL (GP-OFDM, TM 3.1, 100 MHz, E4-QAM, 30 KRz} SGNRFRITOD | 949 | 496%
10872 | AAB | 5G NR (CP-OFDM, 1 RB, 20 MHz, OPSK. 15 kHz) 5G NR FR1TOD 11.658 | £96%
10873 | AAB | 6G NR (DFT-5-OFDM, 1 RB, 100 MHz, GPSK, 30 kHz) BENAFRITO0 | 906 | £96% |
10674 | AAS | BG NR (CP-OFDM, 100% RB, 100 MHz. 256-QAM, 33 khz) &G NR FR1TDO 1028 | £968%
* Uncensinty is deteaminec using the max. deviation fram linear respor lying ractangular distrin and s exp d for the sguers of the
g value.
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Glossary:

TSL tissue simulating fiquid

NORMXx,y,z sensitivity In free space

ConvF sensitivity in TSL / NORMx,y.z

DCP diode compression point

CF crest factar (1/duty_cycle) of the RF signal

A B.C,D modulation dependent linearization parameters

Polarization ¢ i rotation around probe axis

Polarization 8§ 4 rotation around an axis that is in the plane normat to probe axis (at measurement center),

Le.. 8 =0is normal 1o probe axis
Connector Anghe information used in DASY system to abgn probe sensor X to the robot coordinate system

Calibration is Performed According to the Following Standards:

a) |EEE Std 1528-2013, "IEEE Recommended Practice for Determining the Peak Spatial-Averaged Specific
Absorption Rate (SAR) in the Human Head from Wireless Communications Devices: Measurement
Techniques”, June 2013

b) [IEC 622091, ", "Measuremant procedure for the assessment of Spacific Absorption Rate {SAR) from hand-
heid and body-mounted devices used next to the ear (frequency range of 300 MHz to 8 GHz)", July 2016

¢} IEC 62208-2, "Procedure to determine the Specific Absorption Rate (SAR) for wireless communication devices
used in clase proximity to the human body (frequency range of 30 MHz to 6 GHz)", March 2010

d) KDB 865664, "'SAR Measurement Requirements for 100 MMz to 6 GHz"

Methods Applied and Interpretation of Parameters:

* NORMy,y.z: Assessed for E-field polarization 8 = O (f < 800 MHz in TEM-cell; > 1800 MHz: R22 waveguide)
NORMx.y,z are only intermediate values, i.e., the uncertainties of NORMx,y,z does not affect the E*-field
uncertainty inside TSL (see below ConvF),

= NORM(f)x,y,z = NORMx.y,z * frequency_response {see Frequency Response Chart). This linearization is
Implemented in DASY4 software versions later than 4.2. The uncertainty of the frequency response s included
in the stated uncertainty of ConvF

*  DCPxy,z: DCP are numencal finearization parameters assessed based on the data of power sweep with CW
signal (no uncertainty required), DCP does nat depend on frequency nor media

« PAR:PAR is the Peak to Average Ralio that is not calibrated but determined based on the signal
characteristics

«  Axyz Bxyz Cxy.z Dxyz; VReyz. A B, C, D are numerical linearization parameters assessed based on
the data of pawer sweep for specific modulation signal. The parameters do not depend on frequency nor
media. VR is the maximum calibration range expressed in RMS voltage across the diode.

« ConvF and Boundary Effect Parameters: Assessed in fiat phantom using E-fiedd (or Temperature Transfer
Standard for f < B00 MHz) and Inside waveguide using analytical field distributions based on power
measurements for f > 800 MHz. The same setups are used for assessment of the parameters applied for
boundary compensation {alpha, depth) of which typical uncertainty values are given, These parameters are
used in DASY4 software to improve probe accuracy close to the boundary, The sensitivity in TSL corresponds
to NORMx,y,z * ConvF whereby the uncertainty corresponds to that given for ConvF. A frequency dependent
ConvF is used in DASY version 4.4 and higher which allows extending the validity from + 50 MHz to + 100
MHz.

« Spherical isotropy (30 deviation from isotropy): in a field of low gradients realized using a flat phantom
exposed by a patch antenna,

* Sensor Offset: The sensor offset corresponds to the offset of virtual measurement center from the probe tip
(on probe axis). No tolerance required

= Connector Angle; The angle is assessed using the Information gained by determining the NORMx (o
uncerainty required).
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h.,d FCC ID: A3LNP340XLA Report No: HCT-SR-2103-FC003-R1

EX3DVA — SN.3968 Septamber 28, 2020
DASY/EASY - Parameters of Probe: EX3DV4 - SN:3968
Basic Calibration Parameters
Sensor X Sensor Y Sensor Z Unc (k=2)
Norm (u\V/(Vim)y" 0.56 0.57 0.57 =101 %
| DCP (mV)” 98.6 986 992
Calibration Results for Modulation Re se ) N
| uiD Communication System Name A 8 c [ VR Max Max
d8 | dB\uv d8 mv dev. unc®
(k=2)
0 oW X | 0.00 | 000 100 | 000 | 1743 | +33% | 247 %
¥ | 000 | 000 1,00 1828
Z | 000 | 000 1.00 1799
10352- | Pulsa Wavelomm (200Hz. 10%) X | 2000 | 8874 | 1867 | 1000 | 600 | 41% | £66%
AAA Y | 2000 | 9629 | 2348 60.0
Z | 2000 | 88953 | 1927 60.0
10353- | Pulse Waveform (200Hz, 20%) X | 2000 | 9022 | 1840 | 609 | 800 | $27% | 968 %
AAA Y | 20,00 | 10381 | 2822 80.0
Z | 2000 | 9079 | 18.63 80.0
10354- | Puise Wavelom (200Hz, 40%) X | 2000 | 9534 | 1978 | 398 | 950 | +14% | 206%
AAA Y | 2000 | 11885 | 31.88 95.0
o Z | 2000 | 96.168 | 20.40 a5.0
10355- | Puise Waveform (200Hz, 60%) X | 2000 | 10964 | 2552 | 222 | 1200 | 212% | £96%
AAA Y | 2000 | 13665 | 38.53 120.0
4 20.00 100 81 21.57 120.0
10387- | QPSK Waveform, 1 MHz X | 201 | 688 1697 | 100 | 1500 | =17 % | 296%
AAA Y | 182 | 86.73 | 1581 150.0
Z | 166 | 67.00 | 15.75 150.0
10388- | QPSK Wavetorm, 10 MHz X | 271 | 71456 | 1768 | 000 | 1500 | =11% | £96%
AAA Y | 257 | 6991 | 16.89 150.0
r4 248 G924 16.46 150.0
10396- | B4-QAM Waveform, 100 kHz X | 204 | 7120 | 1867 | 401 | 1500 | =08% | 96 %
AAA Y | 336 | 7323 | 20.50 150.0
Z | 268 | 6863 | 18.07 150.0
10399- | GA-QAM Wavetarm, 40 MHz X | 369 | 6703 | 1649 | 000 | 1500 | =11% | 496 %
AAA Y | 364 | 6749 | 16.15 150.0
Z | 358 | 6718 | 1502 1500
104145 | WLAN CCODF, 64-GAM, 40MHz X | 496 | 8585 | 1584 | 000 | 1500 | £16% | 196 %
AAA Y | 4068 | 85.74 | 15.72 [ 150.0
Z | 403 | 6560 | 1556 1500

Note: For details on UID parameters see Appandix

The reported uncertainty of measurement is stated as the standard uncertainty of measurement
multiplied by the cove factor k=2, which for a normal distribution corresponds to a coverage
probability of approximately 85%.

% The uncartainties of Norm X,Y.2 60 not affect the E*field uncartainty insida TSL. (s Pages 5 and 6)

" Nueerical Snears p - Y no required.

" Uncartainty 15 determined using the max. doviation from Nnesr ¢ P appiying r g tr and = d for the square of the
fiedd value
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H,a- FCC ID: ASLNP340XLA Report No: HCT-SR-2103-FC003-R1

EX30V4- SN:3568 September 28, 2020

DASY/EASY - Parameters of Probe: EX3DV4 - SN:3968

Sensor Model Parameters

Cc1 c2 a T T2 T3 T4 T5 T8
fF F v ms.V* | ms.V ms v v
X 48.5 361.00 35.60 11.77 0.00 5.00 0.84 0.23 1.01
Y 512 | 38384 | 3503 12.55 0.00 5.10 1.80 015 | 1.01
Z 49.5 369.52 35.51 13.83 0.00 5.02 017 0.38 1.00
Other Probe Parameters
Sensor Arrangement Triangular
Connector Angle (*) -99.6
Mechanical Surface Detection Mode enabled
Optical Surface Detection Mode disabled
Probe Overall Length 337 mm
Probe Body Diameter 10 mm
Tip Length 9 mm
Tip Diameter 2.5 mm
Probe Tip 1o Sensor X Calibration Poini 1mm |
Probe Tip 1o Sensor Y Calibration Polnt 1 mm
Probe Tip to Sensor Z Calbration Point 1 mm
Recommended Measurament Distance from Surface 1.4 mm

Note: Measuremeni distance from surface can be Increased to 3-4 mm for an Area Scan job.
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h.,d FCC ID: A3LNP340XLA Report No: HCT-SR-2103-FC003-R1

EX3DVa~- SN:3968 September 28, 2020

DASY/EASY - Parameters of Probe: EX3DV4 - SN:3968

Calibration Parameter Determined in Head Tissue Simulating Media

1t (MHz)© nmg' °°'Es"?’-3""" ConvF X | ConvFY | ComvFZ | Alpha® o(::'n':)v ::;)
750 41.9 0.89 9.94 9.04 994 0.40 092 | £120%
B35 415 0.80 9,55 9.55 9.55 0.35 096 | £120%
900 15 0.97 9.33 9.33 9.33 0.44 083 | £120%
1750 401 1.37 8.56 8.56 B.56 030 | 086 | +120%
1900 40.0 1.40 8.19 8,19 8.19 0.34 0868 | £120%
2000 40.0 1.40 8.05 B.OS 8.05 0.28 080 | £120%
2300 395 1.67 7.64 7.64 7.64 0.28 090 | +120%
2450 39.2 1.80 747 747 7.47 0.33 090 | +120%
2600 35,0 1.96 7.34 7.34 7.34 0.35 080 | +120%
3300 38.2 27 .90 6.90 8.90 0.30 135 | +131%
3500 37.9 _2: 6.87 6.87 6.87 0.30 135 | +131%
3700 37.7 3,12 8.77 6.77 8.77 0.30 135 | £131%
3900 375 332 6.50 .50 8.50 0.35 150 | +131%
4100 37.2 3.53 6.46 6.46 6.48 0.35 150 | £131%
4400 36.9 3.84 6.32 6.32 6.32 0.35 160 | +131%
4600 36.7 4.04 624 6.24 6.24 0.35 160 | £131%
4800 36.4 4.25 6.02 6.02 6.02 0.40 180 | £131%
4950 36.3 4.40 5.80 5.80 5.60 0.40 180 | £131%
5250 359 4.7 5.45 5.45 5.45 0.40 180 | +131%
5600 355 507 4,78 478 4.78 0.40 180 | £131%
5750 354 522 4.94 4.94 4.94 0.40 180 | £131%

“ Frequency valdity above 300 MHz of + lWMmaWWMWDASVM‘WhQM(um&nhallmamaodwz 50 Mz The
uncertainty is the RSS of the ComF unoertanty at calibration 4 ¥ and the y for the y bar, F

G y vakdiy
balow 300 MH2 & = 10, 25, 40, 50 and 70 MHz for CanvF assessments at ), 84, 128, 1mw22ﬂﬂhww MMWWM
6 MHz &5 4-9 MHz, andd ConvF 8ssessed 8t 13 MHz i 9-19 MHz. Above § Gz frequency validty can be axtendad ta ¢ 110 Mz
" At trequencies befow 3 GHz. e validity of Sssue parameters (¢ snd a) can be relaxed 1o = 10% It liquid compensation formuia is spphisd to
messwred SAR values, A fraquencies above 3 Gz, lh-vahdlydumapawnm (e AnE o) & restrczed (o £ 5%, The uncentainty is the RSS of
the Com® unoaitainty for indicated target tissue

are datarmines duing caitration. mm&mum due o tha b y etloct atter comporsason is
aways less than = 1% for frequencies below 3 GHz and baiow + 2% for frequancies between 3-8 GHz at any distance larger than haf the probe bp
daxmeter from the boundary.
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H,a- FCC ID: ASLNP340XLA Report No: HCT-SR-2103-FC003-R1

EX30VAa- SN.3968 September 28, 2020

DASY/EASY - Parameters of Probe: EX3DV4 - SN:3968

Calibration Parameter Determined in Head Tissue Simulating Media

T . -

Conductivity

Relative Depth” Unc
f(MHz)® | Permittivity" (Sim)"

i ConvFX | ConvEY | ComvFZ | Alpha” | (mm} | (k=2) |

6500 345 607 | 570 570 570 0.20 250 ‘ £186 %

" Caitration procedure for froquancles soove 6 GHz is pending accracilation. Freguency valdty above GGHz i 700 MMz The uncenainty is the
RSS of tha ConvF unceetainty at calibration trequency and the uncertanty for the Indicated frequency band

" Al traguencies 810 GHa, the velidity of fssue paramators (s and o} can be relaxed to 2 10% If liquid compensaticn formuta s applied to measured
SAR vifues. The uncertainty Is the RSS of the Cor uncertainty for indicated Beges tissuo parpmeters

¥ AlphaMepth are determined during catbeation, SFEAG warranis that the remanng deviation due 1o the boundary effect after compensation s
#ways lass 1han = 1% for frequancies befow 3 GHz; below 1 2% for frequancies batween 3-8 GHz: and balow + 4% %or frequencies between £-10
GHz ot any astance larger than haif the probe tp diametsr from Ihe boundary.
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H_a- FCC ID: A3BLNP340XLA Report No: HCT-SR-2103-FC003-R1

EX3DVA- SN 3968 Septamber 238, 2020

Frequency Response of E-Field
(TEM-Cell:ifi110 EXX, Waveguide: R22)
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Uncertainty of Frequency Response of E-field: £ 6.3% (k=2)
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H_a- FCC ID: A3BLNP340XLA Report No: HCT-SR-2103-FC003-R1

EXIDV4- SN 3968 September 28, 2020

Receiving Pattern (¢), 9 = 0°

=600 MHz, TEM =1800 MHz R22

Enor [dB]

I " - Rol ['] '

7‘.1'1]., € .'L%“JN: '—._1 ""{

000 MMz 2500 Wiz

Uncertainty of Axial Isotropy Assessment: £ 0.5% (k=2)
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FCC ID: A3BLNP340XLA

Report No: HCT-SR-2103-FC003-R1

EX30Va- SN.3968

Centificate No: EX3-3968_Sep2(v2

F-TP22-03 (Rev.00)

Input Signal [uV]

Dynamic Range f(SAR}..q)

(TEM cell , foa= 1900 MHz)

September 28, 2020
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Uncertainty of Linearity Assessment: £ 0.6% (k=2)
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H_a- FCC ID: A3BLNP340XLA Report No: HCT-SR-2103-FC003-R1

EX3IOV4.- SN:3968 Septernber 28, 2020

Conversion Factor Assessment

f= B35 MHzZ. WGLS R9 (H_conw) f = 1900 MHz. WGLS R22 (H_convF)

Deviation from Isotropy in Liquid
Error (9, 8), f= 900 MHz

-12 -08 095 04 D2 0.0 62 04 0.6 08 1.0

Uncertainty of Spherical Isotropy Assessment: £ 2.6% (k=2)
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FCC ID: ASLNP340XLA

Report No: HCT-SR-2103-FC003-R1

EX3DV4.- SN:3968

September 28, 2020
Appendix: Modulation Calibration Parameters
uiD Rev | Communication System Name Group PAR Unc®
dB k=
0 CwW oW %33— +4.7% |
10010 Can | SAR Validation (Square, 100ms, 10ms) Test 10.00 +96%
10011 | CAB | UMTS-FDD (WGDMA) WCOMA 251 | +96%
10012 | cag | IEEE 602116 WiFl 2.4 GHz [DSSS, 1 Mbps) WLAN 187 | t98%
10013 | cag | IEEE 802 11g WiF| 2,4 GHz {DSSS-OFDM, 6 Mbps) WLAN G946 | +06%
10021 | paC | GOM-FDD (TOMA, GMSK) GSM 939 | +06%
10023 | pAC | GPRS-FDD (TOMA, GMSK. TN 0) GSM 957 | +96%
10024 | pAC | GPRS-FDD (TDMA, GMSK, TN 0-1) GSM 650 | +96%
| 10025 | pac | EDGE-FDD (TDWA, 8PSK. TN 0) GSM 1262 | +06% |
10026 | paAc | EDGE-FDD (TOMA, 8PSK_ TN 0-1) 955 | +96%
10027 | pac | GPRS-FDD (TOMA, GMSK, TN 0-1-2) GSM aB0 | +96%
10020 | pAC | GPRS-FOD (TDMA, GHSK, TN 0-1-2-3) GSM 355 | £9.6%
10028 | DAC | EDGE-FDD (TOMA, 8PSK, TN 0-1.2] GSM 778 | £96%
10030 | caa | 'EEE 802.15.1 Biuelcoth (GFSK, DHT) Bluetooth 530 | £96%
10031 | CAA | IEEE 802,151 Blusicath (GFSK, DHJ) Bivetaceh 187 | 96 %
10032 CAA | JEEE 802.15.1 Blustooth (GFSK, DMS) Bluetooth 1.16 296 %
10033 | CAA | IEEE 802.15 1 Bluelooth (PU4-DQAPSK, DH1) Bluetacth 774 | 296% |
10034 CAA | |EEE 802.15.1 Blustocth (PU4-DQPSK, DH3) Bluetooth 4.53 2986 %
10035 | GAA | IEEE 802,151 Bluelooth (PUS-DOPSK, DHB) Biugtooth 383 | 296 %
10036 | CAA | IEEE 802.15.7 Biuslooth (B-DPSK, DH1) Blustooth BO1 | £96% |
10037 | caa | IEEE 802,151 Bluslooth (8-DPSK, DH3) Bluetooth 477 | =96 %
10038 | CAA | IEEE 802.15.1 Biuslooth (B-DPSK, DHS) Biuetooth 410 | =96%
10035 | CAR | COMA2000 (11T, RC1) COMAZI00 457 | =96 %
10042 CAB 1S-54 / IS-136 FOO (TOMA/FDM, PY4-DOPSK, Halfrata) AMPS 7.78 236%
10084 | CAA | IS-QYEIATIA-S53 FOD (FOMA, FM) AMPS 000 | 965
10048 | CAA | DEGT (TDD, TOMA/FDM. GFSK, Full Siot, 28) DECT 1380 | 296 %
10049 | CAA | DEGT (TDD, TOMA/FDM, GFSK, Double Siof, 12) DECT 1079 | +96%
10056 | CAA | UMTS-TDD (TD-SCDMA, 1.28 Mcps) TO-SCOMA 1101 | t96%
10088 | DAC | EDGE-FDD (TOMA, BPSK, TN 0-1-2-3) GSM 652 | £96% |
10058 | CAB | IEEE 802 110 WiFi 2.4 GHz (DSSS, 2 Mbps) WLAN 212 | £96%
10060 | GAB | EEE 802 110 Wi 2.4 GHZ (0555, 5.5 Mops) WLAN 283 | £96% |
10067 | CAB | IEEE B02.11D Wiri 2.4 GHz (DSSS, 11 Mbps] WLAN 360 | £96% |
10062 | GAD | IEEE B02. 118/ WiFi 5 GHz (OFDM, 6 Mbps) WLAN 868 | t06%
10063 | cap | IEEE 802138/ Wi 5 GHz (OFDM, 9 Mbps) WLAN 863 | +86%
10064 | GAD | JEEE 802, 11ah WiFi 5 GHz (OFDM, 12 Mops) WLAN 908 | +86%
10065 CAD | JEEE 302.11am WiFi 5 GHz (OFDM, 18 Mbps) WILAN 8.00 £96%
10066 | caD | JEEE 802.17am WiFl 5 GHz (OFDM, 24 Mbps) WLAN 938 | £06%
10067 CAD | EEE 802 11am WiFi 5 GHz (OFDM, 36 Mbps} WLAN 10.12 =96 %
10068 cAD | IEEE H02 11am WiF 5 GHz (OFDM, 45 Mbps) WLAN 10.24 206%
10069 | CAD | IEEE 802 11am Wil 5 GHz (OF DM, 54 Mbpa) WLAN 1056 | =96 %
10071 | cAB | IEEE 802 11g WIFi 2.4 GHz (DSSS/OFDM, § Mbps) WLAN 983 | =96 %
10072 CAB | IEEE 802 11g WiFi 2.4 GHz (DSSS/OFDM, 12 Mbps} WLAN 8.62 296%
10073 | CAB | IEEE 802 119 WiFl 2.4 GHz (0SSS/0FDM, 18 Mbps) WLAN 994 | 296 %
10074 | CAB | IEEE 802 11g WIFI 2.4 GHz (OSSSIOFDM, 24 Mops) WLAN 1030 | <96 %
10075 | cAB | IEEE 802 11g WIFI 2.4 GHz (DSSS/OFDM, 56 Mbps) WLAN 1077 | 206 % |
(10076 | cAB | IEEE 802 11g WiF) 2.4 GHz (DSSS/OFDW, 48 Mops) WLAN 1054 | 96 %
(10077 | cAB | IEEE BO2 11g WiFi 2.8 GHz (DSSS/OFDM, 54 Mbps) WLAN 00 | 296 % |
10081 | cAB | COMAZO00 (1XRTT, RC3) COMAZ000 357 | 496% |
| 10082 | cap | 1S54/ 15-136 FDD (TOMAJFDM, PUS-DQPSK, Fullmia) ANPS 477 | +96%
110080 | pAC | GPRS-FDD (TDMA, GMSK. TN 0-4) GSM 556 | +96% |
10087 | CAG | UMTS-FDD (HSDPA) WCDMA 398 | 196 % |
10058 | pAGC | UMTS-FDD (HSUPA, Sublest 2) WCDMA 398 | 196%
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h.,a FCC ID: A3LNP340XLA Report No: HCT-SR-2103-FC003-R1

EX3DV4- SN:3968 Sepiember 28, 2020
10080 | GAC | EDGE-FDD (TOMA, BPSK, TN 04) GSM 955 | 06%
10100 | cac | LTE-FDD (SC-FOMA, 100% RB, 20 MHz, QPSK) LTEFOD 567 | £t96%
10101 | Gag | LTE-FDD (SC-FDMA, 100% RB, 20 MHz, 16-0AM) | LTEFDD 642 | £06%
10102 | cag | LTE-FDD (SG-FOMA, 100% RB, 20 MHz, 64-QAM) LTE-FOD 860 | +96%
10103 | pac | LTE-TDD (SC-FOMA, 100% RB, 20 MHz, QPSK) LTET00 920 | t06%
10108 | caAE | LTE-TDD (SC-FOMA, 100% RS, 20 MHz, 16-GAM) LTET00 997 | +96%
10105 | GAE | LTE-TDD (SC-FOMA, T00% R8, 20 MHz, 64-QAM) LTET00 1001 | +66%
10108 | cag | ILTE-FDD (SC-FDMA, 100% RS, 10 Mz, GPSK) LTE-FOD 580 | £96%
10108 | GaG | LTEFDD (SC-FOMA, 100% RB, 10 MHz, 16-QAM) LTE-FOD 643 | £90% |
10110 | caG | LTE-FDD (SC-FOMA, 100% RS, 5§ MHz, OPSK) LTE-FOD 575 | +9.6%
16171 | GAG | LTE-FDD [SC-FOMA, 100% RS, 5 MHz, 16-GAM) LTE-FDOD 644 | £96%
10112 | caG | LTEFDD (SC-FOMA, 100% RB, 10 MHZ, 64-GAM) LTE-FOD 659 | £9.6% |
10113 | CAG | LTE-FDD (SC-FOMA, 100% RB, 5 MHz, 64-QAM) LTE-FDD 662 | £0.6% |
10118 | caG | IEEE BO2.11n (HT Groanbeld, 13.5 Mbps, BPSK) WLAN 810 | +96%
10115 | CaG | IEEE BOZ.11n (MT Greenfeid, 81 Mbps, 16-0AM) WLAN 846 | +96%
10116 | caG | JEEE 832 110 (T Groanbaid, 135 Mops, 64-GAM) WLAN 815 | +9.6% |
10117 | CaG | IEEE BOZ.11n (HT Mixad, 13.5 Mbps, BPSK) WLAN 807 | t86%
10198 | gaD | JEEE B0Z.11n (HT Mixed, 51 Mbps, 16-0AM) WLAN 858 | +9.6%
10118 | GAD | IEEE B02.11n (HT Mixed, 135 Mbps, 63-QAM) WLAN 813 | £06% |
10140 | cap | LTE-FDD (SG-FDMA, 100% B, 15 Mz, 16-QAN) LTEFOO 649 | +96%
10741 | GAp | LTE-FDD (SC-FDMA, 100% RB, 15 MHz, 64-QAM) LTE-FOD 653 | £0.6%
10142 | GAD | LTE-FDD (SG-FOMA, 100% <8, 3 MHz, OPSK) LTEFOD 573 | £96%
10743 | CAD | LTE-FDD (SC-FOMA. 100% RB, 3 MHz. 16-GAM] LTEFOD 635 | +06%
10344 | CAC | LTE-FDD (SC-FDMA, 100% RB, 3 Mz, 64-GAM) LTEFOD 665 | £88%
10735 | GAC | LTE-FDD (SC-FDMA, 100% RB. 1.4 MHZ QPSK) LTEF00 576 | =96 %
10146 | cAC | LTE-FDD (SC-FDMA, 100% RB, 1.4 MHz, 16-GAM) LTEFDD 641 | z98%
10947 | CAC | LTE-FDD (SC-FOMA, 100% RB, 1.4 MHz. 64-GAM) LTEFD0D 672 | £96%
10945 | GAE | LTE-FDD (SC-FDOMA, 50% RB, 20 MHz. 16-GAM) LTEFDD 642 | 96%
10950 | CAE | LTE-FDD (SC-FOMA, 50% BB, 20 M-z, 64-OAM) LTEFDOD 660 | 96 %
10157 | GAE | LTE-TDD (SC-FDMA, 50% RB, 20 MHz. QPSK) LTE-TOD 928 | +06%
10952 | CAE | LTE-TDD (SC-FOMA, 50% RB, 20 MHz. 16-QAM) LTE-TOD 992 | =96 %
10153 | GAE | LTE-TDD (SC-FOMA, 50% RB, 20 MHZ, 64-OAM) LTE-TOD 1005 | =96 %
10954 | CAF | LTE-FDD (SC-FOMA, 0% AB, 10 MHz, QPSK) LTEFDD 575 | £96%
104 CAF | LTE-FDD (SC-FOMA, 50% RB, 10 MHz. 16-0AM) LTEFDD 643 | 296% |
10956 | CAF | LTE-FDD (SC-FOMA, 50% AB, 5 MHz, QPSK) LTEFDD 579 | +96%
10157 | CAE | LIE-FDD (SC-FOMA, 50% RB, 5 MHz, 16-0AM) LTEFDD 649 | £9.6%
10158 | CAE | LTE-FDD (SC-FOMA, 50% RB, 10 MHZ, 64-QAM) LTEFDD 662 | 96 %
10158 | cAG | LTE-FDD (SC-FOMA, 50% RS, 5 MHz, 64-QAM) LTEFDD 656 | 9.6 %
10160 | CAG | LTE-FOD (SC-FOMA, 50% RS, 15 MHz, GPSK) LTE-FDD 582 | =96 %
10161 | cAG | LTE-FDO (SC-FOMA, 50% RB, 15 MHz, 16-QAM) LTE-FDD 643 | 96 %
10162 | CAG | LIEFDD (SC-FOMA, 50% RB, 15 MHz, B4-QAM) LTE-FDD 650 | =96 %
10166 | cag | LIE-FDO (SC-FOMA, 50% RB, 1.4 MHz, QFSK) LTE-FDD 546 | 96 %
10167 | CAG | LTE-FDO (SC-FDMA, 50% RB, 13 MHz, 16-GAM| LTE-FOD 621 | +965%
10168 | GAG | LTE-FDO [SC-FOMA, 50% RB, 14 MHz, 64-GAM) LTE-FDD 679 | t96%
101680 | CAG | LTE-FDO (SC-FDMA, 1 RB, 20 MHz. OPSK) LTE-FDD 573 | £96%
10170 | CAG | LTE-FDO (SC-FDMA, 1 RB, 20 MHz, 16-GAM) LTE-FDD 652 | t96%
10171 | GAE | LTE-FDD (SC-FDMA, 1 RB, 20 MHz. 64-0AM) LTE-FDD 649 | +96%
10172 | GAE | LTE-TDD (SC-TOMA, 1 RB, 20 MHz, OPSK) LTE-TDD 921 | 96 %
10173 | CAE | LIE-TDOD (SC-FDMA, 1 RE, 20 MHz. 16-0AM) LTE-TDD 948 | 196 %
10178 | CAF | LTE-TDD (SC-FOMA, 1 RB, 20 MHE G4-GAM) LTE-TOD 1025 | t96% |

10175 | car | LTEFDO (SC-FOMA, 1 RB. 10 MHz. GPSK) LTE-FDD 572 | +96 %
10176 | GAF | LTE-FDO (SC-FOMA, 1 RB. 10 MHz 16-QAM) LTE-FDD 652 | £96%
10177 | GAE | LTE-FDO (SC-FOMA, 1 RB, 5 MHz, QPSK) LTE-FDD 573 | +96%

10178 | CAE | LTE-FDO (SCFOMA, 1 RB. 5 MHZ, 16-QAM) LTE-FDD 652 | £96%
10178 | AAE | LTEFDD (SC-FOMA, 1 RE. 10 MHz, 64-QAM) LTE-FDD 650 | £96%
10180 | CAG | LTE-FDD (SC-FOMA, 1 RE, 5 Mz, 6a-GAM) LTE-FDD 650 | +26%
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10181 | caG | LTEFDO (SC-FOMA, 1 RB. 15 MHz, GPSK] LTE-FDD 572 | t96%
10182 | cAG | LTEFDD (SC-FOMA, 1 RE, 15 MHz, 16-0AM) LTE-FOD 652 | +96%
10183 | CaG | LTEFDO (SCFOMA, 1 RB, 15 MHz, 64-GAM) LTE-FDD 650 | +06%
10184 | cAG | LTEFDO (SCFOMA, 1 RB. 3 MHz, GPSK) LTE-FOD 573 | £06%
10185 | caj | LTE-FDO (SCFOMA, 1 RB, 3 MHz. 16-QAM) LTE-FDD 651 | +96%

10786 | cAG | LTEFDO (SCFDMA, 1RB, 3 Wiz, 6A-GAM) LTE-FDD 650 | +96%
10187 | CAG | LIEFDO (SCFDMA, 1 RB, 1.4 MHz. GPSK) LTE-FDD 573 | +96%
10188 | gaAG | LTEFDO (SC-FOMA, 1 RB, 1.4 MHz, 16-0AM) LTE-FOD 652 | +96%
10189 | CAE | LTEFDO (SCFOMA, 1 RB, 14 MHz, 64-GAM] LTE-FOD 650 | +96%
10183 | cAE | IEEE B0Z 110 (HT Greenfiesd, 6.5 Mbps. BPSK) WLAN 809 | +96%
10188 | Aap | IEEE 802.11n (HT Greenficd, 39 Mbps, 16-QAM) WLAN 812 | +96%
10185 | CAE | IEEE B02.11n (HT Greenhield, 65 Mbps, 54-GAM) WLAN 8.21 | £96% |
10186 | CAE | IEEE 802.11n (HT Mixed, 6.5 Mbgs, BPSK) WLAN B10 | +96%
10197 | AAE | IEEE 802.11n (HT Mixed, 38 Mbps, 16-QAM) WLAN 813 | 496%

(10188 | CAF | IEEE 802.11n (HT Mixid, 65 Mbps, 64-GAM) WLAN B27 | 496 %

10219 | cAF | IEEE 802.11n (HT Mixed, 7,2 Mbos, BPSK) WLAN B.03 | +96%

90220 | aae | IEEE 802.11n (HT Mixod, 43.3 Mbps, 16-GAM) WLAN B13 | £96%
10221 | CAC | IEEE 802.17n (HT Mixod, 72.2 Mbps, 64-QAM) WLAN 827 | :96%
10222 | CAC | IEEE 802.11n (HT Mixod, 15 Mbps, BPSK) WLAN B06 | +96%
10223 | cAp | IEEE 802.17n (HT Mixed, 90 Mbps, 16-QAM) WLAN B48 | :96%
10224 | cAD | IEEE 802.11n (HT Mixed, 150 Mbps, 64-OAM) WLAN BO3 | +96%
10225 | cAD | UMTS-F00 (HSPA®) WCDMA 597 | 296%
10226 | cAD | LTE-TDD (SC-FOMA, 1 RB, 14 MHz, 16-0AM] LTE-TOD 049 | 296 %
10227 | cAD | LTE-TOO (SC-FOMA, 1RB, 1.4 MHz, B4-0AM) LTET0D 1026 | 96 % |
10228 | cAD | LIE-TOD (SC-FOMA. 1 RB, 1.4 MHz, GP5K) LTE-TOD 0922 | =96%
10229 | pAC | LTE-TOO (SC-FOMA, 1 R8, 3 MHz. 16-0AM) LTE-TOD 948 | 296%
10230 | CAC | LTE-TOD (SC-FOMA. 1 RB, 3 MHz 64-GAM) LTE-TOD 1025 | z096%
10231 | cAc | LTE-TOD (SC-FOMA, 1 RB, 3 MHz. GPSK) LTE-TOD 919 | 296 %
10232 | CAD | LTE-TOOD (SC-FOMA. 1 RB, 5 Mtz 16-GAM) LTE-TOD 048 | =96 %
10233 | cAD | LTE-TOO (SC-FOMA, 1 RB, 5 MHz. 64-QAM) LTE-TOD 1025 | =96%
10234 | CAD | LTE-TDD (SCFOMA. 1 RB, 5 MHz, GPSK) LTE-TOD 621 | =06 %
10235 | cAD | LTE-TDO (SC-FOMA, 1 RB, 10 MHz, 16-QAM) LTETOD 048 | :96%
10238 | cAD | LTE-TDD (SC-FOMA. 1 RB, 10 MHz, 64-GAM) LTE-TOD 1025 | =08 %
10237 | cAD | LIE-TOD (SC-FOMA, 1 RB, 10 MHz, QPSK) LTETOD 921 | £96%
10238 | CAR | LTE-TOD (SC-FOMA. 1 RB, 15 MHz, 16-GAM) LTE-TDD 948 | z06%
10238 | cAR | LTE-TOD (SC-FOMA. 1 RB, 16 MHz, G4-GAM) LTETDO 1025 | t96%
10240 | cAB | LTE-TOD (SC-FOMA, 1 RB, 15 MHz, QPSK) LTE-TDD 921 | £96%
10281 | cAB | LTE-TDD (SC-FOMA. 50% RB, 1,4 MHz, 16-QAM) LTETDO 082 | £96%
10242 | cAD | LIE-TOD (SC-FOMA, 50% RS, 1.4 MHz, B3-QOAM) LTE-TOD 086 | =96 %
10243 | cAD | LIE-TDD (GC-FOMA. 50% RB, 1.4 MHz, QPSK) LTE-TDD 046 | 96 %
10244 | CAD | LYE-TDD (SG-FOMA, 50% RS, 3 MHz, 16-GAM) LTE-ToD 1006 | =98 %

(10245 | cAG | LYE-TOD (S0-FOMA. 50% RS, 3 MHz, B4-OAM) LTE-TDD 1006 | 296 %

10246 | cAG | LTE-TDD (S0-FDMA. 50% RS, 3 MHz, OPSK] LTE-TOD 930 | =98 %
10247 | CAG | LIE-TOD (SC-FOMA, 50% RS, 5 MHz, 16-0AM) LTE-TOD 991 | :96%

(10248 | CAG | LTE-TOD (SC-FDMA, 50% KB, 5 MHz, B4-GAM) LTE-TOD 1008 | =95 %
10249 | cAG | LYE-TOD (SC-FOMA, 50% RB, 5 MHz, GPSK) LTE-TDD 020 | £96%

10250 | CAG | LTE-TOD (SC-FOMA, 50% Ra, 10 MHz, 16-AM) LTE-TOD 981 | 296%

10251 | CAF | LTE-TOO (SG-FOMA. B0% RS, 10 MHz, G4-GAM) LTE-TDD 1017 | 96 %

10252 | CAF | LTE-TDD (SC-FOMA, 50% R, 10 MHZ, QPSK) LTE-T00 924 | z06%
10255 | CAF | LTE-TOD (SC-FOMA, 50% RB, 15 MRz, 16-GAM) LTETOD 8950 | £96%

10254 | cap | LTE-TOD (SC-EDMA, 60% RS, 15 MHz, 64-OAM) LTETOD 1014 | 295 %
10255 | cAB | LTE-TDO (SC-FOMA, 50% RB, 15 MHz, OPSK) LTETDOD 920 | £96%
10256 | CAB | LTE-TDD (SC-FOMA, 100% RB, 1.4 MHZ. 16-QAM) LTETOD 996 | £96%
10257 | CAD | LTE-TDD (SC-FOMA, 100% RB, 14 MHz. 54-GAM} LTETDD 1008 | £96%
10258 | CAD | LTE-TDD (SC-FDMA, 100% RE. 1.4 MHz. GPSK) LTE-TDD 034 | 296 %
10258 | CAD | LTE-TDD (SC-FOMA. 100% RB, 3 MHz, 16-QAM) LTE-TDD 008 | =96%
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10260 [ CAG | LTE-TDD (SC-FDMA. 100% RE, 3 MHzZ. 64-GAM) LTETOD 8987 | +96 %
102617 | cAG | LTE-TDD (SC-FOMA, 100% RE, 3 MHz, GPEK) LTE-TDD 924 | t96%
10262 | CAG | LTE-TDD (SC-FOMA. 100% FB, 5 MHz, 16-GAM) LTE-TDD 983 | £96 %
10263 | CAG | LTE-TDD (SC-FOMA, 100% RB, 5 MHz, 64-0AM) LTE-TDD 1016 | 206 %
10284 | CAG | LYE-TDD (SC-FOMA. 100% RB, § MHz, GPSK) LTE-TDD 923 | +96%
(10285 | cAG | LTE-TDD (SC-FOMA, 100% RB, 10 MHz, 16-GAM] LTE-TDD 992 | £96%
(10266 | CAF | LTE-TDD (SC-FOMA. 100% BB, 10 MHz. 64-0AM) LTE-TOD 1007 | £96 % |
10267 | cAF | LTE-TDO (SC-FDMA, 100% RB, 10 MHz, GPSK) LTE-TDD B30 | £96%
(10268 | CAF | LTE-TOD (SC-FOMA, 100% RB, 15 MHz. 16-0AM) LTE-TOD 1006 | £96 % |
10269 | cap | LTE-TDD (SC-FDMA, 100% RB, 15 MHz. 64-0AM) LTE-TDD 1013 | £96 % |
10270 | cap | LTE-TDD (SC-FOMA, 100% RB, 15 MHz, GPSK) LTE-TDD 958 | +96 % |
10274 | cAB | UMTSFDO (HSUPA, Subiest 5, 3GPP Red.10) WCDMA 487 | t96%
10275 | CAD | UMTS-FDO (HSUPA, Sublest 5, 3GPP Rei.A) WCDMA 396 | +96% |
10277 | CAD | PHS (OPSK) PHS 1181 | £9.6% |
10278 | cap | PHS {QPSK, BW BB4MHz. Rolloff 0.5) 1181 | 66 %
102780 | CAG | PHS (QPSK, BW BB4MIHz, Rololl 0.38) PHS 12.18 | £96 % |
10200 | CAG | COMA2000, RC1, 5086, Full Rete COMAZ000 391 | +96% |
1021 | CAG | COMAZ000, RO3, 5055, Full Rse CDMAZ000 346 | £96% |
10292 | CAG | COMA2Z000, RG3, S032, Full Rete COMAZ000 339 | +G8% |
10253 | caG | COMA2000, RCA, 503, Full Rale CDMAZ000 350 | 296%
10295 | cag | COMA2000, RC1, SO3, 16t Rate 25 Ir. CDMA2000 1248 | =96 %
10297 | CAF | LTE-FDD (SC-FOMA, 50% RB, 20 MHz, QPSK) LTE-FDD 581 | 96 %
10238 | cAF | LTE-FDD (SC-FOMA 50% RS, 3 MHz, QPSK) LTE-FOD 572 | =96 %
10299 | CAF | LTE-FDD (SC-FOMA, 50% RB, 3 MHz, 16-0AM] LTE-FOD 639 | 96%
10300 | GAC | LTE-FDD (SC-FOMA, 50% RB, 3 MHz, 64-QAM) LTE-FOD 660 | =96 %
10301 | gac | IEEE B0Z.16e WIMAX (29:18, 5ms, 10MHz, QPSK, PUSG) WIMAX 1203 | +96%
10302 | cAg | IEEE 802 16a WIMAX (2918, 5ms. 10MHZ, QPSK, PUSC, 3CTRL) | WIMAX 1257 | 96 %
10303 | cap | IEEE BOZ 168 WIMAX (31:15, 5me. 10MHz, G4GAM, PUSC) WIMAX 1252 | +96%
10304 | CAp | IEEE 802160 WIMAX (29,18, 5ms, 10Miz, GACAM, PUSC) WINMAX 1186 | 9.6 %
10305 | caa | IEEE B0Z 160 WIMAX (31:15, 10ms, 10MHz, 64QAM, PUSC) WIMAX 1524 | 296 %
10306 | CAA | IEEE 802 168 WINAX (2918, 10rs, 106MFiz, GAQAM, PUSC) WIMAX 1467 | +9.6%
10307 | aaB | IEEE 602 16w WIMAX (2918, 10ms, 10MHz, GPSK. PUSC) WitAAX 1445 | +96 %N
103 AAG | IEEE B2 168 WIMAX (2 18, 10ma, 10MHz, 160AM, PUSC] WIMAX 1446 | 96 % |
10308 | anp | JEEE BOZ 168 WIMAX (2216, 10ms, 10MHZ 16QAMARC 2x3) WinAX 1458 | 296 % |
10310 | aap | IEEE 602 166 WIMAX (29,18, 10ma, 10MHZ QPSK. AMC 273 WINAX 1457 | £95% |
10811 | ang | LTE-FDO (SC-FOMA, 100% RS, 15 MHz. QPSK) LTE-FDD 606 | 196 %
10313 | aap | IDEN 1:3 DEN 1051 | £98 %
10314 | aap | IDEN 16 iDEN 1346 | 196%
10315 | AAp | IEEE 802 115 WiFi 2.4 GHZ (DSSS, 1 Mbps, 96pc dc) WLAN 171 | $96%
10316 AAD | IEEE 802 11g WiFi 2.4 GHz (ERP-OFDM, & Mbps. #ipc o) WLAN 838 | +96%
10317 | AAA | IEEE BO2.118 WiFl 5 GHz (OFDM, G Mbps, S6p¢ dc) WLAN 838 | +96%
10352 | aaA | Pulse Wavelom {200Rz, 109%] Ganeric 1000 | +96%
10353 | AAA | Pulse Wavelorm (200Hz, 20%) Generic 699 | £+96%
10354 AAA | Pulse Wavelorm (200Mz, 40%) Generic 398 +96%
10355 | AAA | Pulse Wavelom (200Hz, 60%) Generic 222 | £96%
10366 | AAA | Pulse Waveform (200Hz, 80%) Generic 087 | +96%
10387 | AAA | OPSK Wavatormn, 1 MHz Generic 510 | +06%
10388 | AAA | GPSK Wavaform, 10 MHZ Generic 522 | t96%
10398 AAA | B4-CAM Wavalorm, 100 kHz Generic 6.27 +96%
10388 | ApA | B3-CAM Wavatanm, 40 MHzZ Goneric 627 | t86%
10400 | AAD | TEEE B0Z,11mc WIFI (20MHz, 64-QAM, B8pa 00] WLAN 837 | t8A %
10401 | AAA | IEEE BO2 11mc WIFI [40MHZ. 64-GAM, Bape o) WLAN 860 | 06 %
10402 | App | FEEE 802,11nc WIFI (BOMHZ 64-QAM, 99p0 do) WLAN B53 | +06%
10403 | AAB | COMAZ000 (1xEV-DO, Rav. 0) COMAZ000 376 | £96%
10404 | AAB | COMAR00D (1xEV-DO, Rav. A COMAZ000 377 | £06%
10406 | AAD | COMA2000, RS, SO82, SCHO, Ful Rate COMAZ000 522 | t96%
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1410 | apa | LTE-TDD (SC-FOMA, 1 RB. 10 MHz OPSK, UL Sub=2.34.7,8,8) | LTE-TOD 782 | t96%
10414 | ana | WLAN CCOF, 64-GAM, 40MHzZ Generic 854 | +96%
10418 AAA |EEE 802 11b Wi 2.4 GHz (DSSS, 1 Mbps, 98pc dc) WLAN 1.54 +89G6%

(10418 | Ann | IEEE BOZ 11g WiFI 2.4 GHZ (ERP-OFDA, 6 Mbps, 98pc 09 WLAN 823 | +08%
10417 | aaa | IEEE BOZ 11wh W & GHz (OFDM, 6 Mbps, 99p¢ dc) WLAN 823 | £98%
10478 | ana | JEEE B02.11g WiFl 2.4 GHz (D55S-OFDM, 6 Mbps, 9pc, Long) | WLAN 814 | t96%
10410 | Aas | IEEE B02.11g WIFi 2.4 GHz (DSSS-OFDM, 6 Mbps, 89pc, Short) | WLAN 819 | £06%
10422 AAA IEEE 802.11n (HT Greantlela, 7.2 Mops, BPSK) WLAN 832 +96%
10423 | aaa | JEEE 80211n (HT Groonfield, 43.3 Mbps, 168-0AM) WLAN 847 | 296%
10424 | AAE | IEEE B0Z.11n (MT Groanfield, 72.2 Mbps. 64-GAM) WLAN B840 | 96 %
10425 | gag | JEEE 802.11n (HT Greeoheld, 15 Mbps, BPSK) WLAN 841 | 298%

10426 | aAE | TEEE 802110 (HT Greenfieid, 0 Mbps, 16-GAM) WLAN BA45 | =96% |
10427 AAB | JEEE B02.11n (HT Gresnfield, 150 Mbps, 64.0AM) WLAN 841 *296%
10430 | aag | LTE-FDD (OFOMA, 5 MHz, E-TM 3.1) LTEFDO B26 | :96%
10431 | AAC | LTE-FDD (OFOMA. 10 MHZ E-TM 3.1) LTE+FDD 838 | +86%
10832 | aag | LTE-FDD (OFOMA, 15 MHz, E-TM 3.1) LTEFDD B34 | £96%
10433 | AAC | LTE-FDD (OFDMA, 20 MHz, E-TM 31 LTE+DO 834 | 208 %
10434 | pAG | W-CDMA (BS Test Model 1, B2 OPCH) WCDMA BB0 | =96 %

10435 | AAA | LTE-TDD (GC-FDMA, 1 RS, 20 Miiz, OPSK, UL Sub) LTE-TDD 782 | 296%
10857 | aaa | LTE-FDD (OFDMA, & MHz, E-TM 3.1, Clipping 44%) LTE+00 756 | t96%
10448 [ aas | LTE-FDD (OFOMA. 10 MHZ E-TM 3.1, Clippin 44%) LTEFDD 753 | £96%

10448 | pAC | LTE-FDD (OFDMA, 15 MHz, E-TM 5.1, Clping 44%) LTe-Fo0 751 | £t96%

10450 | AAA | LTE-FDD (OFDMA. 20 Mz, E-TM 3.1, Clipping 44%) R0 748 | *096%

10451 | AAA | W-COMA (BS Test Model 1, 64 DPCH, Clipping 24%) VICOMA 750 | +96%
10453 | aAC | Vahdation (Square, 10ms, 1ma) Teat 1000 | =66 %
7 AAC | IEEE B02,11ag WIF| (160MHZ, 64-QAM, 895¢ dc) WLAN 863 | t96%
10457 | AAC | UMTS-FDD (DG-HSDPA) WCDMA 662 | 096%
10458 | AAC | COMAZ000 (1XEV-DO, Rev. B, 2 camers) COMAZ000 655 | £96%
10458 | AAG | COMARD00 (1xEV-DO, Rev. B, 3 cartiers) CDMAZO00 825 | =096%

10460 | AAC | UMTS-FD0 (WCOMA, AMR) WCDMA 230 | :86%
10481 | aaC | LIE-TDD (SC-FOMA, 1 RB, 1.4 MHz, OPSK, UL Sub) LTE-TOD 782 | 296%

10462 | AAC | LTE-TDD (SC-FOMA, 1 RS, 1.4 MHz, 16-QAM, UL Sub) LTE-TOO 830 | =06 %
10463 | aap | LTE-TDD (SC-FOMA, 1 RB, 1.4 MHz, 64-QAM, UL Sub) LTETOD 656 | £96%
10464 AAD | LTE-TDD (SC-FOMA, 1 R8, 3 MHz, QPSK. UL Sub) LTE-TDD 782 | £96%
10465 | AAC | LTE-TDD (SC-FOMA. 1 RS, 3 MHz, 16-QAM, UL Sub) LTE-TDD 632 | :96%
10466 | AAC | LTE-TDD (SC-FOMA, 1 RS, 3 MHz, 64-QAM, UL Sub) LTE-TDD 857 | +96%
10467 | ApA | LTE-TDD (SC-FOMA. 1 RB, 5 MHz. OPSK. UL Sub) LTE-TOD 782 | 96%
10468 | aaF | LTE-TDD (SC-FOMA, 1 R, 5 MHz, 16-0AM, UL Sub) LTE-TDD 832 | £96%
10450 | AAD | LTE-TDD (SC-FOMA, 1 RB, 5 MHz, 54-QAM, UL Sub) LTE-TDD 656 | £9.6%
10470 | AAD | LTE-TDD (SC-FOMA, 1 RE, 10 MMz, GPSK, UL Sub) LTE-T00 782 | £9.6% |
10471 | AAC | LTE-TDD (SC-FOMA, 1 RS, 10 MHz, 16-GAM, UL Sub) LTE-TOD 632 | +06%
10472 | AAC | LTE-TDD (SC-FDMA, 1 RB, 10 Mz, 63-GAM, UL Sub) LTE-TD0 B57 | £+96%
10473 | AAA | LTE-TDD (SC-FDMA. 1 R8, 15 MHz, QPSK, UL Sub) LTE-TCD 782 | £96 % |
10474 | AAC | LTE-TDD (SC-FDMA, 1 R, 15 Mz, 16-GAM, UL Sub) LTET00 B32 | +08%
10475 | AAD | LTE-TDD (SC-FDMA, 1 RS, 15 MHz, 64-GAM, UL Sub) LTE-TCO B57 | £96%
10477 | aac | LTE-TDD (SC-FOMA, 1 RS, 20 MHz, 16-QAM, UL Sub) LTE-T00 832 | 296%
10478 | AAC | LTE-TDD (SC-FDMA, 1 RSB, 20 MHz, 64-GAM, UL Sub) LTE-TOD B57 | +06%

10478 | AAC | LTE-TDO (SC-FOMA. 50% 1B, 1,4 MHz, QPSK, UL Sub) LTE-TOO 774 | =96%
10480 | AAA | LYE-TDD (SC-FOMA, 50% RB, 1.4 MHz, 16-OAM, UL Sub) LTE-TOO 818 | 206 %
10481 | Aap | LTE-TDD (SG-FOMA, 50% RB, 1.4 MHz, 53-GAM, UL Sub) LTE-TOO 845 | 96 %

10482 | AAA | LTE-TDD (SC-FOMA 50% RB, 3 MHz, QPSK. UL Sub) LTE-TOD 771 | t96%
10483 | AaA | LTE-TDD (SG-FOMA, 50% B8, 3 MHz, 16-GAM, Si) LTE-TOO B39 | £96%
10484 | AAS | LYE-TDD (BC-FOMA, 50% RB, 3 MHz, 64-QAM, UL Sub) LTE-TDO 847 | 206%
10485 | Aag | LTE-TDD (SC-FOMA, 50% RS, 5 MHz, GPSK, UL Sub) LTE-TDD 758 | +9.6%
10486 | AAB | LTE-TDD (SC-FOMA, 50% RB, 5 MHz, 16-QAM, UL Sub) LTE-TDO B3B8 | £96% |
10487 | AAC | LTE-TDD (SC-FDMA, 60% RB, 5 MHz, 64-QAM, UL Sub) LTE-TDD 660 | +96%
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10488 | AaC | LTE-TDD (SC-FOMA, 50% RS, 10 MHz, QPSK, UL Sub) LTE-TDD 770 [ 496%
10489 | aac | LTE-TDD (SC-FOMA. 50% RS, 10 MHz, 16-GAM, UL Sub) LTE-TOD 831 | +96%
10490 | AAF | LTE-TDD (SC-FOMA, B0% RS, 10 MHz, 64-OAM, UL Sub) LTE-TDD 854 | 196% |
10481 | apr | LTE-TOD (SC-FOMA. 50% RB, 156 MHz, QPSK, UL Sub) LTE-TOD 774 | +96%
10482 | apF | LTE-TOD (SC-FOMA, 50% RS, 15 Mz, 16-GAM, UL Sub) LTE-TDD 841 | £96%

i AAF | LIE-TDD (SC-FOMA. 50% RB, 15 MHz, 64-GAM, UL Sb) LTE-TDD 855 | 296% |
10494 | AAF | LTE-TOD (SC-FOMA. 50% KB, 20 MHz, QPSK, UL Sub) LTETOD 7.74 | £96 % |
10495 | aaF | LTE-TDO (SC-FOMA, 50% RB, 20 MHz, 16-GAM, UL Sub) LTETOD 837 | x96%
10496 | Ang | LIE-TDD (SC-FOMA. 50% R, 20 MHz, B4-QAM, UL Sub) LTETOD 854 | $96%
WMO7 | AAE | LTE-TDD (SC-FOMA, 100% RB, 1.4 MMz, QPSK, UL Sub) LTETOD 767 | 2986%
10498 | aag | LTE-TOO (SC-FOMA. 100'% RB, 1.4 MHz, 16-GAM, UL Sub) LTE-TOD 840 | +96%
10488 | AAC | LTE-TDD (SC-FDMA, 100% RB, 1.4 MHZ, 64-QAM, UL Sub) LTE-TOD B68 | +986%

10500 | AAF | LTE-TDO (SC-FOMA, 100% RB, 3 MHz, QPSK, UL Sub) LTE-TOD 767 | t96%
10601 | AAF | LTE-TDO (SC-FOMA, 100% RS, 3 MHz, 16-QAM, UL Sub) LTE-TDD 844 | 196%
10502 | Ang | LTE-TDO (SC-FOMA, 100'% RB, 3 MHz, 64-QAM, UL Sub) LTE-TOD 852 | +96%

10500 | AAB | LTE-TDO (SCFOMA, 100% RB, & MHz, UL Sub) LTETDD 772 | t98%
10504 | apg | LTE-TDO (SC-FOMA, 100% RB, 5 MHz, 16-QAM, UL Sub) LTE-TOD 831 | +96%
10606 | AAC | LTE-TDD (SC-FOMA, 100% RB, 5 MHZ, 64-GAM, UL Sub) LTE-TDD 854 | 96%
10500 | AAC | LTE-TDO {SC-FOMA, 100% RB, 10 MHz. GPSK, UL Sub) LTE-TDD 774 | 196%
10607 | AAC | LTE-TDO (SC+OMA, 100% RB, 10 MHz, 16-0AM, UL Sub) LTE-TDD 836 | +06%
10508 | AAF | LTE-TDO (SC-FOMA. 100% RB, 10 MHZ 64-QAM, UL Sub) LTE-TDD 855 | +96%
10508 | AAF | LTE-TDO (SCTOMA, 100% RB, 15 MHz. GPSK, UL Sub) LTETDD 799 | x96%
10510 | AAF | LTE-TDO (SC-FOMA. 100% RB, 15 MHz, 16-QAM. UL Sub) CTE-TOD 849 | +96%
W61 | AAF | LTE-TDO (SC-FOMA, 100% RB, 15 MHz, B4-QAM, UL Sub) LTETOD 8351 | +96%
10612 | AAF | LTE-TDO (SC-FDMA, 100% RB, 20 Mz, QPSK. UL Sub) TET0D 774 | £96% |
10673 | AAF | LTE-TDO (SC-FOMA, 100% RB, 20 Mz, 16-QAM, UL Sub) LTE-T0D 842 | +96%
10514 | AAE | LTE-TDO {SC-FOMA, 100% RB, 20 MHZ. B4-GAM. UL Sub) LTETDD 845 | +96% |
10815 | AAE | IEEE 602 11b WiFi 2.4 GHz (D555, 2 Mops, 98¢ dc) WLAN 158 | +96%
10518 | AAE | IEEE BOZ 110 WiFi 2.4 GHz [DSSS, 5.5 Mops, 98pc da) WLAN 157 | +96%
10517 | aaF | IEEE 802116 WiF1 2.4 GHz (DSSS, 11 Mbps, 99pc 02) WLAN 158 | +96%
10518 | AAF | IEEE BO2.11a/h WiFi 5 GHz (OFDM, 9 Mbps, 99p¢ dc) WLAN 823 | +06%
10518 | AAF | IEEE 802118/ WiFi 5 GHz (OFDM, 12 Mbps. 99pc &) WLAN 839 | £96%
10520 | AAR | IEEE 802.11ah Wirl 5 Grz (OFDM, 18 Mbpe, 99p¢ o) WLAN 812 | +06%
10521 | AAR | JEEE 802.11a/h WiFi 5 GHz (OFDM, 24 Mbps. S9pe oc) WILAN 787 | £96%
10522 | AAR | IEEE 802.11a/h WiFi 5 GHz (OFDM, 36 Mbps, 99pc 0c) WLAN 845 | *06%
10523 | aac | JEEE 802.13a/h WiFi 5 GHz (OFDM, 48 Mbps, 99pc oc) WLAN 808 | £96%
10524 | AAC | IEEE 802.11a/h WiFi 5 GHz (OFDM, 54 Mbps, 99pc 0c) WLAN 827 | t96%

10625 | AAC | JEEE 802.13ac WiFi (20MHz, MGS0, 98pc dg) WLAN 836 | =96%
10526 | AAF | IEEE 802.11ac WIFI (20MHz, MCS1, 98pc da) WLAN 842 | 296%

10527 | AAF | JEEE 802.13ac WIF1 (20MHE, MCS2, 98pc a5 WLAN 821 | £96%
10528 | Aar | IEEE 802.11ac WiFl (20MHz, MCS3, 98¢ ) WLAN 636 | £9.6%
10629 | aar | IEEE 802.11ac WiFi (200Hz, MCS4, 9%pc oc) WLAN 636 | £96%
10531 | AAF | IEEE 802.13ac WiFi (20MHz, MCSB, 95pe dc) WLAN 643 | = s.oE
10532 | AaF | JEEE 802.118c WiFi (200Hz, MCS7, 98pc ot WLAN 829 | $96%
10533 | AAE | IEEE 802.118c WIFI (20MHz, MCS8, 98pc de) WLAN 838 | +96%

10534 | AmE | IEEE 802 11ac WIF| (A0MHzZ, MCS0, 98¢ d¢) WLAN 845 | 296%
10535 | AAE | IEEE 802 11ac WIF| (40MHz. MGS1, 98¢ dc) WLAN BA45 | 206%

10536 | AAF | IEEE 802 11ac WiFI (30MHz, MGS2, 9990 dc) WLAN 832 | =96 %

10537 | AAF | JEEE 802.11ac WiFI (40MHz, MCS3, 95pc 06) WLAN 844 | =96 %
10538 | Aar | IEEE A02.11ac WiFI (40MHz, MCSS, 95oc oc) WLAN B54 | 2965
10540 | aaa | IEEE 802.17ac WiFi (40MHz, MCS8, 99pc dc) WLAN 839 | 296%
10541 | AAA | IEEE 802 118¢ Wikl (40MHz, MCS7, 989¢ dc) WLAN 846 | £96%
10542 | aaa | IEEE 802.118c WiFi (40MHz, MCSS, 99pc dc) WLAN 865 | 96%
10643 | AAC | IEEE BOZ 11ac WiFi (40MHZ, MCSS, 89pc dc) WLAN 866 | +96%
10843 | AaC | IEEE 802 11ac WiFi (BOMHZ, MCS0, 39p¢ dc) WLAN 847 | £98%
10635 | AAC 802 118¢ WiFi (BOMHE, MCS1, 88pc dc) WLAN 855 | 96 % |
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10546 | aac | IEEE B02.11ac WIFI (80MAz, MCS2, 98pc dc) WLAN B35 | x96%
10647 | aac | (EEE 802.11ac WIFI (B0MHz, MCS3, 99pc dc) WLAN 849 | 296%
10588 | aac | IEEE 802.11ac WIF| (BOMHz, MCS4, 88pc dc) WLAN B37 | t96%
10550 | aac | IEEE B02,11ac WIFI (B0MHz, MCS6, 98pc dc) WLAN 838 | +96%
10551 | AAC | JEEE B02.11ac WIFi (B0MHHz, MCS7, 98pc do) WLAN B60 | 296%

10552 | aac | IEEE 802.11ac WIFI (BOMHz, MGS8, 99pc dc) WLAN 842 | 296%
10555 | AAC | JEEE B02.11ac WIFI (B0MHz, MCS9, 88p¢ dc) WLAN B45 | 296 % |

10554 | Aac | IEEE 802.11ac WIFI (160MHz, MCSO, 89po do) WLAN B4 | +96%

10555 | AAC | EEE 802.11ac WIFI (160MHZ. MCS1, S8pc oo} WLAN B47 | +96%

10555 | AAC | IEEE 802 11ac WIF| (160MHz. MCSZ, 99pa oo WLAN 850 | 196%

10557 | AAC | IEEE B02 11ac WiFi (160MHz, MCS3, Bopa dc) WLAN B52 | +96%
10558 | AAC | IEEE BOZ 118C Wiri | 160MHz, MCS4, B9pc 00) WLAN 861 | +96%
10560 | AaC | IEEE B02 118c WiF| (160MHz, MGSE, 99ps ot WLAN B73 | $96%
10861 | AAC | IEEE 802 11ac Wiri (160MHzZ, MCST, 99pc od) WLAN 856 | +56%
10562 | AAC | IEEE BOZ.118C Wir| ( 160MHZ, MCSB, 99pc oc) WLAN B8I | +96%
10663 | aAC | IEEE 802 118c Wiry (1EOMHZ, MGSS, 95pc do) WLAN 877 | £96%
10568 | aaC | IEEE BOZ.11g WiFl 2.4 GHz (DSSS-OFDM, § Mops, 98pc d6) WLAN 825 | +96%
10565 | aAC | IEEE BOZ 11g WiFi 2.4 GHz (OSSS-OFDM, 12 Mbps, Bape do) WLAN 845 | +56%
10560 | AAG | IEEE B02.11g WiFi 2.4 GHz (DSSS-OFDM, 18 Mbps, G8pc d¢) WLAN 813 | £9.0% |
10567 | pAC | IEEE B02.11g WiFi 2.4 GHz (DSSS-OFDM, 24 Mbpe. B9pe do) WLAN 800 | £96% |
10568 | AAC | IEEE B02-11g WiFi 2.4 GHz [CSSS-OFDM, 36 Mbps, 89pc dc) WLAN B37 | +96%
10568 | AAC | IEEE 80211 Wiri 2.4 GHz (DSSS-OFOM, 48 Mbps. Hpo 6o] WLAN 810 | +96%
10570 | AAC | IEEE BO211g WiFi 2.4 GHz [CSSS-OFDM, 58 Mbps, 99po 6c) WLAN B30 | +96%
10571 | AAC | IEEE 802.11D VWil 2.4 GHz (DSSS, 1 Mbps, 90pc do) WLAN 199 | +06%

10572 | AAC | IEEE 802.11D WiFi 2.4 GHz (DSSS, 2 Mbps, 90pc dc) WLAN 100 | £06%
10573 | AAC | IEEE 802.11D WiFi 2.4 GHz (DSSS, 5.5 Mbps, 90pc dc) WLAN 108 | +06%
10574 AAC | FEEE 802.11b WiFi 2.4 GHz (DSSS, 11 Mops, 90pc da) WLAN 188 | +06%
10575 | AAG | IEEE 802.11g ViiFi 2.4 GHz (DSSS-OFDM, 6 Mbps, §0pc dc) WLAN BSO | +06%
10576 | AAC | IEEE 802.11g WiFi 2.4 GHz (DSSS-OFDM, 9 Mbps, 90pc de) WLAN 860 | £96%
10577 | AAC | \EEE 802.11g WiFi 2.4 GHz (DSSS-OFDM, 12 Mops, 90pc da) WLAN B70 | t96%

10578 | AAD | EEE 802.11g Wi 2.4 GHz (DSSS-OFDM, 18 Mops, 90pc c) WLAN 849 | =96 %
10579 | AAD | IEEE 802.11g WiFi 2.4 GHz (DSSS-OFON, 24 Mbps, 90pc dt) WLAN B36 | £06%
10580 | AAD | IEEE 802.11 WIFi 2.4 GHz (DSSS-OFDM, 36 Mbps, 90pc dc) WLAN B.76 | £9.6% |
10681 | AAD | IEEE 802.11g WiFI 2.4 GHz (DSSS-OFDM, 48 Mbps, 90pc do) WLAN B35 | £96%
10582 | AAD | IEEE 802.11g WiFi 2.4 GH2 (DSSS-OFOM, 54 Mbps, 90pc dc) WLAN 867 | 196% |
10563 | AAD | IEEE 802 11am WIFI 5 GHz (OF DM, 6 Mbps, 90pc oc) WLAN B50 | 296 %
10884 | AAD | IEEE BOZ 11am WIFI 5 GHz (OF DM, 8 Mbips, 00pa oe) WLAN B.60 | 296 %
10565 | aAD | IEEE BOZ {1am WiF| 5 GHz (OFDM. 12 Mbgs, 90pc d¢) WLAN 870 | 296 %
10565 | AAD | IEEE 802 118 WIFI 5 GHz (OFDM, 18 Mbgs, 90pc dc) WLAN 849 | +96%
10587 | aaa | IEEE B02 11an WIFI 5 GHz (OFDM. 24 Mbgs, S0pe dc) WLAN 836 | 296%
10588 | AAA | JEEE BOZ 11N WIFI 5 GHz (OF DM, 36 Mbps, S0pc dc) WLAN 876 | £96%
10588 | ama | IEEE B0Z.11a/ WiFi 5 GHz (OFDM, 48 Mbyps, B0po 6c) WLAN 835 | $96%
10590 | AAA | IEEE 802 118/ WiFl 5 GHz (OFDM, 54 Mbpe, 80pe dc) WLAN 867 | +96%
10597 | AmA | IEEE BOZ.11n (HT Mixed, 20MHz, MCS0, 80pc de) WLAN 863 | £+06%
10882 | AAA | IEEE 802 11n (HT Moad, 20MHz, MCS1, 80pc dc) WLAN 878 | +06%
10583 | aaa | IEEE BOZ.11n (HT Mixad, 20MHz, MGS2, B0pc dc) WLAN 864 | £96%

10594 | AAA | TEEE B02.11n (HT Mixad, 20MHz. MCS3, B0pc oc) WLAN 874 | +90%

10585 | AAA | IEEE B02.11n (HT Mixad, 20MHz, MCSA4, B0po 90) “WLAN 874 | +96%

10586 | aAA | JEEE B02.11n (T Mined, 206Hz, MCS5, S0pc ac) WLAN a71 | £96%

10597 | AAA | IEEE BOZ.11n (HT Moved, 20MHz, MCSG, 80pc dc) WLAR 872 | +96%

10598 | AAA | IEEE 802.11n (HT Mied, 20MHz, MCS7, S0pe dc) WUAN 850 | +9.6% |
10500 | AAA | IEEE BOZ.110 (HT Mixed, 400HE, MCSD, S0pc dc) WUAN 878 | +96%
10600 | AAA | IEEE B02.11n (HT Mixed, 40MHz, MCS1, 80pc ) WLAN 88E | +06%
10601 | AAA | IEEE B02.11n (HT Mixed, 40MHZ, MCS2, B0pc 6c) WLAN BB2 | +086%
10002 | AAA | FEEE 802.11n (HT Mixed, 40MHz. MCS3, 80pe 6c) WLAN 894 | +96%
10603 | AAA | TEEE 802,110 (HT Mixed, 40MHZ MCS4, O0pe 6z) WLAN 803 | 296%
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10604 | ana | IEEE 802 11n (HT Mixec. 40MHz, MCSS, 90pc dc) WLAN 876 | £96%
10605 | aaA | IEEE 802 11n {(HT Mixed, 40MHz, MCS8, S0pc do) WLAN 897 | £96% |
10606 | AAC | IEEE 802 11n (HT Mixed, 40MHz, MCS7, 90pc de) WLAN 862 | £96% |
10607 | aaC | IEEE 8021180 Wi (20MHz, MCS0, 80pc dc) WLAN 864 | £96%
10608 | aaC | IEEE 802 11ac WiFi (20MHz, MCS1, 80pe dc) WLAN 877 | +96%
10609 | aaC | IEEE 802 11ac WiFi (20MHzZ, MCS2, 80pc dc) WLAN 857 | £96%
10610 | aaC | IEEE B02 11ac WiFi (20MHzZ, MCS3, 80pc dc) WLAN 878 | +96%
10611 | aac | IEEE 802 11ac Wik (20MHz, MCS4, 80pc dc) WLAN 870 | +86% |
10642 | aaC | IEEE 802 11ac WiFl (20MHz, MCSS5, 80pc dc) WLAN 877 | +36%
10613 | aaC | IEEE 802 11ac WiF (20MHz, MCS8, 80pc dc) WLAN 894 | £96%
10614 | AAC | IEEE 802 11ac WiFi (20MHz, MCS7, 80pc dc) WLAN 853 | +96%
10615 | aaC | IEEE 802 11ac Wi {200Hz, MCS8, B0pc do) WLAN 882 | +96%
10676 | AaC | IEEE 802 11ac WiFi (40MHZ, MGCS0, 80pe dc) WLAN 882 | +96%
10617 | aac | |EEE B0Z 1180 Wi (40MHz, MCST, 80pc dc) WLAN 881 | +96%

10678 | AAC | IEEE B02.11ac WiFi (40MHz, MCSZ, B0pc dc) WLAN 858 | £96% |

10619 | aac | IEEE BOZ 1100 WiF1 (A0MHz, MCS3, 80pc dc) WLAN 886 | t96%
10620 | aaC | VEEE 802 1180 WiFi (40MHZ, MCS4, 80pc dc) WLAN 887 | +96%
10621 | aAC | JEEE BOZ 1180 Wi (40MH2, MCS5, S0pc dc) WLAN 877 | +96%

10622 | AAC | IEEE BOZ.11ac WiFi (40MHZ, MCSB, B0pe oc) WLAN 868 | +06%
10623 | aaC | IEEE B0Z.1 1ac VF: (40MHz, MCS7, B0pc ac) WLAN 882 | +96%

10624 | AAC | IEEE B0Z.11ac WIFi (A0MHZ, MCSB. B0pe do WLAN 808 | £96%

10625 | pAC | IEEE BOZ.1 180 VAIFI {40MHZ, MCS8, B0pe ) WLAN 896 | +06%

10628 | AAC | TEEE BOZ. 1160 VWiF3 (0MHZ, MCS0, B0pe dc) WLAN 883 | t96%

10627 | aAC | IEEE B02.118c VVIFI {(30MHZ, MCS1, B0pe o) WLAN 888 | +06%
10628 | AAC | IEEE BOZ 110 WiFi (B0MHE, MCS2. BOpe o) WLAN 871 | t906%

10628 | aac | EEE BOZ.110c WIFI {B0MHZ, MCS3, B0pc 6c) WLAN 885 | +96%

10630 | AAC | VEEE BOZ. 1120 WIFi (30MHZ, MCS4, B0pe o] WLAN 872 | +056%
10631 | aac | IEEE BOZ 1100 WiF: (80MHZ, MGS5. 80pc dc) WLAN 881 | +06%
10632 | AaC | IEEE B0Z 1180 WIF: (B0MHZ, MCSB, S0pc do) WLAN 874 | t06%
10633 | aAC | IEEE 8021100 WIFi (S0MHZ, MCST, B0pc 6¢) WUAN 883 | +06%

10634 | aAC | JEEE B0Z.11ac WIFi (30MHZ, MCSB, Bope ) WLAN 580 | +06%

10635 | AAC | IEEE BOZ.11ac WiFi (80MHzZ, MCS8, B0pe dc) WUAN 881 | +06%
10636 | AAC | IEEE BO2.11ac WiFi {160MHz, MCS0, 90pcC 0) WLAN 883 | +96% |
10637 | AAG | IEEE BOZ.118c WiFi (160MIz, MGS1, S0pc do) WLAN 879 | +906% |
10638 | AAG | IEEE BO2.110c WiFi {160MHz, MGSZ, 90pC 06) WLAN 868 | +906% |
10639 | AAG | IEEE B02.115c WiFi {160MHz, MCS3, 90pc dc) WLAN 885 | +6.6%
10640 | pAC | IEEE B02.110c WIFi {160MHz, MCSA, 90pc dC) WLAN 808 | +806%
10641 | AAG | IEEE B02.11ac Wik (160MHz, MCSS, 90pc d0) WUAN 906 | +96%
10642 | AAC | FEEE 802.110c WIFi [160MHz, MCS6, 90pC 90) WLAN 906 | +95%
10643 | "Aac | IEEE 802.115¢ Wik (160MHz, MCS7, 90pc do) WLAN 889 | +96%
10048 | AAC | FEEE 802.118c WiFi [1B0MHz, MCS8, 90pc 90) WLAN 905 | £88%
10645 | AAC | IEEE 802.118¢ Wik (160MHz, MCS9, 90pc dc) WLAN 911 | £96%
10646 | AAC | LTE-TDD (SC-FOMA, 1 RB, 5 MHz, QPSK, UL S00=2,7) LTE-T0D 1196 | £96%
10647 | AAC | LTE-TDD (SC-FOMA, 1 BB, 20 MHz, GOSK, UL Sub=2.7] LTE-T00 1196 | £96%
10648 | aAC | CDMAZ00D (1% Advanced) COMAZ000 345 | t96%
10652 | AAC | LTE-TDD (OFOMA. 5 MHz E-TM 3.1, Clipping 44%) LTE-TOO 691 | +06%
10852 | AAC | LTE-TDD (OFDMA. 10 MHz E-TM 3.1, Clipping 24%) LTE-T00 742 | £96%
10654 | AAC | LTE-TDD (OFDMA, 15 MHE, E-TM 3.1, Cipping 24%) LTE-T00 606 | 06 %

10655 | AAC | LTE-TDD (OFDMA. 20 MHz, E-TM 3.1, Clpping 24%) (TE-T0D 721 | £96%

10856 | AAC | Pulse Wavalorm {200Hz, 10%) Tost 1000 | +96%

10650 | AAC | Pulse Wavelorm (200Hz, 20%) Toat 659 | +96%

10660 | AAC | Pulse Wawvaform (200Hz, 40%) Test 388 | +36%
10867 | aAC | Pulse Wavelomn (200Hz, 60%] Tast 222 | +96%
10662 | AAC | Pulse Wavelorm (200Hz, 80%) Tast 087 | +96%
10670 MC | Biuetooth Low Energy Bluetooth 219 | £96%
10671 | AAD | IEEE BO2.118% (200, MCS0, 90pc oc) WLAN 908 | +86%
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10672 | AAD | IEEE B02,11ax (20MHz, MCST, 50pc dc) WLAN 857 | +06%
10673 | AAD | IEEE B0Z.11ax (20MHz, MGS2, S0p¢ 90) WLAN 678 | +96%
10674 | AAD | IEEE 80211ax (20MHz, MCS3, S0pc dc) WLAN 874 | £96%
10675 | AAD | IEEE B02.11ax (20MHz, MCS4, 50pc do) WLAN 890 | z96%
10676 | AAD | IEEE 5021 1ax (20MHz, MGSS, 50p¢ d4¢) WLAN B77 | £96%
10677 | AAD | JEEE B02.11ax (20MHz, MCS6, 90p¢ d¢) WLAN 673 | £96%
10678 | pAD | IEEE 802.11ax (20Mz, MCS?, 900¢ 6¢) WLAN 878 | t06%
10678 | pAD | IEEE 502,118 (20M¥iz, MCS8, 909¢ 6¢) WLAN 668 | £96%
10680 | aaD | IEEE B02. 11X [20MMz, MCSS, 90p¢ dt) WLAN 880 | +96%
10661 | aAG | IEEE BO2.11ax (20MHz. MCS10, B0p0 66 WLAN 862 | £96%
10862 | AAF | IEEE B2 118 (20MHz. MCS11, 90pc 62) WLAN 883 | +96%
10683 | AAA | IEEE 802 11ax (20MHz. MCS0, 98pc d5) WLAN 842 | +96% |
| 10884 | aAC | IEEE B02 116x [20MHz. MCS1, 9900 02) WLAN 826 | +96%
10865 | paC | IEEE 802 11ax (20MHz. IACS2, 96pc OC) WLAN 833 | +9.6%
10885 | aAC | IEEE B2 718x (20MHz. MCS3, 9990 40) WLAN 828 | +86%
10667 | AAE | IEEE B0Z 11ax (20MHz, IACSA, 99pc d5) WLAN 845 | +96% |
10088 | pAE | IEEE B2 118x (2DMHz, MCS6, 99pC 00) WLAN 829 | +96%
10883 | AAD | IEEE B0Z.71ax (20MHz. MCSE, 99pc 02) WLAN 855 | +86%
10880 | AAE | JEEE BGZ 118x (20MHz. 1ACST, 99pc 40) WLAN 829 | +06%
| 10681 | aAB | IEEE 802 11ax (20MHz. FACSB, 99pc 00) WLAN 825 | +96%
10892 AAA |EEE £02 118x (20MHz. MCSSH, 99pc dc) WLAN 829 +0.6%
10863 | aAn | IEEE B02 11ax (20MHz. MACS10, 9950 46 WLAN 825 | +06%
10004 AAA |EEE BOZ 1 1ax (20Miz, MCS1Y, $9pc gc) WLAN 8.57 +96%
10685 | aAA | IEEE B0Z 11ax (40MHz, 1ACS0, 90pc 05) WLAN 878 | 86%
10886 | aAA | JEEE 802 116x (4DMHz, MCST, G0p o2) WLAN 881 | 206%
10657 | aan | JEEE B0Z 118X (40M¥E, TACS2, B0pc 05) WLAN 861 | +96%
10668 | aaA | IEEE B2 114x (4DM¥z, MCS3, G0pc o¢) WLAN 889 | z06%
| 10688 | aAA | IEEE BOZ 11ax (40M¥z. MCSH, B0pc o5) WLAN 882 | +96%
10700 | AAA | IEEE B0Z 118 (40Mtiz, MCSS, B0p0 00) WLAN 873 | x96%
10701 | ApA | IEEE BQZ 118x (40MHz, MCSE, 80ps 0¢) WLAN 886 | $96%
10702 | AAA | IEEE 802 11ax (40MMZ, 1ACST, B0ps 53) WLAN 870 | +96%
10703 | AAA | IEEE B02. 11ax (40MHzZ, WCSE, 90pe 62) WLAN 882 | £96%
10704 | AAA | IEEE BO2.11ax (40MHz, WCSD. 90pa 6o WLAN B56 | 296 % |
10705 | ApA | IEEE B02.11ax (4UMHzZ, MGS10, 80pc do) WLAN 869 | 296 %
10706 AAC IEEE 802.11ax (40MHz, MCS11, 80pc¢ dc) WLAN 6.66 296 %
10707 | AAc | IEEE 802, 11ax (40MHz2, MCS0, 88pc 62) WLAN B32 | £96%
10708 | AAC | IEEE 802 11ax (40MHz, MCS1, S9pc do) WLAN 855 | 96 % |
10708 | aac | IEEE 802.11ax (40MHz, MCSZ, 88pc oc) WLAN B33 | £96%
10790 | AAC | IEEE 802.11ax (40MHz, MCS3, S8pc 60) WLAN 829 | :96%
10711 | Aac | IEEE B02.11ax (40MHz, MCS4, S9pc 66) WLAN 830 | 296 % |
10792 | AAC | IEEE B0Z.11ax (40MHz, MCS5, 98pc to) WLAN 867 | £06%
10713 | AnC | IEEE BOZ 1 1ax (40MHz, MCS6, 99pc 00) WLAN 833 | :968%
10744 | AAC | IEEE 802.17ax (40MHz, MCST, 99pc dc) WLAN 826 | =96%
107154 AAC |EEE 802.11ax (40MHz, MCS8, 989pc dc) WLAN 845 206 %
10716 ANC |EEE 802.11ax (400MHz, MCS9, 99pc oc) WLAN 8.30 £96%
10717 AAC | |EEE 802.11ax (40MMz, MCS10, 99pc dc) WLAN 848 98 %
10718 | AAC | IEEE 802.11ax (400MHz, MCST1, 89pc dc) WLAN B24 | £96%
0718 | AAC | IEEE 802.11ax (BOMHz, MGS0, S0pc 90) WLAN 881 | =96 %
10720 | AAC | IEEE 802.11ax (BOMHE, MCST, S0pc dc) WLAN 887 | 296 %
10721 | AAC | IEEE 802.11ax (BOMHz, MCS2, S0pc do) WLAN 876 | £96%
10722 | AAC | IEEE 802.11ax (BOMHz, MCS3, 80pc dc) WLAN B55 | £96%
10723 | AAC | IEEE 802 11ax (BOMHZ, MCSS, S0pc dc) WLAN B70 | 96%
10724 | AAC | EEE 802.1%ax (BOMHz, MCSS, S0pc dc) WLAN B90 | £96%
10725 | aac | IEEE 802.11ax (BOMHHZ, MCS8, S0pc dc) WLAN B74 | £96%
10726 | AAC | IEEE B02.11ax (BOMHE, MCS7, S0pc dr) WLAN 872 | £96%
10727 | aAG | IEEE B02,11ax (80MHz, MGCS, 800¢ d6) WLAN 866 | t958%
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(10728 | AAC | IEEE 802.11ax (B0MHz, MCSS, 805c 4c) WLAN 865 | 296 %
10726 | AAC | IEEE 802.11ax (BOMHz, MCS10, 90pe dc) WLAN B64 | 296%
10730 | AAC | IEEE B02.17ax (80MHz, MCS11, 80pe ¢ WLAN B67 | 206 %
10737 [ AAC | IEEE 802.11ax (BOMHz, MCS0, 99pc dc) WLAN 542 | 2096 %
10732 | AAC | IEEE 802.11ax (BOMHz, MCS1, 8pc dc) WLAN A6 | 296 %
10733 | Aac | TEEE 802.11ax (B0MHz, MCS2, 98pc do) WLAN B40 | 296%
10734 | AAC | IEEE B02.17ax (BOMHz, MCS3, 89pc dc) WLAN B25 | 296% |
10735 | AAG | IEEE 802.11ax (BOMHz, MCS4, 89pc de) WLAN 833 | 296%
10738 | AAC | VEEE B02.11ax (B0MHz, MGCSS, 89pc do) WLAN 827 | 296%
10737 | AAC | VEEE 802.118x (BOMHz, MCS6, 98p¢ dt) WLAN B30 | t06%
10738 | AAC | IEEE B02.11ax (S0MHz, MCS7, 99pc dt) WLAN 842 | £96%
10738 | AAC | JEEE BOZ.11ax (80MHz. MCS8, 98pc d) WLAN 829 | £96%
10740 | aAC | IEEE BOZ11ax (80MHz, MCSS, 880c dc) WLAN 848 | +06%
10741 | apC | IEEE B02.11ax (80MHz. MCS10, 88pe o) WLAN 840 | £06%
10742 | AAC | IEEE BOZ T 1ax (G0MHZ, MCS11, B3pc do) WLAN 843 | +06%
10743 | aAG | IEEE 802 11ax {160MHz, MCS0, 80pc do WLAN 894 | :06%
10744 | AAC | IEEE 802.11ax (160MHz, MCS1, 80pe do) WLAN 916 | +0.6%
10745 | pac | IEEE BOZ 11ax (160MHz, MCS2, S0pc do) WLAN 893 | +66%
10746 | AAC | IEEE 802 11ax (160MHz, MCS3, S0pe de) WLAN 911 | +96%
10747 | apc | IEEE BOZ 11ax (160MHz, MCS4, 80pc oe) WLAN 904 | +96%
10748 | AAG | IEEE 802.11ax (160MHZ, MCS5, 80pe do) WLAN 8683 | £96%
10749 | apG | IEEE BOZ 11ax (160MHZ, MCSH, B0pa do) WLAN 880 | £96%
10760 | AAC | IEEE B02.11ax (160MHZ, MCS7, S0pe ) WLAN 879 | £9.6%
10751 | AAG | TEEE BOZ.11ax (160MHz, MCS6, B0pe 66 WLAN 8682 | +96%
(10752 | AAC | IEEE BO2.11ax (160MHZ, MCS9, B0ps 62) WLAN 881 | +86%
10753 | paG | VEEE B02.11ax (160MHz, MC510, 90pc dc) WLAN 900 | +9.6% |
10784 | AAC | IEEE BOZ.11ax (160MHz, MCS11, 900¢ dc) WLAN 804 | +06%
10785 | AAG | VEEE B02.11ax (160MHz, MCS0, S9pc 03) WLAN 864 | +96%
10756 | AAC | \EEE B02.11ax (160MHZ, MCS1, B9pe 6o} WLAN 877 | t96%
10757 | AAG | VEEE B0Z.11ax (160MHz, MCS2, 99pe oo} WLAN 877 | +96%
107 AAC | IEEE BO2.11ax (160MHzZ, MCS3, Bpe 6] WLAN 869 | £06%
0769 | AAG | EEE B0Z.1Tax [160MHz, MCSA, 9pc 0a) WLAN 858 | £96%
10760 | AAC | IEEE B02.110x (160MHz, MCS5, Stpe 06) WUAN 849 | +06%
10761 | AAGC | VEEE B0Z.11ax (160MHz, MGS6, S0pc 00) WLAN 858 | +96%
10762 | AAGC | JEEE BO2.11ax (160MHz, MGST, B0ps 00) WLAN 849 | £06%
10763 | aAC | IEEE BOZ.11ax (160MHz, MGS8, Bape 00) WLAN 853 | +96%
10764 | AAD | IEEE BOZ.11ax (160MHz, MCSS, S0p0 00) WLAN 854 | +96%
10765 | aac | IEEE 802.11ax (160MHz, MCS10, 99pc dc) WLAN 854 | +96%
10766 | AAC | IEEE BOZ.11ax (160MHz, MCS 11, 99pc do) WLAN 851 | +96%
10767 | AAC | 50 NR (CP-OFDAM, 1 R8, 5 MHz, QPSK, 15 kiz) 5G NR FR1 100 799 | +96%
10768 | AAC | 5O NR (CP-OFDM. 1 RB, 10 MHz, QFSK, 15 KHz) SGNRFRITDD | 801 | +96%
10769 | AAG | 50 NR (CP-OFDM, 1 RB, 15 MHz, QPSK, 15 kHz) 5G NR FRT 100 801 | t96%
10770 | AAC | 50 NR (CP-OFDM. 1 RB, 20 MHz, GPSK, 15 kHz) SGNRFRITDO | 802 | £96%
10771 | AAC | 5G NR (CP-OFDM, 1 RB, 25 MHz, QPSK, 15 kHz) 5G NR FR1 700 802 | +86%
10772 | ANC | 50 NR (CP-OFDM, 1 RB, 30 MHz, QPSK, 15 kHz) 5G NR FR1 TDO 823 | *96%
0773 | AAC | 50 NR (GP-OFDM, 1 RB, 40 MHz, QPSK, 15 kHz) SGNRFRITOO | 803 | +86%
10774 | AAC | 5G NR (CP-OFDM, 1 RB, 50 MHz, QPSK, 15 kHz) 5G NR FR1 700 802 | £96%
10775 | AAC | 50 NR (GP-OF DM, 50% RB, 5 MHz, QPSK, 15 kHz) SGNRFRITDD | 831 | +96%
10776 | AAC | 50 NR (CP-OFDM, 50% B, 10 MHZ, OPSK, 16 kH7) 5G NR FRT TDO 830 | *06%
"T0777 | AAC | 5 NR (CP-OFDM, §0% R, 15 MHZ, OPSK, 15 kHz) SGNRFRITOD | 830 | £96%
10778 | AAC | 5G NR (CP-OFDM, 50% 8, 20 MHz, OPSK, 15 kHz) SGNRFRSTOD | 834 | £06%
10779 | aAC | 55 NR (CP-OFDM, 50% RB, 25 MHz, OPSK, 15 kHiz) 5GNRFRITDO | 842 | t06%
10780 | AAC | 50 NR (CP-OFDM, 50% R8, 30 MHz, OPSK, 16 kHz) 5G NR FRY TDO 830 | £96%
10787 | aAC | 5G NR (CP-OFDM, 50% RS, 40 MHz, QPSK, 15 kHz) SGNRFRITDOD | 838 | +96%
10782 | AAC | BG NR (CP-OFDM, 50% RS, 50 MHz, QPSK, 15 kHz) SGNRFRITOD | 843 | +96%
10783 | AAG | 5G NR (GP-OFDM, 100% RB. 5 MHz, OPSK, 15 hHZ) 5G NR FR1 100 831 | +96%
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10784 [ AAC | SGNR (CP-OFDM, 100% RB, 10 MHz, GPSK, 15 kHz) 5G NR FR1 10D 820 [ =98%
10785 | AAC | 56 NR (CP-OFDM, 100% RB, 15 MHZ, GPSK, 15 kHz) SGNRFRITDD | G40 | <06 %
10780 | AAC | SG NR (CP-OFDM, 100% RB, 20 MHz, GPSK, 16 iz SGNRFR1TDD | 635 | =98 %
V0T8T | AAC | 50 NR (CP-OFDM, 100% RB, 25 MHz, GPSK, 15 kiz) SGNRFRITDD | 844 | 2096%
0788 [ AAC | 5G NR (CP-OFDM, 100% RB, 30 Mz, GPSK, 15 kHz) SGNRFR1TDD | 639 | 96 %
10788 | AAC | 56 NR (CP-OFDM, 100% RB, 40 WMHz, GPSK, 15 kiiz) 5G NR FR1 10D 837 | 96 %
0790 | AAC | 5G NR (CB-OFDM, 100% RB, 50 Mitz, GPSK, 151z} SGNRFRITDD | 630 | =96 % |
10791 | AAC | 56 NR (CP-OFDM, 1 RB, 5 WMHz, GPSK, 30 kM) 5G NR FR1 TOD TB3 | 206%
0782 | AAC | 56 NR (CO-OFDM, 1 RE. 10 MHZ, GPSK._ 30 WHz) SGNRFRITOD | 782 | =06 %
0793 | AAG N (CP-DFDM, 1 RB, 15 MHz, QPSK, 40 kHz) 5G NR FR1 TDD 705 | +96%
(10794 | AAC | 56 NR (CP-OFDM, 1 RB. 20 MHz, GPSK. 30 kiz) SGNRFRITOD | 7.62 | =96 %
10796 | AAC | 50 NR {CPAOFDW, 1 RB, 25 MHE, GPSK, 30 kHz) 5G NR FR1 TDD 784 | 206 %
10796 [ Aac | 5G NR [CP-OFDM, 1 RB, 30 MHz, QPSK, 30 kHz) SGNRFRITOD | 782 | =96%
10797 | AAC | 56 NR (CP-OFDM, 1 RB, 40 MHz, QPSK, 30 kHz) SGNRFRITDD | 801 | £96%
10798 [ AAC | 5G NR (CP-OFDW, 1 RB, 50 MHz, QPSK, 30 kHz) SGNRFRITOD | 7.680 | =06 %
10798 | aAC | 50 NR (CP-OFDM, 1 RB, 60 MHz, QPSK, 30 kHz) SGNRFRITDD | 703 | £06%
10801 | paC | 5G NR (CP-OFDM. 1 RB, 80 MHz, QPSK, 30 kHz) SGNRFRITDD | 789 | £06%
10802 | AAC | 5G NR (CP-OFDAM. 1 RB, 60 MHz, QPSK, 30 kHz) 5G NR FR1 TDO 787 | £t96%
10803 | AAE | 5G NR (CP-OFDM. 1 RB, 100 MHZ QPSK, 3 kHz) S5GNRFRITDO | 783 | £06%
10805 | aap | 5G NR (CP-OFDA. 50% B, 10 MHz, QPSK, 30 kHz) SGNRFRITDD | 834 | +96%
10806 | pAD | 5G NR (CP-OFDM. 50% RS, 15 MHZ GPSK, 30 kHz) SGNRFRITDO | 837 | +96%
10809 | AAp | 5G NR (CP-OFDM, 50% RS, 30 MHz, QPSK, 30 kHz7) SGNRFRITOD | 834 | +96%
10810 [ AAD | 5G NR (CP-OFDM. 50% RS, 40 Mz, QPSK, 30 kHz) SGNRFRITOD | 834 | +96%
10812 | AAD | 5G NR (CP-OFDM, 0% RB, 60 MHz, GPSK, 30 kH7) SGNRFRITDD | 835 | +96%
10817 | aaD | 5G NR (CP-OFDM. 100% RB. 5 Mz, GPSK, 30 kHz) 5G NR FRT TDO 835 | +90% |
10818 [ pAD | 50 MR (CP-OFDM. 100% RB, 10 MHz. GPSK. 30 kHz) SGNRFRITDD | 834 | +t86%
10819 AAD | 5G NR (CP-OFDM. 100% RB. 15 MHz, QPSK. 30 kMz) 5G NR FR1 TDO 833 +06%
10820 | aAD | 5G NR (CP-OFDM, 100% RB, 20 MHz. QPSK. 30 kiz) SGNRFRITDO | 830 | +86%
10821 | AAC | 5G NR (CP-OFDM. 100% RB, 25 MHz, QPSK. 30 kHz) SGNRFRITDO | 841 | +96%
10822 | AAD | 5G NR (CP-OFDM, 100% RB, 30 MHz. QPSK. 30 kiz) SGNRFRITDO | 841 | t86%
0823 | AAC NR (CP-OFDM. 100% RE, 40 MHz, GPSK. 30 kiz) SGNRFRITDO | 836 | £0.6%
10824 [ pAp | 56 NR (CP-OFDM. 100% RB, 50 MHz, GPSK, 30 kHiz) 5GNRFRITOO | 839 | +96%
10825 | aap | 5G NR (CP-OFDM. 100% RE, 60 MHz, OPSK, 30 kHz) SGNRFRITOO | 841 | £9.6%
10827 | pAD | 50 NR (CP-OFDM. 100% RB, B0 MHz. QPSK, 30 kHz) S5GNRFRITOD | 842 | $96%
10028 | AaE | 5G NR (CP-OFDM. 100% RB. 50 MHz, GPSK. 30 KkHz) 5G NR FR1 T0O 843 | 206%
10823 | pAD | 56 NR (CP-OFDM. 100% RB, 100 MHZ, GPSK, 30 kHz) 5GNRFRI TOO | 840 | +0.6%
10830 | aAD | 50 NR (CP-OFDM. 1 R8, 10 MHz, OPSK, 60 hHz) S5GNRFRITOO | 763 | +96%
10831 AAD | 5G NR (CP-OFDM, 1 RE, 15 MKz, QPSK, 60 kHz) 5G NR FR1 TOO 773 +96%
10832 | pAAD | 5G NR (CP-OFDAM, 1 RE, 20 MHz, QPSK, 60 kHz) SGNRFRITOO | 7.74 | +96 %
10833 | AAD | 5G NR (GP-OFDM, 1 1B, 25 Mz, QPEX, 60 kH7) 5G NR FR1 10D 770 | +96% |
10854 | pAD | G NR (OP-OFDAM, 1 RS, 30 MHz, QPSK, 60 kHz) 5G NR FR1 TDD 775 | +86 %
(10835 | AAD | 5G NR (CP-OFDM, 1 1B, 40 Mz, GPSK, 60 kHz) 5G NR FR1 10D 770 | +96% |
10835 | pAE | 50 NR (CP-OFDAM, 1 R8, 50 MHz, QPSK, 00 kHz) SGNAFRITDD | 766 | +96%
(10837 | AAD | 5G NR (CP-OFDM, 1 RB, 60 MMz, QPSK, 60 xHz) '5G NR FR1 10D 768 | +86%
10833 | aAD | 5G NR (CP-OFDAM, 1 R8, 80 Miz, QPSK, 60 kHz) 5G NFLFR1 100 770 | +96%
(10840 | AAD | 5G NR (CP-OFDM, 1 RB, 50 MHz, QPSK, 60 kHz) 5G NH FR1 700 767 | t96%
10841 | aap | 5G NR (CP-OFDM, 1 RB, 100 MHz, QPSK, 80 KHz) 56 NR FRT 10D 771 | +96%
10843 | AAD | 56 NR (CP-OFDAM, 50% AB, 15 MRz, OPSK, B0 Kz SGNAFRITOD | BA9 | +86%
10844 AAD | 5G NR (CP-OFDM, 50% RS, 20 MHz. OPSK, 60 kHz) 5G NA FRRT TOD 834 | 296%
10845 | AAD | 50 NR (CP-OFDM, 50% RS, 30 MHz. QPSK, 60 kiiz) 5G NA FR1 TOD 841 | 296%
10854 | aap | 5G NR (CP-OFDM, 100% RB, 10 MHz, QPSK, 60 KHz) 5G NA FR1 10D 834 | +96% |
10055 | AAD | 50 NR (CP-OFDM, 1007 RB, 15 MHz, QPSK, 60 kHZ) SGNRFRITOD | 836 | t96%
10855 | apD | 5G NR (CP-OFDM, 100% RB, 20 MHz, QPSK, 60 kHz) SGNRFRITOD | 837 | +96%
10857 | aap | 5G NR (CP-OFDM, 100% RE, 25 MHz, QPSK, 80 kHz) 5G NR FR1 TDO 835 | 286%
10858 [ aap | 56 NR (CP-OFDM, 100% RB, 30 MHz, QPSK, 60 KHz) SGNAFRITOD | 836 | +96%
10859 | AAD | 50 NR (CP-OFDM, 100% RB, 30 MHz, QPSK, 60 kHZ) 5G NR FR1 100 834 | +06% |
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10860 | aap | 5G NR [CP-GFDM, 100% RB, 50 MHz, QPSK, 60 kHz) SGNRFRITOO | 841 | £96%
10861 | aap | G NR (CP-OFOM, 100% RB, 60 MHz, QPSK, 60 KFz) SGNRFRITOO | 840 | t06%
16863 | aap | 5G NR [CP-GFOM, 100% RB, 80 MHz, QPSK, 60 kHz) SGNRFRITOO | 841 | £00%
10864 | aaE | 5G NR (CP-OFOM, 100% RB, 50 MHz, QPSK, 80 kiHz) 5G NR FRY T0D 837 | +06%
10865 | AAD | 5G NR (CP-OFDM, 100% RB, 100 MHz, GPSK, 60 kHz) SGNRFRITOO | 841 | +06%

10868 | aaD | BG NR (DFT-s-OFDM, 1 RB, 100 WMHz, OPSK, 30 KHz) 5G NR FRY T00 568 | £96%
10863 | AAD | 5G NR (DFT-5-OFOM, 100% RB, 100 MHz, GPSK, 30 kHz) SGNRFRITOD | 589 | +96%
10869 | aap | 5G NR (DFT-5-OF DM, 1 RB. 100 Mz, GPSK, 120 kHZ) SGNRFR2TDD | 575 | £96%
10870 | aaD | 56 NR (DFT-5-OF DM, 100% RE, 100 MHz, GPSK, 120 KRz SGNRFR2TOD | 5086 | 96 % |
10871 | AaD | 5G NR (DFT-5-OF DM, 1 RB. 100 MHz, 160AM, 120 kHZ) %G NR FRz T00 575 | +96
10872 | aaD | 56 NR (DFT-5-OFDM, 100% RB, 100 MHz, 160AM, 120 kiiz] SGNRFR2TO0 | 652 | +96%
10873 | AAD | 5 NR (DFT-5-OFDM, 1 RB, 100 Mz, GA0AM, 120 kHz) | SGNRFR2T00 | 661 | £56%
10874 | AAD | 5G NR (DFT-5-OFDM, 100% RS, 100 MHz, B4QAM, 120 kitz) SGNRFRZTOD | 665 | +96% |

10875 | pAD | 50 NR (CP-OFOM, 1 RB, 100 MHz, GPSK. 120 kHz) 5G NR FR2 TDD 778 | +96%

| 10876 | aAD | 4 NR (GP-OF DM, 100% RB, 100 Wiz, GPSK, 120 kHE) 5G NR FrR2 TOD 839 | $96%
10877 | AAD | 5G NR (CP-OFOM, 1 R, 100 MHz, 16GAM, 120 KHZ) G NR FRZ TOD 705 | +96%

| 10878 | AAD | 50 NR (CP-OFDM, 100% RB, 100 MHz. 160AM, 120 kHz) | SGNRFRETOD | 841 | T96%
10879 | AAD | 5G NR (CP-CFDM, 1 RS, 100 MHz, 64QAM, 120 kHz) 5G NR FRZ 10O 812 | t96%
10880 | AAD | 5G NR (CP-OFDM, 100% RB, 100 MHz. G4GAM, 120 KHz) SGNRFRZTO0 | 838 | 96 %
10881 | AAD | 5G NR (DFT=-OFDM, 1 RB. 50 MHz, QPSK, 120 kHz) SGNRFR2TDD | 575 | £96%
10882 | AAD 3 NR (DFT-=-OFDM, 100% RB, 50 MHz, QPSK. 120 kHz) 4G NR FR2 TDD 596 | t96%
10863 | AAD | 5G NR (DFT-5-OFDM, 1 RB. 50 MHz, 16QAM, 120 Kiiz) %G NR FRZ TDD 657 | +96%
108B2 | AAD | 5G NR (DF T-s-OFDM, 100% R, 50 MHz, 160AM. 120 hHz) 5G NR FR2 100 653 | t96%
10885 | AAD | 5G NR (DFT-5-OFDM, 1 RB. 50 MHz, 64GAM, 120 Kz 5G NR FR2 10D 661 | £+96%
10888 | AAD | 50 NR (DF 1-5-OFDM, 100% RB, 50 MHZ G3QAM, 120 RHE) 5G NA FR2 10D 865 | +96%
10867 | aAAD | 50 NR (CP-OFOM, 1 RB, 50 Mz, QPSK, 120 KHz) 5G NR FRZ 100 778 | +96%
1088 | aAD | 50 NR (CP-OFDM, 100% RB, 50 MHz, GPSK. 120 kHz) SGNRFR2TDO | 835 | £06% |
10883 | AAD | 50 NR (CP-OFDM, 1 RB, 50 MHz, 16QAM, 120 kiHz) 5G NR FR2 T0O 802 | +96%
10800 | AAD | 50 NR (CP-OFDM, 100% RB. 50 MHz. 16QAM. 120 kHz) SGNRFRZTOO | 840 | +66%
10897 | Aap | 50 NR(CP-OFDM, 1 RB, 50 MMz, 64GAM, 120 kHz) | SGNRFRZTOD | 843 | +96%
10852 | AAD | 50 NR (CP-OFDM, 100% RB, 50 MHz, GAGAM., 120 kH2) 5G NR FR2 100 841 | +96%
10897 | AAD | 50 NR (OF T-5-OF DM, 1 RS, 5 MHz, QPSK, 30 kHz) SGNRFR1 10O 566 | +96%
10858 | AAD | 56 NR (OF T-8-OFDM, 1 BB, 10 MHz. QPSK, 30 kHz) SGNR FR1 TDD 567 | £98 %
10895 | AAD | 5 NR (OF T-5-OFOM, 1 RB, 15 MHz, QPSK, %) ki) 5G NR FR1 TDD 567 | :896%
10000 | AAD | 50 N (OF T-8-OFOM, 1 BB, 20 MHz. QPSK, 30 kHz) ~ |SGNRFR1TDD | 566 | £98%
10801 | AAD | 50 Nit (DF T-5-OFDM, 1 A8, 25 MHz, GPSK, 30 kHz) SGNRFR1TDD | 566 | =8.6%
10902 | AAD | 50 NR {OF T-6-OF DM, 1 RS, 30 Mz, GPSK, 30 kHz) SGNRFRITDD | 566 | 06%
10803 | AAD | 50 NR (DF T-5-OFDM, 1 R, 40 MHz, GPSK, 30 kHz) SGNRFR1TDD | 588 | 06 %
10804 | AAD | 5G NR (DF T-5-OFDM, 1 RB, 50 MHz OPSK, 30 kHz) 5G NR FR1 TDD 568 | =06 %
10505 | AAD | 56 NR (DF 1-5-OFOM, 1 RS, 60 MHz. GPSK, 30 kiHz) G NR FR1 TDD 568 | t96%
10806 | AAD | 56 NR (DF T-5-OF DM, 1 RS, 80 MHz. OPSK, 30 kiiz) §G NR FR1 TDD 568 | 08 %
10907 | AAD | 56 NR (DE T-5-OF OM, 50% RB, 5 MHZ, QPSK, 30 kHz) SGNRFRITOD | 578 | 0.6 %
10808 | AAD | 50 NR (OF T-5-OF DM, 50% RB, 10 MHz, OPSK, 30 kHz) SGNRFR1TDD | 583 | 96 %
10908 | AAD | 5G NR (DF 1-5-OF DM, 50% RB, 15 MHz, OPSK, 50 kHz) 5G NR FR1 10D 5896 | £96%
10810 | AAD | 5G NR (DFT-6-OF DM, 50% RB, 20 MH2. OPSK, 30 kHz) 5G NR FR1 TDD 583 | 96 %
10911 | AAD | 5G NR (DFT-5-OFOM, 50% RB, 25 MH2. OPSK, 30 kHz) 5G NR FR1 10D 593 | 296% |
10812 | AAD | 56 NR (DF T-5-OF DM, 50% RB, 30 MHz. OPSK, 30 kHZ) SGNRFR1TDD | 584 | £98 %
10813 | AAD | 5G NR (OF T-5-OFOM. 50% RB, 40 MHz. GPSK, 30 kHz) 5G NR FR1 100D 584 | £96%

710914 | Aap | 5G NR (OF T-s-OFDM, 50% AB, 50 MHz. GPSK, 30 KHZ) SGNRFR1TOD | 585 | 96 % |
90815 | AAD | 5G NR (DFT-=-OFDM, 60% A8, 60 MHz, GPSK, 30 ki) 5G NR FR1 TDD 583 | £96%
10976 | AAD | 50 NR (DFT--OF DM, S50% RS, 80 Miz, GPSK, 30 kHz) 56 NR FR1 10D 587 | =96 %
10917 | aaD | 5G NR (DFT-=-OFDM, 50% R8, 100 MHz, QPSK, 30 kHz) 5G NR FR1 7DD 6594 | :96%
10918 | AaD | 56 NR (DFT-=-OFDM, 100% RB. 5 MHz, QPSK, 30 kHz) 5G NR FR1 10D 586 | 296%
10819 | AAD | 50 NR (DFT-2-OF DM, 100% RB. 10 Mz, QPSK, 30 kHz) SGNRFR1TOD | 586 | 296 % |
10020 | AAD | 5G NR (DF T-5-OF DM, 100% RB, 15 MHz, QPSK, 30 kHz) 5G NR FH1 10D 587 | £96%
10621 | AAD | 56 NR (DFT-3-OF DM, 100% RB. 20 MHz, QPSK, 20 kHz7) SGNRFR1TOD | 584 | 296% |
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10022 | aap | 5G NR (DF T-5-OFDM, 100% RB, 25 MHz, QPSK, 30 kHz) SGNR FR1TDD 582 | =96%
10023 | AAD | 5G NR (DF T-5-OFDM, 100% KB, 30 MHz, QPSK, 30 kHz) SG NR FR1 7DD 584 | 208 % |
10024 | AAD | 5G NR (DF T-5-OFDM, 100% RB, 40 MHz, QPSK, 30 kHz) 5G NR FR1 TDD 584 | =96 %
10025 | AAD | 5G NR (DF T-s-OFDM, 100% B, 50 MHz, QPSK, 30 kHz) 5G NR FR1 TDD 595 | £96%
10926 | Aap | 5G NR (DFT-5-0FOM, 100% RB, 60 MHz, QPSK, 30 kHz) 5G NR FR1 7DD 584 | =96%
10027 | AAD | 5G NR [DFT-5-OFOM, 100% RB, 80 MHZ, QPSK, 30 kHz) | 58 NR FR1 10D 504 | =968%
10628 | AaD | 5G NR (DFT-5-OFDM, 1 A8, § MHZ, QPSK, 15 kHz) %G NR FR1 FDO 552 | =06 %
10028 | Aap | 5C NR (DFT-5-OFCM, 1 RB, 10 MHz, GPSK, 15 kHz) 5G NR FR1 FOD 552 | +96%
10930 | AAD | 5G NR (DF T--OFDM, 1 RS, 15 MHz, GPSK, 15 KHz) SGNRFRIFDD | 652 | +08%
10931 | AaD | 5G NR (DF -5-OFDM, 1 RB, 20 MHz, QPSK, 15 kHz) 5G NA FR1 FOD 551 | 296 %
108932 | AAB | 5G NR (DFT-5-OFDM, 1 R8, 25 Mz, GPSK, 15 kHz) §G NR FR1 FOD 551 | 96 %

710833 | apA | 5C NR (DFT5OFDM, 1 RB, 30 MRz, QPSK, 15 kHz) 5G NR FR1 FDD 8§51 | £96%
10934 | apA | GG NR (DFT-5.0OFDM, 1 RB, 40 MHz, QPSK, 15 kHz) 5G NR FA1 FOD 651 | $96%
10935 | AaA | 5G NR (DFT-5-OFDM, 1 RB. 50 MHz, QPSK, 15 kHz) %G NR FRI FOD 551 | +96%
10835 | aaC | 5G NR (DF T-5-OF DM, 50% RB, 5 MHZ QPSIK. 15 kHz) 5G NA FR1 FOD 590 | £96%
10837 | aaB | 56 NR (DFT-5-0FDM, 50% RB, 10 MHz, QPSK, 16 kHz) 5G NH FRI FOD 6577 | $06%
10838 | AAB | 53 NR (DFT-6-OF DM, 50% RB, 15 MHz, QPSK, 15 kHz) SGNRFRIFOD | 580 | 296 %
10838 | AAB | 50 NR (DF T-3-OF DM, 650% RB. 20 MHz, QPSK, 15 kHz) 5G NR FR1 FDD 582 | +96%
10940 | aAB | 50 NR (DFT-5-OFOM, 50% RB, 25 MHz, QPSK, 15 kHz) 5G NR FR1 FDOD 589 | £96%
10841 | AAR | 5O NR (DF T-5-OFDM, 50% RB. 30 MHz, QPSK, 16 KHz) SGNRFRIFOO | 583 | £+56%
10942 | AAR | 50 NR (DF T-5-OFDM, 50% RB, 40 MHz, QPSK, 15 KHz) 5G NR FR1 FOD 585 | +96%

710843 | AAR | 56 NR (DF T-8-0FOM, 50% RB. 50 MHz, QPSK, 15 KHZ) 5G NR FR1 FDD 585 | +96%
10844 | AAB | 50 NR (DF T-5-OFDM, 100% RB, 5 MHz, QPSK, 15 kHz) 3G NR FR1 FOD 5681 | £96%
10845 | AAR | 50 NR (DF T-8-OFOM, 100% 1B, 10 Mz, QPSK, 15 kHz) 5G NR FR1 FDD 585 | £96%
10046 | AAC | 50 NR (DFT-8-OFDM, 100% B, 15 MHz, QPSK, 16 kHz) 5G NR FR1 FOD 583 | *98 %
T84T | aam | BG NR (DF T-5-OFDM, 100% KB, 20 MHz, QPSK, 15 KHz) 5G NR FR1 FOD 587 | 206%
10548 | AAm | 5G NR (OF T-5-OF DM, 100% RB, 25 MHz2, QPSK, 15 kHz) 5G NR FR1 FDD 594 | =06 %
10848 | AAB | 5G NR (DFT-5-OFDM. 100% RB. 30 MHz, QPSK, 15 KHZ) 5G NR FR1 FDD 587 | 206%
10650 | aam | 5G NR (DF T-s-OFDM. 100% RB, 40 MHz, OPSK_ 15 kHz) 5G NR FR1 FDD 594 | 296 %
10851 | AAB | 5G NR (DF T-s-OFDM, 100% RB, 50 MHZ, GPSK. 15 Krz) 5G NR FR1 FDD 592 | $96%
10852 | aAB | 5G NR OL (GP-OFOM, TM 3.1, 5 MH2, 64-GAM, 15 kHZ) 5G NRFR1 FOD 825 | +96%
10853 | aAB | 5G NR OL (CP-OFDM, TM 3.1, 10 MHz, 64-QAM, 15 kHz) 5G NR FR1 FDD 815 | 296%
10858 | AAR | 53 NR DL (GP-OFDM, TM 3.1, 15 MHZ, 64-QAM, 15 kiiz) SGNR FR1FOO 823 | 96 %
10965 | AAB | 56 NR OL (CP-OFDM, TV 3.1, 20 MRz, 64-QAM, 15 kHz) 5G NR FR1 FOD 847 | +06%
10856 | AAR | 50 NR DL (GP-OFDM, TM 3 1. 5 MHZ. G4-QAM. 30 KHZ) SGNRFRIFDO | 814 | +96%
10957 | AAC | 656G NR DU (CP-OFDM, TM 3.1, 10 MHz, 64-QAM, 30 kHz) SG NR FR1 FDD 831 +9.6%
10958 | AAB | 56 NR DL (GP-OFDM, TM 3.1, 15 MHzZ, 64-QAM, 30 kHz) SGNRFRIFDD | 861 | £96%
10055 | AAB | 5G NR DL (CP-OFDM, TM 3.1, 20 MHz, 64-QAM, 30 kHz) G NR FR1 FOD 833 | +968%
10980 | AAm | 5G NR DL (GP-OFDM, TM 3.1, 5 MHz, 54-QAM, 15 kHz) SGNRFR1TDD | 032 | =968 %
10861 | A8 | 5G NR DL (CP-OFDM, TM 3.1, 10 MHz, 64-QAM, 15 kHz) 5G NR FR1 10D 036 | £96%
10982 | aap | 5G NR OL (CP-OFDM, TM 3.1, 15 MHz, 6-QAM, 15 kHz) 5G NR FR1 10D 040 | 296%
10063 | aaB | 5G NR DL (CP-OFDWM, TM 3.1, 20 Mz, G4-GAM, 15 kHz) 5G NR FR1 10D 955 | 296 %
10964 | AAB | 5G NR OL (CP-OFDM, TM 3.1, § MHz, 64-QAM, 30 kHz) 5G NR FR1 10D 029 | x96%
10965 | aaB | 56 NR DL (CP-OFOM, TM 3.1, 10 MHz, 64-GAM, 30 kHz) 5G NR FR1 10D 937 | +66% |
10868 | aAB | 5G NR DL (CP-OFDM, TM 3.1, 15 Mz, 64-QAM, 30 kHz) 5G NR FR1 TDD 0955 | $96%
10867 | AAB | BG NR DL (CP-OFOM, TM 3.1, 20 MHz, G3-0AM, 30 kiz) 5G NR FR1 T0D 942 | 296%
10868 | AAB | 5G NR OL (CP-OFDM, TM 3.1, 100 MHz, 64-GAM, 30 kHz) SGNRFRITDD | 048 | £0.6%
10972 | AAB_| 5G NR (CP-OFDM. 1 RB, 20 MHz, QPSK, 15 kHz) SGNRFRITDO | 1150 | +0.6%
10973 | AAB | 5G NR (DFT-5-OFDM, 1 RB, 100 MHz, QPSK, 30 kHz) 5G NR FRi TDO 906 | £96%
10074 | AAB | 5G NR (CP-OFDM, 100% RB, 100 MHz, 256-QAM, 30 kiHz) SGNRFRITDO | 1028 | +9.6%

¥ Uncertainty i datermined Using the max. from Anear resp applyng qular distribution and Is exprassed for the square of the

fisld volue.
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HaC T

Calibration Laboratory of

ey,

Schmid & Partner SN g esmbsighn
Engineering AG 2 X Servizio svizzero di taratura
Zeughausstrasse 43, 8004 Zurich, Switzerland NS S swiss Calibeation Service

AR

Accredited by the Swass Aocreditation Sarvice (SAS)
The Swiss Accroditation Service Is one of the signatories to the EA
Multilateral Agreement for the recognition of calibration cartificates

Accreditation No.. SCS 0108

Client

Ovject

Cadbration procedura(s)

Caibration date

All cafbrations have been conducted in the closet

This catbration certificate documents the traceabilty to netoral standards, which realize the physi

units of

The measurements and the uncenainfas with coafidence probabiity are given on the folowing pages and are part of the certificate.

Calibration Equipment used (METE critical for callbeation)

y facility: er

1t temperaturs (22 + 3)°C and humidity < 70%.

{Sh)

Primary Standards D# Cal Date (Cortificate No.) Schaguled Calibration

Pawer motor NRP 5N: 104778 01-Apr-20 (No. 217-03100V03101) Ape21

Pawar sansor NRP-Z91 SN: 103244 01-Apr-20 {No. 217-03100) Ape-21

Pawor sensor NRP-Z#1 SN: 103245 01-Apr-20 (No. 217-03101) Apr21

Roference 20 08 Attenuator SN: BHEIB4 (20%) 31-Mar-20 (No, 21703106) Ape-21

Typa-N mesmatch combinaton SN 310882/ 06327  31-Mar-20 (No, 217.03104) Apr-21

Roference Probe EX30V4 SN: 7349 20-Jun-20 (N, EX3-7349_Jun20) Jun-21

DAE4 SN: 801 27-Dec-18 (No. DAE4-80T_Dec19) Dec-20

Secondary Standards DW Chieck Date (in houss) Scheduled Chack

Pawer meler E44198 SN: GBINS12475 30-Oct-14 (in house check Feb-18) In house check: Oct-20

Pawer sersor HP 84814 SN: US37292783 07-0ct-15 (in house check Oct-18) In housa chack: Oct-20

Pawer sersor MP 8481A SN MY 41092317 07-0¢01-15 {in house check Oct-18) In house check: Oct-20

RF generator RES SMT-06 SN 100972 15-Jun-15 (in house check Oct-18) In housa chack: Oct-20

Netwark Analyzar Aghant ES3584 | SN. USA1080477 31-Mar-14 (in house check Oct-14) In house check: Oct-20
Name Functian Signature

Calibwatad by: i k - .

Approved by:

Issued: August 31, 2020

This calibeation certficate shall not be reproducad axcept i full without written approval of the laboratory,

Certificate No: D2450V2-1049_Aug20
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Calibration Laboratory of S, S Schweaarischor Kallbrierdienst

Schmid & Partner % c Service suisse d'étalonnage
Em’neenng AG ES /-—/:\-\ S Servizio svizzero di tarsturs

Zeughausstrasse 43, 804 Zurich, Switzerland Ny S swiss Callbration Service

Accradited by the Swiss Accreditaion Seevice (SAS) Accreditation No.: SCS 0108

The Swiss Accreditation Service is one of the signatories 1o the EA

Multiiateral Ag: for the anition of calibration certificates.

Glossary:

TSL tissue simulating liquid

ConvF sensitivity in TSL / NORM x,y,z

N/A not applicable or not measured

Calibration is Performed According to the Following Standards:

a) |EEE Std 1528-2013, "IEEE Recommended Practice for Determining the Peak Spatial-
Averaged Specific Absorption Rate (SAR) in the Human Head from Wireless
Communications Devices: Measurement Techniques®, June 2013

b) IEC 62209-1, "Measurement procedure for the assessment of Specific Absorption Rate
(SAR) from hand-held and body-mounted devices used next to the ear (frequency range of
300 MHz to 6 GHz)", July 2016

c) |IEC 62208-2, "Procedure to determine the Specific Absorption Rate (SAR) for wireless
communication devices used in close proximity to the human body (frequency range of 30
MHz to 68 GHz)", March 2010

d) KDB 865664, "SAR Measurement Requirements for 100 MHz to 6 GHz"

Additional Documentation:
e) DASY4/5 System Handbook

Methods Applied and Interpretation of Parameters:

o Measurement Conditions: Further details are available from the Validation Report at the end
of the certificate. All figures stated in the certificate are valid at the frequency indicated.

» Antenna Parameters with TSL: The dipole is mounted with the spacer to position its feed
point exactly below the center marking of the flat phantom section, with the arms oriented
parallel to the body axis,

» Feed Point Impedance and Return Loss: These parameters are measured with the dipole
positioned under the liquid filled phantom. The impedance stated is transformed from the
measurement at the SMA connector to the feed point. The Return Loss ensures low
reflected power. No uncertainty required.

 FElectrical Delay: One-way delay between the SMA connector and the antenna feed point.
No uncertainty required.

SAR measured: SAR measured at the stated antenna input power,
SAR normalized: SAR as measured, normalized to an input power of 1 W at the antenna
connector,

« SAR for nominal TSL parameters: The measured TSL parameters are used to calculate the
nominal SAR result,

The reported uncertainty of measurement is stated as the standard uncertainty of measurement
multiplied by the coverage factor k=2, which for a normal distribution corresponds to a coverage
probability of approximately 95%.

Cartificate No: D2450V2-1048_Aug20 Page 2 of 7
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Measurement Conditions

DASY system configuration. as far as not glven on page 1.

DASY Version DASYS V52104

Extrapolation Advanced Extrapolation

Phantom Modular Flat Phantom

Distance Dipole Center - TSL 10 mm with Spacer

Zoom Scan Resolution dx, dy, dz =5 mm

Frequency 2450 MHz £ 1 MHz
Head TSL parameters

The following parameters and calculations were applied.
Temperature Permittivity Conductivity

Nominal Head TSL parameters 220°C 39.2 1.80 mhoim

Measured Head TSL parameters (220+02)°C 389+6% 1.84 mha/m + 6 %

Head TSL temperature change during test <05°C - -
SAR result with Head TSL

SAR averaged over 1 cm® (1 g) of Head TSL Condition

SAR measured 250 mW input power 13.0 Wikg

SAR for nominal Head TSL parameters normatized to 1W 51.4 Wikg £17.0 % (k=2)

SAR averaged over 10 cm® (10 g) of Head TSL condltion

SAR measured 250 mW input pawer 6.06 Wikg

SAR for nominal Head TSL parameters normalized to 1W 241 Wikg £ 16.5 % (k=2)
Cerfificate No: D2450V2-1049_Aug20 Page 30f7
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Appendix (Additional assessments outside the scope of SCS 0108)
Antenna Parameters with Head TSL

Impedance, transformed to feed point 4350+85|0

Return Loss -214dB

General Antenna Parameters and Design

Electrical Delay (one direction) 1161 ns ]

After long term use with 100W radiated pawer, only a slight warming of the dipole near the feoadpoint can be measured.

The dipole is made of standard semirigid coaxsal cable. The center canductor of the leeding line is directly connected to the
second arm of the dipole. The antenna is therefore short-circuited for DC-signale. On some of the dipoles, small end caps
are added 10 the dipole arms in order to Improve matching when loaded according to the position as explained in the
"Measurement Conditions” paragraph. The SAR data are not affected by this change. The overall dipole length is still

according (o the Standard.
No excessive force must be applied o the dipole arms, because they might bend or the soldered connections near the
feedpoint may ba damaged,
Additional EUT Data
Manufactured by [ SPEAG
Certificate No: D2450V2-1048_Aug20 Page 4 of 7
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DASYS5 Validation Report for Head TSL
Date: 26.08.2020
Test Laboratory: SPEAG, Zurich, Switzerland
DUT: Dipole 2450 MHz; Type: D2450V2; Serial: D2450V2 - SN: 1049
Communication System: UID 0 - CW; Frequency: 2450 MHz
Medium parameters used: f= 2450 MHz; o = 1.84 S/m; & = 38.9: p = 1000 kg/m’
Phantom section: Flat Section
Measurement Standard: DASYS (IEEE/IEC/ANSI C63,19-2011)
DASY52 Configuration:
* Probe: EX3DV4 - SN7349; ConvF(7.74, 7.74. 7.74) @ 2450 MHz: Calibrated: 29,06.2020
= Sensor-Surface: |.4mm (Mechanical Surface Detection)
« Electronics: DAE4 Sn601; Calibrated; 27.12.2019
» Phantom: Flat Phantom 5.0 (front); Type: QD 000 P50 AA; Serial: 1001

 DASYS2 52.10.4(1527); SEMCAD X 14.6.14(7483)

Dipole Calibration for Head Tissue/Pin=250 mW, d=10mm/Zoom Scan (7x7x7)/Cube 0:
Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 115.7 V/m; Power Drift = -0.02 dB

Peak SAR (extrapolated) = 25.5 Wikg

SAR(1 g) = 13 W/kg; SAR(10 g) = 6.06 W/kg

Smallest distance from peaks to all points 3 dB below = 9 mm

Ratio of SAR at M2 to SAR at M1 =51.3%

Maximum value of SAR (measured) = 21.4 Wikg

dB

-4.40
-8.80
-13.20
-17.60

-22.00

0dB=21.4 Wkg=13.30dBW/kg

Certificate No: D2450V2-1049_Aug20 Paga5of 7
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FCC ID: ASLNP340XLA

Report No: HCT-SR-2103-FC003-R1

Impedance Measurement Plot for Head TSL
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Appendix: Transfer Calibration at Four Validation Locations on SAM Head'

Evaluation Condition
| Phantom [ SAM Head Phantom For usage with cSARSDV2-RIL |
SAR result with SAM Head (Top = C0)
SAR averaged over 1 cm® (1 g) of Head TSL Condition

SAR for nominai Head TSL parameters

normadized to 1W

54.8 Wikg £17.5 % (k=2)

SAR averaged over 10 em” (10 g) of Head TSL

condition

SAR for nominal Head TSL parameters

normalized to 1W

25.6 Wikg £ 16.9 % (k=2)

SAR result with SAM Head (Mouth = F90)

SAR averaged over 1 cm® (1 g) of Head TSL

Condition

SAR for nominal Mead TSL parameters

normalized to 1W

55.9 Wikg £17.5 % (k=2)

SAR averaged over 10 cm” (10 g) of Head TSL condition

SAR for nominal Head TSL parameters normalized to 1W 26.9 Wikg + 16.9 % (k=2)
SAR result with SAM Head (Neck = HD)

SAR averaged over 1 cm?® (1 g) of Head TSL Condition

SAR for nominal Head TSL parameters normalized to 1W 52.6 Wikg £ 17.5 % (k=2)

SAR averaged over 10 cm® (10 g) of Head TSL condition

SAR for nominal Head TSL parameters normalized to W 24,5 Wikg £ 16.9 % (k=2)
SAR result with SAM Head (Ear = D90)

SAR averaged over 1 cm’ (1 g) of Head TSL Condition

SAR for nominal Head TSL parameters normalized to 1W 33.7 Wikg £17.5 % (k=2)

SAR averaged over 10 cm® {10 g) of Head TSL

condition

SAR for nominal Head TSL parameters

normalized to 1W

17.1 Wikg £ 16.9 % {k=2)

' Additional assessmants outside fie current scope of SCS 0108

Certificate No: D2450V2-1049_Aug20

F-TP22-03 (Rev.00)
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HaC T

Calibration Laboratory of & {\_'J"/, G Schwelzerischer Kalibrierdienst

Schmid & Partner i = o Sorvics suisse diétalonnage
Engineering AG z 3 Servizio svizzero di taratura

Zeughausstrasse 43, 8004 Zurich, Switzeriand <X S S swiss Callbration Service

Accraditad by tha Swiss Accreditation Sarvice (SAS)
The Swiss Accreditation Service is one of the signatories to the EA

n for the

AN
AR

gnition of calibration certificates

Accraditation No.: SCS 0108

) [ e A _ql A
e e
P =

THAE] oW | oA ‘
‘ i 2 wre /9.0 (120 | (2 6
Calitration procedures) QA CAL-22.v5 i .

Calibration Procedure for SAR Validation Sources between 3-10 GHz

| Calbration date August 31, 2020

This calbwration cerdificale documents the taceabilty 1o naticnal standards, which realize the phy
The measurements and the uncarntainties with confidence probabiity ara given on the following pages and are part of the certificate

Calivration Equipment used {MATE critical for calibraticn)

| units of v

weots (S,

All calibeations have been conducted In the cosed laboratory facdity: anvironment lemperaturs (22 « 3)°C and humidity < 70%.

This callbeation cart@icate shall nol be reproducad axcept In full withaut writtén approval of the laboratary

Primary Standards D Cal Date (Certificate No.) Scheduled Callbration

Powsr metar NAP SN: 104778 O1-Apr-20 (No. 21 7-03100:03101) Ape-21t

Powar sensce NRP-221 SN 103244 01-Ape-20 (No, 217-03100) Apet

Power sensoe NRP-Z91 8N 106245 01-Ape-20 {No. 217-03101) Apc21

Relecence 20 dB Attanuator SN: B8HE984 (20k) 31-Maar-20 (No. 217-03106) Apr-21

Type-N mismaich combinatian SN: 310862 [ 06327 J1-Mar-20 (No. 217038104 Apr-21

Retarence Prabe EXADVA SN: 3503 31-Dec19 (No. EX3-3503_Dectd) Dec-20

DAE4 SN 601 27-Dec-18 (No. DAE4-601_Dectd) Osc-20

Secondary Standarus Do Check Date {in housa) Schedued Chreck

Fowar matar E44168 SN: GBIBS12475 F0-0¢t-14 {in house chack Fab-19) In house check: Oct-20

Powar sensor HP B481A SN: US37292783 074c1-15 {In housa chack Oct-14) In house check: Oct-20

Power sensor HP 8481A SN MY41062317 070ct-15 {in house check Oc-18) In house check: Oct-20

RF genarator RAS SMT-08 SN: 100872 15-Jun-15 (in house check Oct-18) In house checkc Oct-20

Natwork Analyzer Aglent ES358A | SN: US41080477 Jt-Mar-14 (n houss check Oat-19) In house chedk: Oct-20
Narne Function Signature

Callbeated by \ston Kozt  Laboratery Technician

Approved by: Xalja Foiovic Tachrecal Manager

e

Issued: August 31, 2020

Certificats No: DEGHZV2-1253_Aug20

F-TP22-03 (Rev.00)

Page 1 of B

Page 106 of 119



h._a FCC ID: A3LNP340XLA Report No: HCT-SR-2103-FC003-R1

Calibration Laboratory of S,

4 1 Schweizerischer Kafibrierdienst

Schmid & Partner — (S: Service suisse d'“alonnage
Engineering AG e =S Servizic svizzero di taratura

Zeughausstrasse 43, 6004 Zurich, Switzadand Rt S Swiss Calibration Service

Accradited by Iha Swiss Accredtation Sarvics (SAS) Accreditation No.: SCS 0108

The Swiss Accreditation Service is ane of the signatories to the EA

Multitateral Agr for the recognition of calibration certificatos

Glossary:

TSL tissue simulating liquid

ConvF sensitivity in TSL / NORM x,y,z

N/A not applicable or not measured

Calibration is Performed According to the Following Standards:

a) |EEE Std 1528-2013, “IEEE Recommended Practice for Determining the Peak Spatial-
Averaged Specific Absorption Rate (SAR) in the Human Head from Wireless
Communications Devices: Measurement Techniques”, June 2013

b) |EC 62208-1, “Measurement procedure for the assessment of Specific Absorption Rate
(SAR) from hand-held and body-mounted devices used next to the ear (frequency range of
300 MHz to 6 GHz)", July 2016

c) IEC 62209-2, "Procedure to determine the Specific Absorption Rate (SAR) for wireless
communication devices used in close proximity to the human body (frequency range of 30
MHz to 6 GHz)", March 2010

d) KDB 865664, "SAR Measurement Requirements for 100 MHz to 6 GHz"

Additional Documentation:
e) DASY4/5 System Handbook

Methods Applied and Interpretation of Parameters:

* Measurement Conditions: Further details are available from the Validation Report at the end
of the certificate. All figures stated in the certificate are valid at the frequency indicated.

* Antenna Parameters with TSL: The dipole is mounted with the spacer to position its feed
point exactly below the center marking of the flat phantom section, with the arms oriented
parallel to the body axis.

* Feed Point Impedance and Return Loss! These parameters are measured with the dipole
positioned under the liquid filled phantom. The impedance stated Is transformed from the
measurement at the SMA connector to the feed point. The Return Loss ensures low
reflected power. No uncertainty required,

« FElectrical Delay: One-way delay between the SMA connector and the antenna feed point.
No uncertainty required.

SAR measured: SAR measured at the stated antenna input power.
SAR normalized: SAR as measured, normalized to an input power of 1 W at the antenna
connector,

» SAR for nominal TSL parameters: The measured TSL parameters are used to calculate the
nominal SAR result.

The reported uncertainty of measurement is stated as the standard uncertainty of measurement
multiplied by the coverage factor k=2, which for a normal distribution corresponds to a coverage
probability of approximately 95%.

Certificato No: D5GHzV2-1253._Aug20 Page20l 8
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Report No: HCT-SR-2103-FC003-R1

Measurement Conditions

DASY system configuration, as far as not given on page 1

DASY Version DASYS V52104

Extrapolation Advanced Extrapolation

Phantom Moeaular Flat Phantom V5.0

Distance Dipole Center - TSL 10 mm with Spacer

Zoom Scan Resolution dx, dy = 10.0 mm, dz = 10.0 mm Graded Ratio = 1.4 (Z direction}
5250 MHz = 1 MHz

Froquency S600 MMz = 1 MHz
5750 MHz + 1 MHz

Head TSL parameters at 5250 MHz

The following parameters and calculations were applied.

Temperature Permittivity Conductivity
Nominal Head TSL parameters 220'C 359 4.71 mho/m
Measured Head TSL parameters (220+02)*C JMELE% 448 mho/m =6 %
Head TSL temperature change during test <05°C - -—
SAR result with Head TSL at 5250 MHz
SAR averaged over 1 em’ (1 g) of Head TSL Condition
SAR measured 100 mW inpaut power 8.04 Whkyg
SAH for nominal Head TSL parameters normalized to 1W 79.7 Wikg = 19.9 % (k=2)
SAR averaged over 10 em? (10 g) of Head TSL condition
SAR measured 100 mW input power 231 Wikg
SAR for nominal Head TSL parameters normalized 10 1W 22.8 Wikg + 19.5 % (k=2)
Head TSL parameters at 5600 MHz
The following parameters and calculations were applied.
Temperature Permittivity Conductivity
Nominal Head TSL parameters 220°C 355 5.07 mho/m
Measured Head TSL parameters (220=202)°C 342+£6% 4.83 mho/m + 6 %
Head TSL temperature change during test <05°C —_
SAR result with Head TSL at 5600 MHz
SAR averaged over 1 cm® (1 g) of Head TSL Condition
SAR measured 100 mW input power 8.31 Wiy

SAR for nominal Head TSL parameters

normalized ta TW

82.2 Wikg = 19.9 % (k=2)

SAR averaged over 10 cm® (10 g) of Head TSL

condition

SAR measured

100 mW input power

2,38 Wikg

SAR for pominal Hesd TSL. parameters

normalized 1o 1W

23.5 Wikg = 19.5 % (k=2)

Certificate No: D5GHzV2-1253_Aug20

F-TP22-03 (Rev.00)
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Head TSL parameters at 5750 MHz
The following parameters and calculations were applied

Temperature Permittivity Conductivity

Nominal Head TSL parameters 220"C 354 5.22 mhaim

Measured Head TSL parameters {220=02)°C 340+6% 4.98 mhom + 6 %

Head TSL temperature change during tes! <085°C - —
SAR result with Head TSL at 5750 MHz

SAR averaged over 1 cm® (1 g) of Head TSL Condition

SAR measured 100 mW input power B.04 Wikg

SAR for nominal Head TSL parameters normalized to 1W 79.6 Wikg = 19.9 % (k=2)

SAR averaged over 10 cm® (10 g) of Head TSL condiion

SAR measured 100 mW input power 2.30 Wikg

SAR for nomnal Head TSL parameters normalized 1o 1W 22.7 Wikg = 19.5 % (k=2)
Certflicate No; DEGHzV2-1253_Aug20 Page 4 of 8
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Appendix (Additional assessments outside the scope of SCS 0108)
Antenna Parameters with Head TSL at 5250 MHz

Impedance, transformed to feed paint 020-4412

Retumn Loss -271dB

Antenna Parameters with Head TSL at 5600 MHz

Impedance, tranafarmed to feed point 520Q+18[Q
Retumn Loss «31.6dB

Antenna Parameters with Head TSL at 5750 MHz

Impedancs, transformed 1o fead point 5580+23jQ
Retumn Loss -246d8

General Antenna Parameters and Design

l Electrical Delay (one direction) | 1.185 ns ]

After jong term use with 100W radiated power, only a slight warming of the dipole near the feedpoint can be measured

The dipole 1 made of standard semingid coaxial cabls. The center conductor ol the feading line is directly connected 1o the
second amm of the dipole. The antenna is thetefore shornt-circunted for DC-signals. On some of the dipoles, small end caps
are added to the dipole arms in order 10 iImprove matching when loaded according to the position as explained in the
“Measurement Conditions* paragraph. The SAR data are not affected by this change. The overall dipoie length is still
according to the Standard,

No excessive force must be applied to the dipole arms, because they might bend or the soldered connections near the
feadpoint may be damaged.

Additional EUT Data

Manufactured by SPEAG ]
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DASY5 Validation Report for Head TSL

Date: 31.08.2020
Test Laboratory: SPEAG, Zurich, Switzerland
DUT: Dipole DSGHzV2; Type: DSGHzV2; Serial: DSGHzV2 - SN:1253

Communication System: UID 0 - CW; Frequency: 5250 MHz, Frequency; 5600 MHz, Frequency: 5750 MHz
Medium parameters used; f = 5250 MHz; 6 = 4,48 S/m; ¢, = 34.6; p = 1000 kg/mv' .

Medium parameters used: = 5600 MHz; ¢ = 4.83 S/m; &, = 34.2; p= 1000 kg/ir* ,

Medium parameters used: f = 5750 MHz; o = 4.98 S/m; & = 34.0; p = 1000 kg/m’

Phantom section: Flut Section

Measurement Stundard: DASYS (IEEEAEC/ANSI C63,19-2011)

DASY52 Configuration:

» Probe: EX3DV4 - SN3503; ConvF(5.5, 3.5, 5.5) @ 5250 MHz,
ConvF(5.1, 5.1, 5.1) @ 5600 MHz, ConvF(5.08, 5.08, 5.08) @ 5750 MHz; Calibrated: 31.12.2019

¢ Sensor-Surface; L4mm (Mechanical Surface Detection)
« Electronics: DAE4 Sn601; Calibrated: 27.12.2019
*  Phantom: Flat Phantom 5.0 (front); Type: QD 000 P50 AA; Senal: 1001

*  DASYS252.104(1527); SEMCAD X 14.6.14(7483)

Dipole Calibration for Head Tissue/Pin=100mW, dist=10mm, {=5250 MHz/Zoom Scan, dist=1.4mm
(8x8x7)/Cube 0: Measurement grid: dx=4mm, dy=4mm, dz=1 4mm

Reference Value = 77.63 V/m; Power Drift =-0.07 dB

Peak SAR (extrapolated) = 27.8 Wikg

SAR(1 g) = 8.04 W/kg: SAR(10 g) = 2.31 W/kg

Smallest distance from peaks to all points 3 dB below = 7.4 mm

Ratio of SAR at M2 10 SAR at M1 = 69 8%

Maximum value of SAR (measured) = 18.3 W/kg

Dipole Calibration for Head Tissue/Pin=100mW, dist=10mm, f=5600 MHz/Zoom Scan, dist=1.4mm
(8x8x7)/Cube 0: Measurement grid: dx=4mm, dy=4mm, dz=1.4mm

Reference Value = 77.49 V/m; Power Drift =-0,06 dB

Peak SAR (extrapolated) = 31.3 Wikg

SAR(1 g) = 8.31 W/kg; SAR(10 g) = 2.38 W/kg

Smallest distance from peaks 10 all points 3 dB below = 7.4 mm

Ratio of SAR at M2 to SAR at M1 = 66.9%

Maximum value of SAR (measured) = 19,7 Wikg

Dipole Calibration for Head Tissue/Pin=100mW, dist=10mm, {=5750 MHz/Zoom Scan, dist=1.4mm
(8x8x7)Cube 0: Measurement grid: dx=4mm, dy=4mm, dz=1.4mm

Reference Value = 75.13 V/m; Power Drift = -0.04 dB

Peak SAR (extrapolated) = 31.8 Wikg

SAR(I g) = 8.04 W/kg; SAR(10 g) = 2.30 W/kg

Smallest distance from peaks to all points 3 dB below = 7.4 mm

Rutio of SAR at M2 to SAR at M1 =65.3%

Maximum value of SAR (measured) = 19.4 W/ikg
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-6.00

-12.00

-18.00

24,00

-30.00

0dB = 19.7 Wikg = 12,94 dBW/kg
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Impedance Measurement Plot for Head TSL
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Appendix H. — Power reduction verification

Per the May 2017 TCBC Workshop notes, demonstration of proper functioning of the power reduction mechanism is
required to support the corresponding SAR Configurations.

1. Power reduction Verification for WLAN Ant 1
1.1 Distance Verification Procedure
Procedures for determining proximity sensor triggering distances

(KDB 616217D04v01r02§6.2)

The distance verification procedure was performed according to the following procedure:

1. Abase station simulator was used to establish an RF connection and to monitor the power levels. The
device being tested was placed below the relevant section of the phantom with the relevant side or
edge of the device facing toward the phantom.

2. The device was moved toward and away from the phantom to determine the distance at which the
mechanism triggers and the output power is reduced, per KDB Publication 616217 D04v01r02. Each
applicable test position was evaluated. The distance was conformed to be the same or larger (more
conservative) than the minimum distances provided by the manufacturer.

3. Step 1 and 2 were repeated for the relevant modes, as appropriate

4. Steps1 through 3 were repeated for all distance-based power reduction mechanisms.

For detailed measurement conducted power results, please refer to the Section .11

Phantom.

Proximity Sensor Trigger Distance Assessment KDB 616217 D0486.2 (Rear)

LEGEND
LN Direction of DUT travel for determination of power reduction triggering point
—> Direction of DUT travel for determination of full power resumption triggering point

Trigger distance - Rear ‘
Moving toward Moving away

Tissue simulating liquid
Issue simulating liqui phantom  from phantom

[mm] [mm]
2 450 MHz Tissue 1 8
5 000 MHz Tissue 1 8

Distance Measurement verification for Proximity sensor
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Rear side — EUT Moving toward (trigger) to the Phantom

Distance to DUT Output power (dBm) ‘

12[mm] ‘ 11[mm] ‘10[mm] ‘Q[mm]‘ 8[mm] ‘ 7[mm] ‘ 6[mm] ‘S[mm]‘ 4[mm]‘ 3[mm]‘

2.4GHz 802.11b(1ch-11ch) 15.68 15.70 15.65 15.68 15.66 10.10 10.02 10.08 | 10.07 | 10.02
2.4GHz 802.11g(1ch-11ch) 15.42 15.40 15.49 15.49 15.41 10.06 10.03 10.04 | 10.08 | 10.03
2.4GHz 802.11n(1ch-11ch) 15.21 15.19 15.20 15.16 15.18 10.09 10.10 10.03 | 10.08 | 10.08
2.4GHz 802.11ac(1ch-11ch) 15.16 15.15 15.17 15.21 15.15 10.05 10.12 10.08 | 10.09 | 10.05
5 GHz 802.11a [BW 20] 15.23 15.17 15.27 15.26 15.21 10.13 10.10 10.05 | 10.13 | 10.07
5 GHz 802.11n [BW 20] 14.19 14.19 14.18 14.16 14.20 10.07 10.07 10.07 | 10.11 | 10.12
5 GHz 802.11n [BW 40] 13.10 13.15 13.15 13.16 13.14 10.10 10.07 10.15 | 10.11 | 10.13
5 GHz 802.11ac [BW 20] 13.21 13.20 13.18 13.15 13.17 10.13 10.17 10.07 | 10.09 | 10.11
5 GHz 802.11ac [BW 40] 12.12 12.15 12.09 12.15 12.14 10.10 10.13 10.12 | 10.09 | 10.18
5 GHz 802.11ac [BW 80] 11.17 11.18 11.18 11.17 11.19 10.10 10.12 10.17 | 10.16 | 10.10

Rear side — EUT Moving away (Release) from the Phantom

Distance to DUT Output power (dBm) ‘

4[mm] 5[mm] | 6[mm] | 7[mm] | 8[mm] | 9[mm] | 10[mm] | 11[mm] | 12[mm] | 13[mm]

2.4GHz 802.11b(1ch-11ch) 10.10 | 10.05 | 10.12 | 10.09 | 10.04 | 15.70 15.72 15.66 15.71 15.68
2.4GHz 802.11g(1ch-11ch) 10.09 | 10.08 | 10.05 | 10.10 | 10.03 | 15.44 15.43 15.52 15.51 15.44
2.4GHz 802.11n(1ch-11ch) 10.12 | 10.10 | 10.07 | 10.11 10.09 | 15.25 15.20 15.24 15.19 15.18

2.4GHz 802.11ac(1ch-11ch) 10.07 | 10.12 | 10.08 | 10.11 10.07 | 15.17 15.16 15.21 15.24 15.16

5 GHz 802.11a [BW 20] 10.15 | 10.11 10.05 | 10.15 | 10.10 | 15.27 15.18 15.28 15.30 15.22
5 GHz 802.11n [BW 20] 10.09 | 10.11 10.10 | 10.13 | 10.12 | 14.24 14.23 14.19 14.18 14.21
5 GHz 802.11n [BW 40] 10.11 10.08 | 10.17 | 10.15 | 10.17 | 13.12 13.18 13.16 13.21 13.14
5 GHz 802.11ac [BW 20] 10.17 | 10.17 | 10.08 | 10.12 | 10.15 | 13.22 13.25 13.21 13.18 13.19
5 GHz 802.11ac [BW 40] 10.11 10.13 | 10.14 | 10.10 | 10.18 | 12.13 12.19 12.12 12.17 12.19
5 GHz 802.11ac [BW 80] 10.14 | 10.13 | 10.18 | 10.20 | 10.13 | 11.22 11.21 11.19 11.18 11.19

Based on the most conservative measured triggering distance of 7mm, additional SAR measurements were required at
6mm from rear side for the above modes

F-TP22-03 (Rev.00) Page 115 of 119



H_a- FCC ID: A3BLNP340XLA Report No: HCT-SR-2103-FC003-R1

1.2Proximity Sensor Coverage for SAR measurements

(KDB 616217 D04v01r0286.3)
As there is no spatial offset between the antenna and the proximity sensor element, proximity sensor coverage did not
need to be assessed.
1.3 Proximity Sensor Tilt Angle Assessment

(KDB 616217 D04v01r02 §6.4)
Proximity sensor is applied to the rear side of the laptop, there is no need for Tilt Angle Assessment of Proximity sensor.
1.4 Resulting test positions for SAR measurements

§6.2 56.3 56.4 Worst case distance

Wireless technologies Position  Triggering Distance for SAR
- el Coverage Tilt Angle
[mm] [mm]

WLAN(2.4GHz 802.11b(1-11ch)/
802.11g(1-11ch)/802.11n(1-11ch)/
802.11ac(1-11ch)/ Rear
5GHz 802.11a[BW 20]/ 7 N/A N/A 6
802.11n[BW 20)/ 802.11n[BW 40)/
802.11ac[BW 20)/ 802.11ac[BW 40]/
802.11ac[BW 80])

Note:FCC KDB Publication 616217 D04v01r02 Section 6 was used as a guideline for selecting SAR test distances for this
device when being used in use conditions
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2. Power reduction Verification for WLAN Ant 2
2.1 Distance Verification Procedure
Procedures for determining proximity sensor triggering distances

(KDB 616217D04v01r02§6.2)

The distance verification procedure was performed according to the following procedure:

1. Abase station simulator was used to establish an RF connection and to monitor the power levels. The
device being tested was placed below the relevant section of the phantom with the relevant side or
edge of the device facing toward the phantom.

2. The device was moved toward and away from the phantom to determine the distance at which the
mechanism triggers and the output power is reduced per KDB Publication 616217 D04v01r02 .Each
applicable test position was evaluated. The distance wasconformed to be the same or larger (more
conservative) than the minimum distances provided by the manufacturer.

3. Step 1 and 2 were repeated for the relevant modes, as appropriate

4. Steps1 through 3 were repeated for all distance-based power reduction mechanisms.

For detailed measurement conducted power results, please refer to the Section .11

Phantom.

} « = Trigger Distance

W

Proximity Sensor Trigger Distance Assessment KDB 616217 D0486.2 (Rear)

LEGEND
— Direction of DUT travel for determination of power reduction triggering point
—> Direction of DUT travel for determination of full power resumption triggering point

Trigger distance - Rear
Moving toward Moving away from

Tissue simulating liquid

phantom phantom
[mm] [mm]
2 450MHz Tissue 10 11
5 000MHz Tissue 10 11

Distance Measurement verification for Proximity sensor
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Rear side — EUT Moving toward (trigger) to the Phantom

Distance to DUT Output power (dBm) ‘

15[mm] ‘ 14[mm] ‘13[mm]‘12[mm]‘11[mm]‘10[mm] ‘ 9[mm] ‘S[mm]‘ 7[mm]‘ 6[mm] ‘

2.4GHz 802.11b(1ch-11ch) 15.66 15.68 15.58 15.59 | 15.65 10.07 9.97 | 10.07 | 9.99 9.94

2.4GHz 802.11g(1ch-11ch) 15.36 15.40 15.46 15.45 | 15.36 10.05 10.01 9.96 | 10.03 | 10.01

2.4GHz 802.11n(1ch-11ch) 15.19 15.15 15.15 15.16 | 15.17 10.02 10.01 9.96 | 10.05 | 10.03

2.4GHz 802.11ac(1ch-11ch) 15.15 15.09 15.15 15.20 | 15.13 9.99 10.03 | 10.05 | 10.04 | 10.02

5 GHz 802.11a [BW 20] 15.22 15.13 15.26 15.22 | 15.18 10.04 10.08 | 9.98 | 10.05 9.99
5 GHz 802.11n [BW 20] 14.10 14.15 14.10 14.14 | 14.20 10.00 10.07 | 10.00 | 10.02 10.03
5 GHz 802.11n [BW 40] 13.05 13.10 13.08 13.06 | 13.10 10.07 10.03 | 10.09 | 10.03 10.07

5 GHz 802.11ac [BW 20] 13.18 13.13 13.17 13.09 | 13.13 10.05 10.16 | 10.03 | 10.02 | 10.05

5 GHz 802.11ac [BW 40] 12.05 12.14 12.03 12.10 12.11 10.08 10.09 | 10.06 | 10.04 10.12

5 GHz 802.11ac [BW 80] 11.10 11.18 11.10 11.07 11.13 10.06 10.03 | 10.10 | 10.12 10.09

Rear side — EUT Moving away (Release) from the Phantom

‘ Distance to DUT Output power (dBm) ‘

7[mm] 8[mm]|9[mm]| 10[mm] | 11[mm] | 12[mm] | 13[mm] | 14[mm] | 15[mm] | 16[mm]

2.4GHz 802.11b(1ch-11ch) 10.12 | 10.09 | 10.15 | 10.10 10.07 15.71 15.74 15.67 15.74 15.72

2.4GHz 802.11g(1ch-11ch) 10.11 | 10.11 | 10.08 | 10.12 10.05 15.48 15.47 15.52 15.52 15.48

2.4GHz 802.11n(1ch-11ch) 10.15 | 10.11 | 10.08 | 10.16 10.13 15.26 15.21 15.26 15.24 15.23

2.4GHz 802.11ac(1ch-11ch) | 10.12 | 10.13 | 10.12 | 10.14 10.09 15.21 15.18 15.22 15.26 15.19

5 GHz 802.11a [BW 20] 10.20 | 10.13 | 10.09 | 10.15 10.15 15.27 15.20 15.32 15.35 15.26

5 GHz 802.11n [BW 20] 10.12 | 10.13 | 10.12 | 10.18 10.15 14.28 14.25 14.21 14.21 14.24

5 GHz 802.11n [BW 40] 10.11 | 10.12 | 10.19 | 10.19 10.20 13.13 13.21 13.19 13.25 13.19

5 GHz 802.11ac [BW 20] 10.18 | 10.18 | 10.13 | 10.16 10.18 13.23 13.27 13.24 13.19 13.24

5 GHz 802.11ac [BW 40] 10.12 | 10.14 | 10.19 | 10.13 10.18 12.14 12.22 12.14 12.22 12.22

5 GHz 802.11ac [BW 80] 10.18 | 10.13 | 10.18 | 10.22 10.14 11.25 11.26 11.23 11.21 1.21

Based on the most conservative measured triggering distance of 10mm, additional SARmeasurements were required at
9mm from rear side for the above modes
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2.2 Proximity Sensor Coverage for SAR measurements

(KDB 616217 D04v01r0286.3)
As there is no spatial offset between the antenna and the proximity sensor element, proximity sensor coverage did not
need to be assessed.
2.3 Proximity Sensor Tilt Angle Assessment

(KDB 616217 D04v01r02 §6.4)
Proximity sensor is applied to the rear side of the laptop, there is no need for Tilt Angle Assessment of Proximity sensor.
2.4 Resulting test positions for SAR measurements

§6.2 §6.3 §6.4 Worst case distance

Wireless technologies Position Triggering Distance Coverage Tilt Angle for SAR
[mm] [mm]

WLAN(2.4GHz 802.11b(1-11ch)/
802.11g(1-11¢ch)/802.11n(1-11ch)/
802.11ac(1-11ch)/ Rear
5GHz 802.11a[BW 20)/ 10 N/A N/A 9
802.11n[BW 20]/ 802.11n[BW 40]/
802.11ac[BW 20]/ 802.11ac[BW 40]/
802.11ac[BW 80])
Note:FCC KDB Publication 616217 D04v01r02 Section 6 was used as a guideline for selecting SAR test distances for
this device when being used in use conditions
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